1900

SERIES

Attachments &
Accessories

Downloaded from www.Manualslib.com manuals search engine


http://www.manualslib.com/

rrrrrrrrrrrr

HEX CAPSCREW

winnd) Qi

CARRIAGE BOLT

PLAIN WASHER | LOCKWASHER NUT

HEX CAPSCREW IDENTIFICATION

Shown below are actual size hex heads for standard screw sizes.
Example: a 1/4” screw has a 7/16 head and thus requires a 7416
wrench, To measure length, use the scale below.

(OO0

1/2" Head 7/18" Head

3/4" Head 5/8" Head 9/16" Head screw wilh  screw with
sCrew with screw with sorew with 5A6° 8.0, 14" 500
1/2" 8.0. AR 5.0. ase" 5.0.
5.0. = Shalt Diameter
4] 1
1.2 1/2
f4 ar4 174

T2 1/2
374 144 | 3’-"4 l.-i4 1 3/

i |

||F|

]

WASHER AND NUT IDENTIFICATION
Place the washar or nut an the above scale to
determing the inside diameter, The actual inside
diameter can vary 1/18 inch. Use the scale for
COMParison.

STANDARD ()
FASTENER -
IDENTIFICATION
CHART

Hardwareg sizes are given in the
illustrations throughouwt this
manueal.

If a washer or nut is identified
as "washer, 1/2" ar "nut, 1/2",
this means the inside diameter
i 1/2 inch.

I a screwis identified as “screw,
1/2 x 2", this means the shaft
diameter iz 1/2 inch and the
shaft of the screw is 2 inches
long. If a screw is identified as
“screw, 1/2-16 x 2", the number
16" means thal the screw has
16 threads per inch.

SAMPLE: SCREW IDENTIFIZATION

£
o
=
O
=
=
g
]
(5
R | Shaft
Screw 1/2x 2 Diameter

Shaft _/ “— Screw
Diameter Length

SAMPLE: NUT IDENTIFICATION

Ingide
Diameter

Ciameler


http://www.manualslib.com/

Table of Contents

hMfg. No

1600236
1680401
1680982

1690984

1690536

1690835

1690990

1690836
1691000
1691002

1691003
1691009

Description
DUMP CART ...
CART COVER & SIDE EKT ENSIUN GHGUP
42" SNOWTHROWER

Body & Botor Group ..t

Spout Group .

Drive Group ...

Hitch Group ..

Drive Shaft ..

Right Angle Gear Enx {Durst]

Right Angle Gear Box {Peerless}

60" MOWER
Housing & Cover Group ..

Height Adjusting & Roller Greui:

Arbar & Drive Greup
Deflector Growp ...
Decal Graup .. -
Drive Assy. {Curtle, Duret]
Drive Assy, (Peerless) ...
Drive Shatt Group .....

48" MOWER
Houslng & Cover Group ..,

Height Adjusting & Roller Greup “

Arbor & Drive Greup

Deaflectar Group...

Dacal Group.............

Drive Assy, [Curtle, Duret}

Drive Assy. (Peerless) ...

Orive Shaft Group ...
38" TILLER

Chain & Cover Group....

Clutch & Drive Group...

Frame, Deflector & T:ne Greup
Hitch & Lift Group ...
Drive Shaft Group ..
Durst Gear BOX . e v cvv vraa
Peerless Gear BOX ...oveeee v evrssassan
VACUUM COLLECTOR

Blewer Housing & Hitch Extension ...

Frame & Orive Group ...
Drive Shaft Graup ......

ONE POINT HITCH eoomoooooosooo i

46" DOZER BLADE
Blada Group ...
Hitch Graup ...

REAR P.T.0, GHUUP
Electrical Group ........

REAR LIFT KIT ... reriiiirrnna

42" MOWER
Housing & Caver Group ... .
Height Adjusting & Roller Greup
Arbor & Orive Greup S
Deflector Group ..
Decal Group ... -
Drive Assy. {cume Durst}
Drive Assy {Peerless) ... .
Drive Shaft Group ..o

Downloaded from www.Manualslib.com manuals search engine

—
—
—
—
11
-

.32

Page
...98

-T2

- 34

-1
e
L
-1

...56

s TG

|

—..
-l
11
S

-2

— 1)
.12

w14

S—LL
-1
S v

.32

e 100
— ]|
— )1
veee 108
e 110
- 110
w112

-.. 54

S
S 1.
...124

. 118
e b -
v 130

e 140

--. 128


http://www.manualslib.com/

Table of Contents - Continued

Mfg. No
1691010

1681170
1691171
1691182

1691133

1651124

16811585
1691156
1691257

1621253

1691258

1691309

Description
REAR P.T.D. (2000 RPM)

Bear P.T.O. {2000 BPM) {Early MOdelS] ... e ceeeeeceeeme st st s s n s massssasna s sanesa snannsnns
Rear P.T.Q. (2000 HPM} [Later Madels}

Electrical Group ...
Paerless Gear Eax

42" ADAPTOR - vAcl.ll.IM GOLLECTQH
48" ADAPTOR - VACUUM COLLECTOR ..ovseerririeranies

42" MOWER
Housing & Cover Group ... -
Height Adjusting & Roller Grnup
Arbar % DOrive Gmup
Deflector Group ...
Decal Group ...
Drive Assy. [l‘:ums I:Iurst]
Drive Assy {Peerless) ...

Drive Shatt Group ...

43" MOWER
Housing & Cover Group .o
Height Ad]usting & Raller Gruup
Arbor & Drive Group ..

Deflactor GrOUP o e cciviress s insiss s as st s st s as ema s sammns samen

Decal Group._.........
Dirive Assy. {Gurt]s Durs-t]
Drive Assy. (Peerless) .
Drive Shaft Group e

60" MOWER
Heusing & Cover Group ... -
Height Adjusting & Roller Grnup
Arbor & Drive Gmup
Deflector Group...
Decal Group..........
Drive Assy. [Curtus Durst}
Drive Assy. (Peeorless) ..

Drive Shatt Grnup

HYDRAULIC KIT ..
REAR LIGHT KIT ...

42" TURBO COLLECTION SYSTEM

Blower Group ...
Cover & Suppart Gmup

48" TURBG COLLECTION SYSTEM

Blower Group ..
Cover & Suppnr‘t Grnup

0" TURBO COLLECTION svSTEM' T

Blowet Group ... "
Cover & Suppurt Group
FRONT LOADER

Loader Mounting Kit & F’arkmg Stand ..

Loader Main Frame ..

BAllast Brom U oo icec et eme s cmcs s ees mmmd s ddd 14 4ATE ARS8 SR E AP RE L EAAYRE EERSE L omRS pamms samnss s rmmns
Hydraullc Grou, FIAIME .o e cice i scm s imm s nmms s cmms s cmmms s smms s e s smmae s e s smma s e s smmm 8
Hydraulic Group, Vale . e e

Control Valve ..

Cylinder Assy., Bunket

Cylinder Assy., Lifi...
Pedal Group ...

Downloaded from www.Manualslib.com manuals search engine

Page

132

S F -
veameene 140
- 170
-
...7D

—
S b
T
-
TR 1

- 32

- 32

e 10
......................................... 14

..28

- 11
S
.32

— |
.20

<
rrneeea 28
cesnne 30
32

32
164

- 162

s

13

.58

.. d0

...30

s 144
—-
...148

-150

....................................... 152
- 134
« 1596

w156
w160


http://www.manualslib.com/

Table of Contents -~ Continued

Mfg. No

*1691310 - 38" Bucket Group ..
“16%1317 - 48" Bucket Group ...

1691313
1631316
1691317
1691333
1691339

1691344

1691351
1691358

1691338
1691360

1631365

1651366
1691409
1691410
1691456
1691526

1691605

*These Mig. Nos, are necessary for the installation of the Front Loader (Mfg. No. 1691309.}

Pescription Page
... 14B
...148
Single Lever C:antrnl Graup . weene 158
REAR WEIGHT CARRIER HITCH GFIGUP TR PRk b v 166
FRONT WEWGHT CARRIER ... e crrmn e naes s i pmmmienaaars ] G
60" MOWER
Housing & Cover Group ... - w18
Height Adjusting & Roller Gruup w20
Arbor & Drive Gmup -
Deflector Group ... e 26
Decal Group............. e 28
Prive Assy. {Eurtls Durst} werdl)
Drive Assy. (Peerless} ... S
Drive Shaft Group ..o s e 32
60" MOWER
Housing & Cover Group ... —
Height Adjusting & Roller Gruup .-20
Arbar & Drive Gmup —
Deflectar Group... .26
Decal Group ... - —
Drive Assy. [Gurtls Durst} -
Orive Assy. (Peerless) .. PR A ek b 32
Drive Shaft GrOUP e s i s 32
FROMT P.T.O. (540 RPM) coee e s nnsen s neanin 142
WIDE BEODY CART COLLECTOR
Cart Graup .. .04
Tube & Hrtch Gmup )
FRONT TIRE {HI-CAP STEEFIINE} GFIDLIF ... 168
45" SNOWTHROWER
Body & Rotor Graup ..o . 1.
Spout Groug ... —— F
Spout Rotator Gruup Y | .
Drive Group - Early Mudels {Eefnra Serlal No DD3D5}4B
Driva Group - Later Madels {(Aftar Serial Mo, 00308)....cccee oo e B0
Hitch Group - Early Madels (Bafore Serial No. 00309 .o e emem s T2
Hitch Group - Later Models {Aﬂer Serial No, UUBIJB} - .54
Drive Shaft Graup .. - -
Gear Assy. . v Bl
46" DOZER ELADE
Blade Graup ..o e 114
Hitch Group .. v 120
Hydraulic Gmup R, |
EEECTRIC SPOUT RDTATOH T ; .
REAR WHEEL & TIRES GHDI.IF (Turf} ... 168
REAR WHEEL & TIRES GROUP [Ag} ...... 168
THREE POINT HITCH .. e .. 126
WIOE BODY CART GDLLEDTDH
Cart Group ... ..94
Tube & Hltch Gruup PP - .
61" TURBO GOLLECTIDN SYSTEM
Blower Group ..........., O . -
Cover & Suppurt Gmup --.90

3

Downloaded from www.Manualslib.com manuals search engine


http://www.manualslib.com/

Table of Contents - Continued
Mfg. No Description

1691606 48" TURED COLLECTION SYSETEM
Blower Grou .. -
Cover & Suppurt Gruup

1691607 42" TURBO COLLECTION S‘I’ETEM

Blower Group ............
Cover & Suppart Gruup
1691605 COLLECTION HOSE & HITCH
Assembly - 60" _.
1691610 COLLECTION HOSE & HIT{:H

AssemMBIY - 42" 8" e e e e e e s s s s s v e

1641735 38" TILLER
Chain & Cover Group...
Clutch & Drive Group...

Frame, Deflector & T'ne Grnup

Hitch & Lift Group ...

Drive Shaft Group ...,

Durst Gear BaX .-
Peerlegss Gear Box ..
1691765 REAR LIFT KIT ..

1691986 DUMP CART ...

1692002 42" TURBO CGLLECT[DN SYSTEM

Blower Group wuoee-...
Cover & Suppurt Grnup

Page

-

"

- 32

92

.. 100
w102
wass TOB
J 1
P 1]

v 110

v 112
1691929 FRONT TIRE (Hi- Cap Eteerlng} Gmup
1691930 FRONT TIRE (Hi-Cap Steering) Grnup

-168

.. 168

-.98

- T8

L

1692002 43" TURBO COLLECTION STSTEM

Blower Grodp ...
Cover &Suppurt Gruup S ——
1682004 60" TURBO COLLECTION EYSTEM
Blower Group .. -
Cover & Suppurt Gruup
1692229 REAR P.T.O. (2000 RPM) ...
Electrical Groug ...
1692230 REAR P.T.O. (3400 FIF-‘I"."I}
Electrical Group ...
1692243 47" SNOWTHROWER

GEAT BoX MO oo s e e s s e s

Gear Box ..

Drive Shaft Suhassembl',r

Chute Assy. .
Handecrank As s-,r

Rear €kid Shoe Ass:..r. e bR R AR TR R R

Auger ASSY. ..
Gear Box and Ehaft Suhassemblles

HILET & LIt GATOUP conrcensceenncenmnsenmns cnnmrs smmas smmnms smms s« smm s smms s smms s smms s smmms smmms s smms s smmmas smmmms s mmmms

Hitch ASSY. e

DE0A] GBI oo e e s emmre s e s mmmm smmms s smmms smmmms smmms smms s smms  smms smms s smms smmmn e mmE £ £ e £ o

WHOLEGOODS (not shown):

1690095 CHAINS (Tire)

1691352 WEIGHTS - (Aear Whesls)

1691519 ADAPTOR - Vac Collector for 60" Mowers

1621620 VAC COLLECTOR CART SIDE EXTEMNSION & COVER {for 17 cu. {t. Cart)
1681987 DUMP CART (17 cuw. fi.)

1651980 SNOW CAB

1682241 SNOW CAB

Downloaded from www.Manualslib.com manuals search engine

- .
.28

.84

S 1

e

)

ceeeen 138
--.140

w172
- 174
174
eeen 176
- 178
180
R | ¥
... 184

.. 186
-.. 188
--190


http://www.manualslib.com/

THIS PAGE INTENTIONALLY BLANK

Downloaded from WWW.ManuaIinb.coh manuals search engine


http://www.manualslib.com/

42* Mower, Rousing & Cover Group

42" mounting /@:Q\ A=+1381
A

position Tar

Gear Box. E -@“—?

Nl should MOT Da
wertinhigned to
restrict moyement
of height adj. bar,

Mounts thraugh
Rocker Arm Assy.
Seo Deflector Grp.

WOTE: Use standard hardware 41
torque spec. chatt unlags
ciharwise noled,

Downloaded from www.Manualslib.com manuals search engine


http://www.manualslib.com/

Mfg. No. 16881008, 1631182

42" Mower, Housing & Cover Group

Bef. Part
No. No. Oy, Dezciplion
1 1677181 1 ARM ASSY., A.H.
2 1931214 4 NUT, Hex Whirlock, 3/8-16
3 1676034 1 COVER, Mower, R.H.
L 1821210 2 CAPSCREW, Hex Hd, 2/8-16 x 1
5 1578102 1 SUPPORT, "UT Channet
&1 107021 2 CHAIM, 5 Link [Used with 23" Tires)
17H268 2 CHAIN, 6 Link [Used with 28" Tires)
7 1930845 2 MUT, Hex, Flange, Lock, 2/8-16
8 1923362 G MUT, Hex, Centerlock, 5f16-18
9 1917642 4 WASHER, 9/16
10 1678623 2 “U" BOLT, 17
1 1960150 2 CAFPSCREW, Hex, 5/8-18 x 5-1/2
12 1924366 4 WASHER, 5/8
13 1577182 2 TRUNNION
14 1950064 2 PIN, Trunnlon
15 1917642 4 WASHER, 5/18
16 191/452 4 PiN, Cotter, 1/8 x 1
17 1922014 4 WU, Hax, Jam, 5/8-18
18 1677180 1 ARM ASSY., L.H.
18 1918387 2 WASHER, 58
20 1676026 1] BRACKET ASS5Y., LH.
21 1678615 1 BRACKET ASSY., Lift, L.H.
22 1960221 2 PIM, Hair, 1/16" Wira
23 1918326 2 WASHER, Plain, 5116 x 34 x 1/16
24 1678616 1 BRACKET ASSY_, Liff, R.H,
=5 16736149 2 ROD, Baoht, Lilt Chain
L 1820161 2 WUT, Hex, Jam, 5/16-18
27 1673575 ped CLEVIS, Lift
28 1673574 ped PiM, Clavis
25 1860074 2 CLIP, Hair Pin
30 1674020 ] PLLIG, Mowar Cover
31 1922000 8 SCREW, Hex, Taptite, 1/4-20 x 248
az 1676093 1 COVER, Mower, LM,
a3 1676035 1 BRACKET ASSY., H.H.
34 1824356 2 WASHER, Plain, 13/32 % 1-1/2 x 1/8
35 1930651 2 NUT, Hex, Centerock, 3/8-16
a6 1679385 2 SCREW, Balfle Hook
37 1821966 i2 CAPSCREW, Hex, 3/8-16 x 7/B
a8 1916850 10 MUT, Hex, 3/8-16
ag 191 6EE5 10 LOCKWASHER, 378
A0 1831349 2 BOLT, Camriage, 3/8-16 x 7/8
41 1675587 1 BAFFLE, Mowar
42 * 1685281 1 HOUSING, 42* Mower
43 1924351 2 WASHER, 1/
* 1685231 is an orange deck
71685281 Is a green deck
61685281 is a black deck
ri

Downloaded from www.Manualslib.com manuals search engine


http://www.manualslib.com/

48" Mower, Housing & Cover Groug

A-+1382
48" mounting E
positian for E%:\ . 1 E
B, i
Gear Box i B e Nut should NOT be

avertightened o
restrict movernent
ol heighl ad). bar.

houms through
Hocker Arm Assy.,
See Daflector Grp.

48" Mtg. Hale

NOTE: Usa standard hardwaro
torque spec. chart unless
ctharnwize notad.

Downloaded from www.Manualslib.com manuals search engine


http://www.manualslib.com/

Mig. No. 1690986, 1691183

48" Mower, Housing & Cover Group

Ref. Part
Na. Ma. Oty. Description
1 1677189 1 ARM ASSY , B H.
2 1831211 4 MUT, Hex Whizlock, 3/8-16
3 1679328 1 COWVER, Mower, R.H.
4 1921210 14 CAPSCHEW, Hex Hd., 2816 %1
5 IGTAIM 1 SUPPCHT, “U™ Channel
G 10703 2 GHAIN, 5 Link {Used with 23" Tires)
1708266 2 GHAIM, & Link {Used with 26" Tires)
¥ 1930645 2 WUT, Hex, Fange, Lock, 3/8-16
8 1923352 & WUT, Hex, Canterlock, 516-18
9 148326 4 WASHER, 1132
10 16878623 2 ‘L BOLT, 1"
11 1960750 2 CAPECREW, Hex, 5/8-18 x 5-1/2
12 1424366 [ ) WASHER, 5/8
13 1677182 2 TERUNNION
14 1060064 o PN, Trunnion
15 1924940 4 WASHER, 1332
16 1918452 4 PN, Cotter, 1/8x 1
17 192204 4 4 NUT, Hex, Jam, &/8-18
18 1677188 1 ARM ASEY. L.H.
ig 19650020 o WASHER, 21/32
20 1877353 1 BRACKET ASSY ., L.H.
21 1678615 1 ERACKET ASSY ., Lift, L.H.
22 1960221 Z PIM, Hair, 116" Wire
23 19189326 2 WASHER, Plain, 57115 x 374 x 1/16
249 1678616 1 BERAGKET ASSY., LIk, R.H.
&5 1678614 2 RCD, Bolt
26 1920161 2 MUT, Hex, Jam, 5/16-18
aF 1673575 2 CLEVIS, Lift
28 1673574 2 PIM, Clovis
29 1880074 2 CLIP, Hair Pin
a0 1674020 1 PLUG, Mower Cover
31 18929004 10 SCHEW, Hex, Taptite, 1/4-20 x 38
a2 1679511 1 COVER, Mower, L.H.
32 1677354 1 BRACKET ASSY., H.H.
3d 1924356 2 WASHER, Plain, 13832 x 1-1/2 x 1/8
35 1930651 2 NUT, Hex, Centerlock, 37816
36 1679385 2 SGREW, Baflle Hook
a7 1824361 2 WASHER, 1/2"
38 1816350 ia MUT, Hex, 33-16
39 1816985 id LOCKWASHER, 3/8
LTy 1831350 2 BOLT, Carriage, 38-16x 1
41 1674774 1 BAFFLE, Mower
42 * 1685282 1 HOUSING, 48" Mower

* 1685282 is an orange deck
71685282 is a green deck
E1685282 is a black deck

Downloaded from www.Manualslib.com manuals search engine


http://www.manualslib.com/

42" & 48* Mowers, Height Adjusting & Raoller Group

NOTES: A8
1. Spread legs of cotter pins (Ral. Mo, 35)
and wrap ends around roler shait.

2. Assemble raliers (Ref. Mo, 41) 0 no
nbs are visible Lo operalor,

_/

e . — e ———— o —

Get screw {Rel. No. 44)
1o lace toward Ltho rear.

Adjust anti-acalping
rallars B¢ lowest
cutting posilion.

MNOTE: Use standard hardwara
1orue spag. chatt unless
athervise nolad,

10

Downloaded from www.Manualslib.com manuals search engine


http://www.manualslib.com/

Mig. No. 1680886, 1691008, 1891182, 1681183

42" & 48" Helght Adjusting & Rolter Group

Ref. Part
Mo. No. Qty. Dexzcription
1 165071567 1 BUTTOMN, Liit Handle
2 156200 1 GRIP, Lift Handla
3 1915265 3 WASHER, &/16
4 1675525 1 SPRING
5 1902127 1 CAPSCREW, 516-18 % 1-3/4
2] 1675721 1 RCD LATCH
7 1675710 1 LIFT HAMDLE TUBE
a 1916950 16 NUT, Hex, 5/8-16
a 1916965 16 LOCKWASHER, /8
10 1831350 2 BOLT, Camiage, 3/ 16x 1, Gr. 5
171 1677650 1 BRACE, Quadrant {42° Mower)
1677651 1 BRACE, Quadrant (48" Mower)
12 1917372 & NUT, Hax, &/16-18
13 1917356 5] LOCKWASHER, b/16
14 1676498 1 SPACER
15 1675450 1 LATCH
16 1523362 1 LGCKMUT, Hox, 5/18-18
i7 1818451 1 PIM, Cotter, 1/8 % 3/4
i8 1676140 1 QUADRANT
18 1821333 1 CAPSCREW, Hex Hd., SHE-18x 1
20 1678148 1 CAPSCREW, Flat Hd, Hex Socket, 516-18 x 1
21 1924944 5 WASHER, 13/32
23 1921210 1 CAPSCREW, 3618 x 1
23 1931350 a BOLT, Camriage, 3/8-16 x 1
24 1831352 P BOLT, Camiage, 3/8-16 x 1-142
25 1960144 2 SCREW, Whizlock, 3/8-16 x 5/8
26 1676141 1 SHAFT ASSY., Rocker (42" Mower)
1676143 1 SHAFT ASSY., Rocker {48" Mawer)
27 1676088 2 SPACER
28 1675087 2 ETRAF
29 1831355 2 ECLT, Camiage, 3/8-16 x 2-1/4
30 174870 2 SPAGCER
a1 167466¢ 2 SPAGER
32 172622 2 BOLT, Shoulder, 3/8-16 x 1-5/32
33 1924361 2 WASHER, Fiain, 1/2 x 1-144 x 38
34 1677507 2 SLIDE
35 1913458 4 PIN, Cotter, 316 x 1
36 19600 & WASHER, 21/32
a7 1676652 1 SPACER (42" Mower Only)
ae 16TE502 3 SPACER (Qty. 2 on 42" Mowen
a8 1931333 4 BOLT, Carriae, 5A5-18 x 3/4
40 108224 1 BRACKET, Raller, L.H.
471 1668513 10 ROLLER
42 108426 1 BRACKET & SHAFT ASSY. (42" Mawer)
103454 1 BRACKET & SHAFT ASSY. (48" Mawer)
43 1676138 1 BAR ASSY., Roller
44 1928721 1 SETECREW, Sq Hd,, &NMex1/2
45 1678134 1 SHAFT ASSY., Roller [42" Mowar)
1676136 1 SHAFT ASSY., Raller (43" Mower)
46 16760748 1 ERACKET, Roller, R H.

11

Downloaded from www.Manualslib.com manuals search engine


http://www.manualslib.com/

42 & 48" Mowers, Arbor & Drive Group

A 1504

Sea page 30 for Durst & Curlis
Service Panls and paga 32 fur
Peerless Servico Parts, {(Name is
starnped an hausing of gaar o)

See page 32 for
Senvice Farls.

48" mounting posilion
tor Giear Box.

42" mounting pesition
for Gear Box.

Oirect guarg
(Ral. Mo, 11)
toward spring
{Ref. No. 8),

Torque to
at-70 14, Lbs,

Apply gaskol
former Lo this
surtace.

l‘:li:'l“.I ~':~
i L
*"I:"‘. Tarqua to
W, W 15-19 ft. Ibs.
%
*'ll;\l
[
‘*;In
“h,
IJ,:';1L
MOTE: U=e standard hardwars Tarque to
torque spec. chart Lnless S0-70 1t |b3_"““--_____‘ E
ctherwise noted.

12

Downloaded from www.Manualslib.com manuals search engine


http://www.manualslib.com/

Mig. No. 1690886, 1691009,1691182, 1631183

42" & 48" Mowers, Arbor & Drive Group

Ref. Part
Mo. No. Gty. Description
1 1674213 1 SHAFT ASBY , Telescoping {See page 32 lor Service
Parts)
2 1823358 2 NUT, Hex, Lock, 1/4-20
3 1925688 1 CAPSCREW, Hex, 1/4-20x 3
4 22138 2 KEY, Hi-Fro
5 1674642 i DRIVE ASSY., Right Angle (See page 20 for Durst &
Curtis Service Parts & page 32 for Pesress Service
parts. Name is stamped on housing of gear box.)
6 1916965 4 LOCKWASHER, 2/8
7 1821965 4 CAPSCREWY, 3/8-16 x 3/4
8 1674671 1 SPRING
g 1679487 1 ROB, Spring
10 1928731 1 LOCKMNUT, Hex, Jam, 3/3-16
11 1679486 1 IDLER STOP
12 1916803 1 LOCKWASHER, Intarmal
13 1704314 3 GHREASE FITTING
14 1674643 T PULLEY ASSY., Drive
16 162871 2 SETSCREW, 8q. Hd., SH& x 142
16 1674670 i FULLEY, Idler
17 1960268 1 BOLT, Carriage, 3/8-16 x 1-14
18 1224240 7 WASHER, 13732
10 1676148 2 BUSHING
20 1674669 1 SPACER
21 1700385 1 LEVER ASSY., ldler
22 ME1ss 1 FITTING, Lube
23 1921971 1 CAPSCREW, Hex, 3/8-16 x 1-3/4
24 1923491 ;] CAPSCREW, Hex, 7614 x 1
25 1818199 3 LOCHKWASHER, 7/16
26 1933263 a WASHER, 7/16
27 1678661 3 FULLEY AS3Y., Arbor Drive {42 Mower)
1678663 3 PULLEY ASSY., Arbor Drive (48" Mower)
28 1657969 3 SHIELD, Bearing, Uppear
29 1605728 3 ARBOR HOUSING, Top
a0 108202 & BEARING, Athor
| 1GTREFT 3 SHAFT, Arbor
32 18765278 3 ARBQR SHAFT & BEARING ASSY. {Incl, Retf. Mos,
30 & 31)
33 1675282 T BELT, Arbor Drive: (42" Mower)
1675342 1 BELT, Arbor Drive (48" Mower)
34 1703573 3 ARBOR HOUSING, Bottom
as 1664847 18 SCREW, Hex, Taptite, 516-18 x 3/4
36 1700230 3 WASHER, Shim
a7 1700229 3 SHIELD, Grass
35 1655777 3 ADAFTOR, Blade
ag TES7520 3 RING, Self-Locking
410 1679917 3 BLADE, 42" Mower
1678916 3 BLADE, 48" Mawer
¥ 1GFSFET 3 WASHER, Spline
42 1656916 3 WASHER, Spring
43 1928731 1 NUT, Hex, Top logk, Jam, 2/8-16
44 1930543 1 SETSCREW, Hex, 5/16-18 x 1/2
45 1707335 | GASKET, Foam
13

Downloaded from www.Manualslib.com manuals search engine


http://www.manualslib.com/

42" & 48" Mowers, Deffactaor Group

A8

10

L)

!
%@ 48" Mower
I

f 42" Mower

1]
©5 Y
\ hlovwar %

19 Oeck

!

LifL Arm.

43" Mower ? %

101

42" Mowar

MOTE: Usa standzrd herdware
forque spec, chart unless
otherwize noted.

14

Downloaded from www.Manualslib.com manuals search engine


http://www.manualslib.com/

WMig. No. 1680886, 1691009, 1691182, 1631183

42" & 48" Mowars, Deflector Graup

Ref. Part
No. Na. City. Description
1 1674678 1 ARM ASSY., Bocker
2 1920134 2 LOCKNUT, Hex, 1/2-13
3 1676097 2 SPACER ({Rocker Arm})
4 1821176 a CAPSCREW, Hex, 1/2-13x 1-144
5 176012 a CLIP, Pin, Safefy
G 156306 a PIM, 3/3 x 1-1/2
7 1676213 1 SFPRING, Torsion
& 16762032 1 BRACKET, Red (48" Mower)
q 1916965 Fil LOCKWASHER, 378
10 1976960 K MUT, Hex, 3/8-16
1 1676380 1 BRACKET, Rad (42" Mower}
12 1821210 2 CAPSCREW, Hewx, 3/8-16 x1
13 1677157 1 DEFLECTOR ASSY,
14 1025125 1 WASHER, 7ri5
i5 1677223 1 STONE GUARD (42" Mawer)
16 1931350 3 BOLT, Camiage, 3/8-18 x 1
17 1677261 1 STONE GUARD ASSY., (487 Mower)
18 1931348 2 BOLT, Camiage, 3/8-16 x 7/5
19 1676207 1 RCD, Hinge (42"
1676208 1 ROD, Hinge (48"

15

Downloaded from www.Manualslib.com manuals search engine


http://www.manualslib.com/

60" Mower, Housing & CGover Group

?_/ positlon for Gear Box. ]

T over lorqued to
restrict movement
w——11f height adjustment

; bar,
BN

% A-*1506
[ Li “-@
1 mounling 4 _% B Hut shoold NOT be

Wounts threogh
Rocker Amn Asgy.
Sae Deflector Grp.

NOTE: Use standard hardwara
torqua spes. chart unless
ctherwise noted.

Downloaded from www.Manualslib.com manuals search engine


http://www.manualslib.com/

M. No. 1690884, 1691184

60" Mower, Housing & Cover Group

Gy,

Description

Ref. Part
Mo. Ho.
1 1922000
2 1676125
3 1678181
4 1921210
] 107031
1708266
7] 1930645
¥ 1923362
8 1924940
a 1673103
10 1674020
11 167B126
12 1960150
13 1924366
14 167rig2
15 1260064
16 1350020
17 13184562
18 1922014
19 1677174
20 1960074
21 1673575
i) 16723574
23 920161
24 1678618
25 1678615
26 1819325
2F 1860221
28 1673616
29 1924356
30 1330651
31 123362
32 * {GB52B5
33 141 G950
34 1416965
a5 1831211
36 1679235
37 1676020
38 1924361
33 1677175
a0 1G7E040
41 1676035

* 1685285 I= an orange deck
T1683285 is a graen deck

[

[ I } Ma

== e R o s S PO Y PR R R R = B B PR RO B L PO BRI s

SCHEW, Hex, Taplite, 1/4-20 x 3/8
COVER, Mower, A.H.
SUPPOAT, “U” Channel
CAPSCHEW, Hex Hd., 3/3-16x 1
CHAIN, 5 Link fUsed with 23° Tlres)
CHAIN, 6 Link {Used with 26" Tires)
NUT, Hex, Flange lock, 3/8-18
MUT, Contarlock, 516-18
WASHER, 13/32

CLAMP, ‘U7

PLUG, Mower Cover, L.H.
COVER, Mawer, L.H.
CAPSCREW, Hex, 5/8-18 x 5-1/2
WASHER, 5/8

TBUNNION

FIN, Truntion

WASHER, 5/2

PiN, Cotter, 1/8-1

MUT, Hex, Jam, 5/8-18

ARM ASSY. LH.

CLIF, Hair Fin

CLEWIS, Lift

PIM, Rivet, Clovis

MUT, Hex, Jam, 5/16-18

ROCD, Ball
BHACKET ASSY., Lilt, L.H.
WASHER, Plaln, 318 x 34 % 116
CLIP, Hair Pin
BERACGKET ASSY., Lift, A.H,
WASHER, Plain, 13732 x 1-1/2 x 1/8
MNLUIT, Hax, Cenlerdock, 3/8-16
NUT, Hex, Centerlock, 5iH8-18
HOUSING, 507 Mower (Incl. Safofy Decals)
MUT, Hax, S/8-16
LOCKWASHER, 3/8

MUT, Hex, Whizlock, 3/8-156

U HOOK

BAFFLE, Mower

WASHER, Plain, 17/32

AHRM AESY ., R.H.

BRACKET ASSY., LH.

BRACKET ASSY., ALH.

NOTE: Gauge Wheel Kit 1685316 Is available to updets Mig. No. 1630984 units. Ser pages 18
% 19, Retf. Nos. 46, 47 & 43 and hardware for component andfor replacement parts.

Downloaded from www.Manualslib.com manuals search engine

17


http://www.manualslib.com/

60" Mower, Housing & Cover Group

5 over kerqued o
restrict rmevement
of height adjustment

2B bar

?‘\_\ E A-4+153d
1 60" mounting i o T Mut should NOT be
?/ pogitlon for Gear Box.

Lowor flange on rear .
paifle (Ref, Mo, 3F) must be

positigned as tight as
possible against edge of &
mower deck.

53 Eaflle (Ref. Mo, 43} must
be positioned 45 tight a5 NOTE: Use standard hardware

R ’F,.-"""'pclssible anains vnder torque spac. chart unless

side of mower deck. ctherdze naled,

18

Downloaded from www.Manualslib.com manuals search engine


http://www.manualslib.com/

Mig. No. 1621335, 1681344

B0 Mowsr, Housing & Cover Group

Ref. Part
Mo. Na. Qty. [rezcription
1 1629000 a SCREW, Hex, Taptits, 1/4-20 x 3/8
2 1675125 1 COVER, Mower, R.H.
3 1678181 1 SUPPOHT, " Channel
i 1621210 iz CAPSCREW, Hex Hd., 3/8-16x 1
L&) 107031 2 CHAIN, & Link {Used with 23" Tires)
1708266 2 CHAIN, & Link {Used with 28" Tires)
G 1930845 2 MNUT, Hex, Flanga lock, 3/8-16
7 1923352 4 NUT, Centerlock, 5M16-18
a 1824940 4 WAEHER, 11/32
g 1678103 2 CLAMP, “U”
0 1674020 1 FLUG, Mower Cover, LH.
11 1700273 1 COVER, Mower, LH,
12 1960150 2 CAPSCREW, Hex, 5/3-18 x 5-1/2
13 1924366 4 WASHER, 5/8
14 1677182 2 TERUNMION
15 1960064 2 PIN, Trusnion
16 1960020 2 WASHER, 21722
17 1918452 4 PIN, Cotter, 1/8-1
18 1922014 4 MUT, Hax, Jam, 5/8-18
19 1677174 1 ARM ASSY., L.H.
20 1960074 2 CLIF, Hair Pin
21 1673575 2 CLEWIS, Lift
22 1673574 2 PIN, Rivet, Clovis
23 1420161 2 NUT, Hox, Jam, 5/16-18
24 1678619 2 RCD, Boll
25 1678615 1 BRACKET ASSY,, Lift, L.H.
26 1919326 & WASHER, Plain, 516 x 214 x 1/16
By HE0221 2 CLIP, Hair Pin
28 1678616 1 ERACKET ASSY., Lift, A.H.
20 1924356 2 WASHER, Plain, 13/22 x 1-1/2x 1/8
30 1830551 2 NLT, Hex, Centerlock, 3/3-16
A 19233682 3 HLUT, Hex, Centerdock, 5/116-18
3z * 1685308 1 HOUSING, 60" Mower (Inel. Safely Decals)
23 19168560 20 MNUT, Hex, 3/8-16
34 1916965 20 LOCKWASHER, 38
35 1M 737e a Mut, Hex, 5116-18
26 1931350 g CARRIAGE BOLT, 3/2-16% 1
ar 1702412 1 BAFFLE, Mower
1] 10219686 a CAPSCREW, Hex, 3/8-16 x 7/8
i) 16877175 1 ARM ASSY., BH.
40 1676040 1 BRACKET ASSY., LH.
41 1676039 1 BRACKET ASSY., B H.
42 1931211 4 MUT, Hex, Whizlock, 3/8-16
43 1702410 1 BAFFLE ASSY,, Front
44 960386 2 RING, Retaining, Ext., 1/2
a5 1960170 e WASHER, Plain, 1/2 x 1
46 1700184 a GALUGE WHEEL
47 1705078 1 BRACKET ASSY. Gauge Wheel, LH.
48 TFRG07S 1 ERACKET ASSY., Gauge Whesl, B.H.
49 1924361 2 WASHER, Flain
&0 1702374 1 BAFFLE, Discharge
51 1668500 1 ERACKET, Mowar
52 1924856 2 SCREW, Taplite, 5/16-18 x 1/2
53 1831333 2 BOLT, Cardage, 5A6-18 x 344
o4 1917356 2 LOCKWASHER
* 1685208 is an orange deck
71685308 is a green deck
61685308 is a hlack deck 19

Downloaded from www.Manualslib.com manuals search engine


http://www.manualslib.com/

g0 Mower, Helght Adiusting & Rolfer Grotp

A-T1387

12

e e e e ———

Setsgrew [Rel, Mo 47}
to lace towards rear,

NOTE: Spread leqs of

cotter ping {Ref. Mo, 36)
and wrap ends around roller
shaft.

Adjust anti-scalping
rallars to lowest
cutting position,

MOTE: Llse standard hardwarg
lamue spec. chatt unlass
othernvise nolad,

Downloaded from www.Manualslib.com manuals search engine


http://www.manualslib.com/

Mg, Mo, 1690884, 1621184, 1601338, 1631344

50" Mower, Height Adjusting & Roller Group

Ref. Fart
M. Mo, Oty. Description
1 1620157 1 BUTTORN, Lifl
2 155204 1 GHIP, Litt
4 1918265 3 WASHER, 516
4 1676526 1 EPRING
a 1922127 1 CAPSCREW, 5M16-18 % 1-3/4
G 1675721 1 RO, Latch
7 1675710 1 LIFT HANDLE, Tubs
a TH16350 18 MUT, Hex, 3/8-15
%] 1846965 18 LOCKWASHER, 3/8
10 1331350 G BOLT, Carriage, 3/8-16 x1
11 1677652 1 BRACE, Guadrant
12 1947372 G MUT, Hex, 5M16-18
13 17356 2] LOCKWASHER, &5/16
14 16764598 1 SPACER
15 1676430 1 LATCH
16 1923362 1 LOCKNUT, Hex, 51G-18
17 1918451 1 P, Cotter, 1/8 1 3/4
18 1676330 1 CQUADRANT ASSY.
149 1921333 1 CAPSCHEW, Hex Hd_, 51618 x 1
24 1678148 1 CAPSCREW, Flal Hd,, Hex Sockel, 51618 » 1
21 1350144 2 SCHEW, Whizlock, 3/8-16 x 578
2z 1831352 2 BOLT, Cardage, 3/B-16x 1-1/2
23 1924040 5 WASHER, 13/32
24 1676074 i BRACKET, Reller, L.H.
25 1676084 1 SHAFT & LEVER ASSY,
26 1676088 2 SPACER (Strap)
27 1676087 2 STRAP
28 1931355 2 BOLT, Carpane, 2/8-16 x 2-1/4
it 1931380 2 BOLT, Carrdage, 2816 x 1
30 174870 2 SPACEH (Shaft Assy.)
31 1574660 2 SPAGER, (Shalt Assy.)
32 1577607 2 SLIDE
33 1824361 2 WASHER, Plain, 1/2 x 1-1/4
34 172622 o BOLT, Shoulder, 3/8-16 x 1-5/32
Kl 1360201 10 WASHER, 1"
3B 1918459 a PIM, Cofler, 3116 x 1-1/2
ar 1678043 Fil ROLLER ASSY. {Incl. Ref. No. 45)
33 1931333 4 BOLT, Carriage, 516-18 x 3/4
ag 173270 1 BRACKET ASSY., Roller, L.H.
40 1666513 4 ROLLER
41 1D60020 o WASHER, =1/32
q2 1676149 1 SPACER
a2 1676404 1 BRACKET & SHAFT ASSY.
14 1676078 1 BARACEKET, Raller, B.H.
a5 1677762 1dQ BUSHING
48 1676075 1 BAR ASSY., Rofler
a7 128721 i SETSCREW, Sq. Hd.
48 1676072 1 SHAFT ASSY., Baller

21

Downloaded from www.Manualslib.com manuals search engine


http://www.manualslib.com/

60" Mawer, Arbor & Drve Group

#1384

Seo page 30 for Durst & Curtis
Sorvice Parts and page 32 o
Fearass Servive Pats. (Nama |g
stamped on housing of gear box.)

Ciracl B3uard {Ref, Mo, 44]}
toward Brackel (Ral, No. 47).

| Apply gasket™ -
former this
| surface,

Torque o

NOTE: Uise standard hardware S0-75 fi. Ios. -—____*@_13

torque spoc. chart unlass
othanwisa noted.

22

Downloaded from www.Manualslib.com manuals search engine


http://www.manualslib.com/

60" Mower, Arbor & Drive Group

Ref. Part
Mo. No. ity Description
1 1674213 1 DRIVE SHAFT ASSY., Telescoping
_ (See page 32 for Sorvice Parts)
2 1823358 2 LOCKMUT, Hex, 1/4-20
3 1925668 1 CAPSCREW, Hex, 1/4-20x 3
4 2 2irg Lol 2 KEY, Hi-Fro
5 1674642 1 RIGHT ANGLE GEAR CASE ASSY.
(See page 30 for Durst & Curis Serviee
Parts, & page 32 for Peerless Serviee Parls.
Mame is stamped on housing of qear box.)
G 1916965 & LOCKWASHER, 5/8
7 1921965 4 CAPSCREW, Hax, 3/8-16 x 3/4
8 1823362 1 LOCKMUT, Hex, 5f16-18
g 1674671 1 SPRING
1Q 1817372 1 Mul, Hex, 5M18-18
11 1817356 1 LOCKWASHER, 5M16
12 1821333 T CAPSCHEW, Hex, 5M16-18 x 1
13 1923491 G CAPSCREW, Hex, 7HE-14 x 1
i4 19158199 3 LOCKWASHER, 716
15 1933263 3 WASHER, 7/16
16 1678665 k| PULLEY ASSY., Arbor Driva
17 165TI69 3 SHIELD, Bearing Uppar
18 1655729 3 ARBOR HOLUSING, Top
149 108202 G BEARING (Arbar Shaft)
20 1676277 3 SHAFT, Atbar
21 1676273 3 ARBOR SHAFT & BEARING ASSY.
{Incl. Ref. Nog. 19 & 20}
=2 1655728 3 ARBOR HOUSING, Bottom
23 1664847 18 SCREW, Hex, Taptite, 516-18 x 3/4
24 1664241 | WASHER, Shim
=5 1657588 d SHIELD, Grass
25 1655777 | ADAPTOR, Blade
=7 1657528 3 RING, Self Locking
28 1676343 3 BLABE, 60" Mower
29 16762587 3 WASHER, Spline
30 1656916 3 WASHER, Spring
3 1216350 1 MNUT, Hex, 3/8-15
32 1877642 G WaSHER, 516
33 1674570 1 BELT, Arhor Drive
34 1676148 2 BUSHING
a5 1674669 1 SPACER
38 915019 1 FITTIMG, Lube
ar 1700385 1 LEVER ASSY., Idler
38 189237 1 CAPSCREW, Hex, 3/8-16x 2
33 1828731 1 LOCKNUT, Hex, Jam, 38-16
4Q 1672486 1 IDLER STOP
4 1916803 1 LOCKWASHER, tnlernal, 38
43 1674670 1 PULLEY, Idler
43 1928721 2 SETSCREW, Sg. Hd., &/16-1/2
44 1674643 1 PULLEY ASSY., Drive
45 1260032 ] CAPSCHEW, Hex, 3M8-16 x 1-1/4
46 1679487 1 ROD
47 1668500 1 BRACKET
23

Downloaded from www.Manualslib.com manuals search engine


http://www.manualslib.com/

60" Mower, Arhar & Drive Graup

A-"1500

See papa 80 for Durst & Curls

+— Servica Parls &nd pane 32 for
Peerless Service Parts. {Mame is

. stamped on housing of gear box )

Sea paga &2 for
Senvice Parts.

Direct Guard (Aef. No. 41)
loward Bragkel (Ral. No. 45).

- rr——

-,w_“

o

Apply gasket lanmer
this surfase,

"= Lefl hand blade
maunts an left arbar.

NOTE: Usa slandard hardware
ierque spec., chart unless
othemwisa noted. H

Downloaded from www.Manualslib.com manuals search engine


http://www.manualslib.com/

Mig. No. 1651358, 1681344

80" Mower, Arbar & Drive Group

Ref. Part
Mo, No. Qty. Description
1 674213 1 DRVE SHAFT ASSY , Telescoping (See page 32 for
Service Parts.)
2 1923358 2 LOCKNUT, Hex, 1/4-20
3 1930543 ] SETSCHEW, Hex, 5M16-18 x 172
4 1925688 i CAPSCREW, Hex, 1/4-20x 3
5 922138 2 KEY, Hi-Prg
*B 1674642 T RIGHT ANGLE GEAR CASE ASSY. (See page 30 for
Durst & Cudis Sorvice Parts & page 32 for Peerless
Sendce Pans )
Fi 1916965 5 LOCKWASHER, 58
g 1921965 4 CAPSCHEW, Hex, 3/5-16 x 374
9 1923491 & CAPSCHREW, Hex, 7161421
10 1918189 2 LOCKWASHER, 718
11 1933263 K | WASHER, 716
12 1678685 3 PULLEY ASSY., Arbor Dirive
13 1657389 3 SHIELD, Beating, Upper
14 1655729 3 ARBOR HOUSING, Top
15 1676278 3 ARBOR SHAFT & BEARIMNG ASSY,
16 108202 & BEARING (Arhor Shalt)
17 1676277 3 SHAFT, Arbor
18 1703273 2 ARBOR HOUSING, Bottom
18 TH16960 1 MUT, Hex, 3/8-16
20 1674670 2 PLULLEY, [dlar
25 157081 1 SPACER
22 1924840 10 WASHER, 13732
23 1921871 2 CAPSCREW, Hex, 8/8-16 x 1-3/4
24 1664847 18 SCREW, Hex, Taptite, 5/15-18 x 3/4
25 1700230 3 WASHER, Shim
268 1700229 2 SHIELD, Grass
27 1685777 3 ADAPTOR, Blads
28 1657528 3 RING, Self-Locking
P 1702366 1 BLADE, " Mower, L.H. Rotation
ad 1679711 3 WASHER, Spiine
31 1656015 3 WASHER, Spring
a2 1702365 2 ELADE, 60" Mower, R.H.
33 1921332 2 CAPSCREW, Hex, S5HE-18 x 314
34 1675481 1 SPACER
35 1923362 2 LOCKNUT, Hex, 5/16-18
36 16761438 2 BUSHING
37 1674662 1 SPACER
38 1960265 1 CARRIAGE BOLT, Hex, 3/8-16 % 1-1/4
39 1700395 1 LEVER ASSY., Idler
40 1916803 1 LOCKWASHER, Internal, 348
41 1679456 1 IDLER STGP
42 1928731 2 LOCKNUT, Hex, Jam, 2/8-16
43 1817372 2 NLUT, Hex, 516-18
44 1917356 2 LOCKWASHER, 616
45 1668500 1 ERACKET
45 1928721 2 SETSCREW, 5. Hd., 5AG-1f2
47 1674643 1 FULLEY AESY., Drive:
48 1700345 1 BELT, Artbor Diive
43 17002347 1 SPRING
50 M5019 1 FITTING, Luba, 20
51 1921977 1 CAPSCREW, Hex, %16-18 x 1-3/4
52 1919325 2 WASHER, 1132
&3 1707335 3 GASKET, Foam
&4 1704314 3 GHEASE FITTING
25

Downloaded from www.Manualslib.com manuals search engine


http://www.manualslib.com/

¢ Mower, Deflector Group

A-4+1303

f
Muwar/';

Hausing é/ld

!

2 | 7:;3 LIt Arrm.

3

- ""-;-;:j'mx Mount Raf. No. 11 through this
N L R ", hole for Mg, Nos, 1690084,
"5%’ T A T 1691184,
-1 LN Mount Ref. No. 11 thraugh his
[ - hole for Mig. Nos. 1621434,
| T, 1601344,
| ::..a:_.,..ﬁ" .
; .
T e e
. "-\:"‘*.\__ \.“
.*.-::“":: ‘{."’ ""::: -
N N -
TS
2 |
. b
B _..:-l
33 #,-_f.;’
o= e
=i -
TR e
Y
1
Iy
o
s

NOTE: Uso standard hardware
ferque spec. chart unlass
atherwise notad.

2B

Downloaded from www.Manualslib.com manuals search engine


http://www.manualslib.com/

Mfg. No. 1690984, 1691184, 1691338, 1691544

¢ Mower, Deflecfor Grotp

RAef. Part
MNa. MNo. Cty. Description
i 1674678 1 ARM AEEY., Rocker
2 176012 2 CLIF, Fin, Salely
3 156306 2 PIM, 3/8 x 1-1/2
4 1821176 2 CAPSCREW, Hex, 1/2-13 x 1-1/4
=) 1676097 2 SPACER
G 1922134 2 MUT, Hex, Centerlock, 1/2-13
Fi 1676213 1 SPRING, Tarsion
g 1673656 1 ROD, Hinge (1680984, 1651134 only)
1700343 T RGO, Hings {1681330, 1691344 only)
g 916950 3 MUT, Hex, 3/8-16
10 1916265 3 LOCKWASHER, 3/2
11 1677205 1 STONE GUARD ASSY. (1690984, 1691184 only}
T7001BE 1 STONE GUARD ASSY. (1691338, 1691344 anly}
12 1702451 1 DEFLECTOR ASSY.
13 1673655 1 BRACKET, Hingz
14 1831350 5 BOLT, Camiags, 3/8-16x 1

7

Downloaded from www.Manualslib.com manuals search engine


http://www.manualslib.com/

42, 48" & 60" Mowers, Decal Group

WOTE: Arrowe indicate
top ol Oecal lor posiloning.

Deflector:
All Mowers

28

Downloaded from www.Manualslib.com manuals search engine


http://www.manualslib.com/

Mig. No. 1690584, 1650985, 1691003, 1691182, 1691183, 1651184, 1691330 1681344

42%, 48" & 80" Moweis, Decal Group

Red. Part
He. Noc. Oy, Description
1 16765921 1 DECAL, Danger {1691 184)
1704276 1 BECAL, Danger (1691109, 1690586, 1601182,
1691183, 1691339, 1691344,
2 i DECAL, OFE| {Not Serviced)
3 1 [.0. PLATE {Mot Seneced)
4 1676822 1 DECAL, Danger, Mower (169717184}
THMEFT 1 DECAL, Danger, Mower (1691002, 1650935,
1691182, 1581183, 1601338, 1691344.)
5 1709069 1 DECAL, Bel! Instruction
(1691009, 1690984, 1630986, 1631182, 1691183,
1621184}
1708068 1 DECAL, Belt Instruction
(1681339, 1601344)
B TE64144 i DECAL, Cutting Line
7 1704383 1 DECAL, Cutting width (42"} {1691009)
a 1704384 1 DECAL, Cutting width {48") (1690985}
g 1704803 1 DECAL, Gutting wieth {60"] {1691338)
Simplicity Mfg. Nos. 1630984 - 60" Mower Agco Mig. Nos. 1691182 - 42" Mower
1690386 - 458" Mower 1691182 - 48" Mower
1697009 - 42° Mowar 1691344 - 60" Mowar
169339 - 50" Mower
Deutz Allis Mig. No. 1691184 - 83" Mower
Safety Decals

A DANGER

~ ROTATING CUTTING BLADE

[0 NOT PUT HANDS OR FEET UNDER l
MIOWER DECK WHILE BLADE IS i
ROTATING. [

16766921

A\ DANGER

ROTATING CUTTING BLADE
DG NOT PUT HANDS

OR FEET UNDER

MOWER DECK WHILE
BLADE IS ROTATING.

A DANGER

ROTATING CUTTING BLADE

0 NOT OPERATE MOWER WITHOUT
DEFLECTOR OR ENTIRE GRASS
CATCHER IN PLACE.

1676922

A DANGER

ROTATING CUTTING BLADE
DO NOT OPERATE MOWER
WITHGUT DEFLECTOR
DR ENTIRE GRASS
CATGHER IN PLACE.

1704275

Downloaded from www.Manualslib.com manuals search engine

1704277
29


http://www.manualslib.com/

427, 48° & 60" Mower, Drive Assy. (Curlis Gear Box)

A1340

427, 48" & 60" Mower, Drive Assy. (Durst Gear Box)

A-"T1350
Shipping
Flug vent shipped loose. Input
Output

30

Downloaded from www.Manualslib.com manuals search engine


http://www.manualslib.com/

Mfg. No. 1680984, 1600086, 1621008, 1691182, 18971183, 1631184, 1691338, 1691344

42%,48" & 60" Mower, Drive Assy. {Curtis Gear Box)

Ref. Part
Mo. Ne. Qty. Descriptlon
1 1930591 12 SCREW, Hex Whizlock Flange, 516 x 3/4
2 1700894 2 CAP, Housing
3 118118 2 SEAL, Shalt, 1 x 1-1/2 x B/1E
4 * 1700885 GABKET, H5
* 1700836 GASKET, 005
*1TNEST GASKET, .003
5 170836 3 BEARING CUP
6 170835 3 BEARING, Cong
7 170030 1 SHAFT, Pinion
a 1678932 2 KEY, 1/4 x 1/3 x 7/8
) 17008498 1 GEAR, Bevel
10 MGFHEG 2 AQLL PIM, 516 x 2
11 1700902 1 BEARING, Cone
i2 1700303 1 BEARING CUP
i3 1700689 1 HOUSING
14 401652 3 PLUG, Sq. Hd., Salid 1/4 NPT
15 1700905 1 GEAR, Pinicn
16 1700830 1 SHAFT, Qutput
17 1700806 1 SPACER
13 1700807 1 WASHER
14 1700804 1 CAP, Mousing
20 1678690 1 PLUG, Venl, 15827

*Use gaskets as required.
Mig. No. 1600084, 1690986, 1691009, 1691182, 16871185, 1601184, 1691338, 1691344

42, 48 & 60" Mowers, Drive Assy, (Dursf Gear Box)

Ref. Part
No. No. Gity. Description
1 1735533 1 CAP, Bevel Gear Box
2 82770 4 SMNAP RING
3 173548 SHIM, Bearing {Qty. as needed}
4 170836 4 CUP, Cone Bearing
5 170835 4 BEARING, Cone
& 1678907 3 SMNAP BING
7 1668971 1 PLLG, 1/8-27 NPT
& 1678630 1 PLUG, Vent, 1/8-27 NPT
=] 230674 2 FLUG, 3/8-18 NPT
10 1678812 2 SEAL
11 1678908 1 KEY, Sq., 1/ x 144 x 314
12 1878910 1 SHAFT, Inpul
13 1878911 1 SHAFT, Qutput
14 S05123 1 KEY, Woodrufi, #9 {08) Hard
15 1678004 1 HOUSING, Bevel Gear
18 1678905 1 GEAR, Bevel, 24 Teeth
17 1678206 1 GEAR, Rinion, 16 Teath
18 1678509 1 MUT, Stake, 1-18
13 173535 1 GASKET, Cover
20 1678303 1 COVER, Bevel Gear Box
21 301652 1 PLUG, Lavel, 1/4-18
22 1921332 4 CAPSCHREW, 5M16-18 x 5/8
23 901825 1 REDUCER, 1/8-1/4

31

Downloaded from www.Manualslib.com manuals search engine


http://www.manualslib.com/

FPeariass Right Angle Drive Modef 1100-012

-

22
@

424, 48" & 60" Mowers, Drive Shait Groug

Downloaded from www.Manualslib.com manuals search engine


http://www.manualslib.com/

Mig. No. 1680884, TES098E, Y1003, 1631782, 1691183, 1691184, 15631339, 1691544

Peerless Right Angle Drive Model 1700-012

Rel. Part
N No. Gty. Description
1 FELE HOUSING, Right Angle Drive
2 TEE104A CAP, Relainer
3 FEE11T CAF, Relainer
4 7621 SHAFT, Input
b 7222 SHAFT, Qutput
& 159 GEAR, Bevel (27 Taeth)
v RT3 GEAR, Bevel (18 Teeth)
i 780131 SHIM, 1-3/2° 0D x 1-1/84" |D x 002 Thick
{Use as raquired.)
= TEO138 SHIM, 2.000" Q0 x 1.531° 1D x 002 thick
{Use as required.)
10 7801532 BEARING & CUP ASSY.
{This assembly may have a shim washer included.
The shim washer is not requined at this locatlan )
11 FEO132 BEARING & CUF ASSY.

{This is a factory sized assembly and may or may
not include Ref. Mo. 8 Shim Washer. If Ref. No. B
Shim Washer is supplied, it MUST ba used in this
Iecation. All old Shim Washers MUST ke discarded.)
12 780134 BEARING & CUP ASSY,
{Thiz iz & fackory sized assembly and may ar may nat
include Ref. Mo, 8 Shim Washer. If Rel. No. & Shim
Washer is included, it MUST be used in this location,
All old Shim Washers MUST be dlscarded.)

14 T8A0EG3 0" RING

15 Foa064 SEAL, Cil

15 TEB065 SEAL, Qil

17 780136 SHIM, Gap Retainer

18 792037 SCREW, Hex Hd. Sems, 5H6-18% 1
184 792121 SCREW, Flal Socket Hd,, 5/16-18 x 7/8
19 780137 RING, Load

20 792111 FLUG

22 7O2113 RING, Rataining

23 792110 JAKM WUT, 3/4-16

24 792114 KEY, Woodruft

25 792115 WASHER, Fiat

26 792116 PLUG, Fipse, 1/4-18

28 72039 PLUG, Fipe

2g 782118 WALVE, Relief

Sern an suthorized Tecumseh Desler for parts & service. Pesrdess parts are not availahle
threugh Simplicity.

Mig. No. 1690884, 1680986, 1691003, 1691182, 1691183, 1691184, 1691359, 1691344

42°, 48" & 60" Drive Shaft Group (Neapoo - no marking on unit) (Weasler - name stamped on joint & shaf))

MNeapeao Weasler
Ref. Part Part
Mo. Ho. Ne. ity Description
1 1678808 1708308 1 REAR HALF ASSY., Drive Shaft
fincl. Ref. Nos_ 2, 3 & 4)
2 16780(17 178527 1 YOKE
3 1678805 1679003 2 JOURMAL ASEY. {Incl. Grease Fitting & E-
Clips
4 1703840 1708310 1 Y(]F‘}KE}E & TUBE ASEY.
5 TE78788 1708307 1 FRONT HALF ASSY., Drive Shaft
fincl. Ref. Nos. 3 & 6 thru 11)
8 1703942 1708308 1 YOKE & SHAFT ASSY.
7 1678801 178530 1 YOKE ABSY, {Incl. Rel. Mos. 8 thru 11)
& 1702432 1 SFRING
9 1678802 1 SLIDE LOCK
10 1673804 2 BALL
11 1673521 1 SHNAP RING
Mot shown 1585480 1 SPRING-LOK WIT
a3

Downloaded from www.Manualslib.com manuals search engine


http://www.manualslib.com/

42" Snowtfirower, Body & Rolor Group

£:""1391

MOTE: Use standard hardwara
tomue spac. chart unlpss
otherwise nolad.

34

Downloaded from www.Manualslib.com manuals search engine


http://www.manualslib.com/

Mtg. No. 1690982

42" Snowfhrower, Body & Rofor Group

Ref. Part
N Ho. Qty. De=cription
1 16760509 1 BODY & FHAME ASSY.
s 171388 1 BEARING, Body Mounted
3 3160E4 2 LOCKWASHER, 1/4 Std.
4 1914622 2 MUT, Hex, 1/4-20
5 18017372 4 MUT, Hax, 5/16-18
& 1917356 4 LOCKWASHER, 5f16 Std.
ki 19219549 1Q CAPSCREW, Hex Hd., 1/4-20 x 5/&
8 922110 4 BOLT, Carriage, %/B-16 x 3/4
2 177434 2 SKID SHOE
10 1824940 4 WASHER, 3/8 Std.
11 1816065 4 LOCKWASHER, 3/8
12 1816950 4 NUT, Hex, 3f8-16
13 106746 1 SCRAPER BAR
14 1923358 ] MNUT, Hex, Lack, 1/4-20
15 1676852 1 PLATE, Side
16 172279 2 FLAMGE, Bearing
17 1960110 2 SETSCREW, Hex Hd , 1/4-28 % 1/2
18 173934 2 BEARING, Cartridge, Auner
19 172278 2 FLANGE, Baaring
20 1821332 a CAPSCREW, Hex Hd., 5116-18 x 3/
21 1677028 2 SETSCREW, 516-18
22 1676721 1 DQUBLE SPROCKET ASSY., 29 Teelh
23 151040 1 KEY
24 106748 1 HOTOR AESY.
25 1923362 2 MWUT, Hex, Lock, 5/16-18
26 106774 1 DEFLECTOR
27 1925205 ) CAPSCREW, Hex Hd., 5/16-18 x /8
28 1919336 2 WAGSHER, 1/4 Std.
29 1935048 B NUT, Flangelock, 2 way, SH6-18
Decals
30 1679206 1 DECAL, Caution
a1 DECAL, |.D. Plate (Not Senviced)
a2 DECAL, OPE| (Mot Serviced)
a3 1677485 1 DECAL, Dangar, Auger

Safety Decals

4\ CAUTION

TO AVOID POSSIBLE INJURY
= AEFEA T OPERATOR'S MANUAL FOR SAFETY » 0 HOT USE HANDS TO UNPLUG CHUTE 0R

AND OPERATENG INSTHUCTIONS.
« KEEF ALL GUARDS AND SHIELBS (N PLACE. = HLWR‘!'S OIRECT DISCHARGE 501 AS TO AVOID
+ STOP ENGINE, REMOWE KEY, AND BF SURE INSURY OR BAMAGE TO PERSONS OR
ALL MOVING PARTE HAVE COME T A FROPERTY,
COMPLETE STOP BEFORE SERVIGING DA * NEVER ALLOW ANYONE IN FRONT OF
UKPLUGGING OPERATING MACHINE

A\ DANGER

Avoid injury from

ratating auger:
Keep hands, feet,
and clothing away.

Ref MNo. 30 Ref No. 33

35

Downloaded from www.Manualslib.com manuals search engine


http://www.manualslib.com/

42" Snowthrower, Spout Group

A-111352

Wald wira must ba ko
the rear of chute,

MOTE: Usa standzrd hardware L .'J_ -
torque spe, chatunless T .-
otharwiza natad.

1

Downloaded from www.Manualslib.com manuals search engine


http://www.manualslib.com/

g, Mo, 1690882

42" Snowifirower, Spouf Group

Ref. Part
Mo. Na. Qty. Description
1 1667791 1 DEFLECTOR
2 1919326 3 WASHER, 11/32 Std.
3 1670578 1 KMCB
i 117372 3 MUT, Hax, 5/16-18
5 1917356 3 WASHER, Spring Lock, 5/16
3] 167 74EBR i DECAL, Danger, Blower
¥ 1867790 2 SPACER
a8 17042094 i CHUTE AESY.
g 1831335 1 BOLT, Carriage, 5M16-18 x 1
10 1936482 2 SCREW, Truss, Phil, Hd., 5/16-18 x 34
11 171362 1 CABLE ASSY.
12 1919326 1 WASHER, 516 SI1d.
13 171374 1 WASHER, Cup
T4 1916850 2 HUT, Hax, 3/8-16
14 1916365 2 LOCKWASHER, 3/8 Std.
16 1921210 2 CAPSCHEW, Hox Hd., 3/8-16 % 1
17 1672013 1 ERACE, Handlo
18 1676365 1 SPOUT CONTROL ASSY.
14 1918447 2 FIN, Cotler, 3/32 x 3/4
20 1927424 1 SCREW, Hex, Taplile, 174 x 3/8
21 171382 1 cLANMP
22 121175 1 LINER
23 21221 1 CAPSCHEYY, Hex Hd, 516-18 x 1-1/2
24 152050 i ROD GLICE
25 1925362 i MUT, Hex, Lock, 5/16-18
25 o1si6d 1 PIM, Spring, 316 x 34
27 1980281 1 FIM, Halr
28 1678817 1 ‘Ut JOINT ASSY.
20 16TBAE3 1 Fitd
Jo 1676680 1 HANDLE, Fivot
3 TFER33 1 GGRIF, Handlg
az 1704446 1 GUARD ASSY,, Chute
33 1960126 2 PUEH NUT
Safety Decal

A\ DANGER

Avaid injury fram
ratating blower:
Shut off engine

before unclogging
discharge chute.

37

Downloaded from www.Manualslib.com manuals search engine


http://www.manualslib.com/

42" Snowthrower, Drive Group

A 13RE

See page 56 for
Durst sarvica parts.

Sea page &8 for
Paaress sanvice parts.

saniog pars.

MOTE: Use slandard hardware
torque spec. chart unloss
otharwsa noked.

3B

Downloaded from www.Manualslib.com manuals search engine


http://www.manualslib.com/

Mfg. No. 1690082

42" Snowthrowesr, Drive Group

Rt Part
Mo. He. Cry. Description
1 106774 1 GEFLECTOR
s 1925205 d CAPSCHEW, Hex Hd., 5M16-18 x 5/8
3 1917356 4 LOCKWASHER, Spring, 516
4 1917372 4 MUT, Hex, &16-18, NC - 2B
5 1675387 1 DRIVE SHAFT ASSY. (See page 56 for Service
Parts)
G 18925683 1 CAPSCHEW, Hex Hd., 1/4-20 % 3
7 1930540 2 SETSCREW, 8q, Hd., 516-18 x &/E
8 g22138 2 KEY, Hi-Pra #HPFO&
g 1923358 2 MUT, Hex, Lock, ifM4-20
10 1678690 1 PLUG, Vent, 1/8-27 NPT
1 1676047 1 DRIVE ASSY., Right Angle {Incl. Ref. Mo, 10)
{See page 56 for Durst Service Parts& page 568 for
Peerless Servica Parts.)
12 1925352 10 MNUT, Hex, Flange, Whizlock, 3/8-16
13 1676053 1 BRACKET, Mounling {for Drive Assy.)
14 1016065 16 LOCKWASHER, 378 St
15 1921066 4 CAPSCHEW, Hex Hd_, 3/8-16 x 7/8
16 1920415 B CAPSCREW, Hex Hd,, 3/8-16x 1-1/4
17 1676561 1 COLUPLER ASSY., - Drive
18 189271865 4 CAPSCHEW, 3/f8-16x 34
19 1916950 G MUT, Hax, 3/8-16
20 167424 16 WASHER, Special
21 173026 2 COLUPLING
a0 1676559 1 SHAFT ASSY., Drive
23 24624 1 SETSCREW, 3/8-24x 3/3
24 154188 1 FLAMNGE, Drive Shalt
25 1676622 1 COVER AS3Y., Drive Shait
26 1919326 4 WASHER, 516, Std.
27 1324856 4 SCREW, Hax, Taptite, 5/16-18 x 1/2
28 16765604 1 SUPPORT ASSY., wiBearings {Incl. Hef. Ne. 33
29 1960244 o CAPSCREW, Hex, Whizlock, 3/8-16 x 2-3/4
30 1581114 5 WASHER, Hardunad
A 9133 1 FITTING, Grease
32 1679211 a BEARIMNG, Meedle
a3 1934854 2 SCREW, Hex, Whizlock, 3/8-16 x 1
34 1669105 Z SPACGER
35 805123 1 KEY, Woodnidf §3
36 1676722 1 SHAFT ASEY., (Driva, Chain)
ar 1676739 1 CHAIN, Raller
38 1676738 1 GUARD, Chain
39

Downloaded from www.Manualslib.com manuals search engine


http://www.manualslib.com/

42" Snowthrower, Hiteh Groug

A-+*1356

Later Model Hitch Assy,

20

| ]
[y

| SR

2 .-

23\@@@\@21

WOTE: Use standard hardware
tarque spae. ¢harl unless
otherwise noted,

4D

Downloaded from www.Manualslib.com manuals search engine


http://www.manualslib.com/

Mfg. No. 1680882

42* Snowthrower, Hilch Group

Ref. Part
No. No. Oty. Description
1 172182 1 EYEBCGLT
2 1923358 1 NUT, Hex, Lock, 1/4-20
3 1676912 1 SUPPORT, Contrel Rod
4 1916350 3 NLUT, Hex, 3/B6-16
4] 1919332 2 LOCKWASHER, 3/4 Sid.
B 1928727 1 SCREW, Hex, Flange Whizlock, 3/8-16 x 1-1/4
¥ 1675525 2 LIri
8 1460038 4 FiM, Clevis
a 1675390 1 LIFT RLD ASSY.
10 1960033 4 CLIR, Spring
11 * 1685484 1 SHAFT, Inner
** 1708599 1 SHAFT. Inner
12 TE22664 2 CAPSCHEW, Hex Hd., 5/8-11x 2
13 1675502 1 HITCH ASSY.
14 * 1919387 2 WASHER, Plain, 41/84 x 1-1/4 x 116
15 * 937ra3 2 RIMNG, Retaining “E", 5/8
16 1675525 2 EYEBOLT
17 175647 2 SFACER
18 Q33757 2 WASHER, Plain, 41/84 x 1-34 = 1/8
19 1923353 2 MLIT, Hex, Centerlock, S/8-11
20 1702635 1 HITGH ASSY., Blowar
21 16755624 2 SPRING, Comprassion
22 1960071 2 WASHER, 1332 x 1-1M4 x 1/4
23 1917421 2 NUT, Jam, Hex, 3/8-16
24 1935047 4 WUT, Hex, Flangs, Whizlock, 7H16-14
25 1938352 2 MUT, Hex, Flange, Whizlack, 3/8-16
26 1920676 4 CAPSCREW, Hex Hd., 7/16-14 x1
27 1921210 2 CAPSCREW, Hex Hd., 3/8-16 x 1
28 16764959 2 sSTuD
29 18121E0 2 WMUT, Hex, 3/4-10
20 ** B021007 z SET-COLLAR
N ** 10ZB7H 2 SET- SCHEW, 5q. Hd. cup point, 511618 x 1/2

NOT SHOWN: Hydraulle Oll Flow Rastrictor Kit, Part No. 1685300

* Early Madels (see art page)
** Later Models [see art page)

1

Downloaded from www.Manualslib.com manuals search engine


http://www.manualslib.com/

46" Snowthrower, Body & Rotor Group

A-''1525

Sen page &0 for
SEMVICE parts

To Rear

NOTE: Use standard hardware
ryue spec. chaert unless
atherwisc noled.

Downloaded from www.Manualslib.com manuals search engine


http://www.manualslib.com/

Mfg. No. 1691360

46" Snowttwower, Body & FRaotfor Group

Ref. Part
No. No. Qty. Descriplion
1 1701045 2 BEARING, w/locking Screw
2 1701046 2 FLANGE, Bearing (Covor)
3 1917358 id LOCKWASHER, 5416
4 1H 7372 18 MUT, Hex, 5M6-18
=] 1921961 1 BOLT, Shear, 1/4-20 x 1-1/4, Gr. &
5] 1700680 2 SHEAR BOLT, 5H&8-18 x 2-1/4
T 1701042 1 AUGER AS5Y., L.H.
g 18921877 2 CARSCREW, Hex Hd., 5M116-18 x 1-1/4
9 1701047 1 ERACKET, Support {Worm Gear}
10 * 1701037 1 GEAR ASBY., Worm (Clockwise](See page 60 for
Servite Pars.)
1707748 1 GEAR ASBY., Worm [Clockwise)(See page 60 for
Service Parts.)
11 1701044 1 AUGER ASSY ., R.H.
12 1916964 1 LOCKWASHER
13 141 GE22 1 WUT, Hex, 1/4-20
14 168103 2 BUSHING, 1" 0D x 1-1/8" 0. % 1"
15 1921332 8 CAPSCREW, Hex Hd,, 5/16-18 » 3/4
16 1318266 & WASHER, Plain, S.A.E. 3/8
17 1701067 2 DECAL, Banger {Rotating Auger)
18 1701026 1 FRAME ASSY.
18 1707043 1 DECAL, Luba, Chain
20 1701051 2 SHOE, Skid
21 1701141 1 DECAL, Qil Lovel
22 172278 Z2 FLANGE, Bearing [ Cover)
22 173934 1 BEARING, wiLocking Ceollar
24 1831333 o BOLT, Carlage, 5A16-18 x 3/4
25 1701050 1 EDGE, Culting
26 10921335 4 BOLT, Cariage, SM6-18x 1
27 1928698 8 NUT, Hex Fin. Jam, 516-18 (Center or Top Lock)
28 1701142 1 DECAL, Shear Bolts
29 1701038 1 FAM ASSY,
a0 1701040 1 ADAFTCR, Fan Shaear Plate
) 1921978 1 CAPSCREW, Hex Hd,, 5116-18x 2
ke 1701052 4 BUSHING, Shear Bt
33 1918438 2 MUT, Hex, ESNA, 5A6-13

* Used on Mfg. Ne. 16713580 Before Seral No. 00309,
* Used on Mfg. Mo, 1671360 After Setial N, 00308,

Downloaded from www.Manualslib.com manuals search engine


http://www.manualslib.com/

48" Snowthirower, Spout Group

A-'HERD

MWOTE: Use standard hardware
ferque spec, chart unlass
otherwise noted.

44

Downloaded from www.Manualslib.com manuals search engine


http://www.manualslib.com/

Mfg. No. 1691360

46" Snowihrowar, Spolt Group

Ref. Part
MNo. MNo. Qfy. Dagscription
1701102 1 DECAL, Danger {Discharga Chute)
2 1701068 i CHUTE & DEFLECTOR ASSY. wiKnobs & Decals
{Incl. Ref. Mos. 1, 3& 12.16)
3 1701101 1 DECAL, Warning {Sale Operation)
4 1921858 L& CAPSCREW, Hex Hd ., 1/4-20 x 1/2
o 1701071 4 FLATE, Retaining
& 1916864 10 LOCKWASHER, 174
i 1916622 10 MNUT, Hex, 1/4-20
B 17072 1 RIMNG, Nylan
g 1923341 4 CAPSCREW, Hex Hd | 1/4-20 x 3/4
10 170070 1 GUARD, Stone
11 1918265 2 WASHER, Plain, 5.AE. 5116
12 19680223 2 BOLT, Catriage, 51618 x 1-1/4
13 218267 2 WASHER, Flaln, 8.8 E. 716
14 1918266 2 WASHER, Plain, S A E_ 38
15 1670678 2 KMOB
16 1923362 2 MUT, Hex Centerlock, SF16-18

Downloaded from www.Manualslib.com manuals search engine

45


http://www.manualslib.com/

46" Snowthirower, Spoul Rotator Group

A+1550

20 H.P,
Cnly

NOTE: Uge standatd hardware
torque spec. chart unless
otharnsise noled.

4B

Downloaded from www.Manualslib.com manuals search engine


http://www.manualslib.com/

Mig. No. 1691360

48" Snowihrower, Spout Rotator Group

Rel. Part
No. Ho. Qhy. Description
1 1860032 1 CLIP, Hair Pin, 1/8 x 2.5/1§
2 17079 1 HIP, Handle [Rubber)
3 1706021 1 HANDLE
4 TF103 1 SUPPORAT ASSY., Spout Rotatar
5 1921212 1 CAPSCHEW, Hex Hd., 511814 x 11/, Gr. 5
51 1706020 1 TUBE, Uppar Rotation
7 1THOTS 1 BUSHING, Flaslic w/Flange
g 171074 1 WORM, Rolatlon
9 17075 1 BUSHING, Plaslic wFlanges
1aQ 1076 1 SUPPORT, Botation, Worm

47

Downloaded from www.Manualslib.com manuals search engine


http://www.manualslib.com/

468" Snowthrower, Drive Group

AT 1EH

See page 56 for
senvica pars.

To Frent

MOTE: Use standard hardware
torgue spec, chart unless
olherwize noted.

Downloaded from www.Manualslib.com manuals search engine


http://www.manualslib.com/

Mig. Mo, 1691360 (Prior lo Seriaf No. 00303)

48" Snowthrower, Drive Group

Ref. Part
No. No. Cty. Desctiption
1 936238 2 CAPSCREW, Hex Hd., 1/4-20 x 7-1/2
2 1916964 2 LOCKWASHER, 1/4
| 1916622 2 MUT, Hex, 1/4-20
4 1917356 10 LOCKWASHER, 50165
L] 17372 10 HUT, Hax, 5M18-18
& 1260282 4 BOLT, Camiage, 5H16-18 x 3/4
7 1920561 L BOLT, Carriage, 5M16&-18 x 518
8 170080 1 BOX ASSY., Beductlan {Inel, Ref. Mos.
485 Qy. 57, 809,10 148 22)
g 17010483 4 BEARING, Flange
10 1701045 2 EEARING, 1" LD wiLocking Serew
11 154008 2 KEY, Parallel, Plain, 1/4 x 124 2 1-1/4
T2 1701084 1 EFROCKET
13 171085 1 CHAIN
14 1rHioas 1 SHAFT, Assy., Drive, wiSprocket
15 1423358 2 NUT, Hex Lock, 1/4-20
16 1830540 1 SETSCREW, Sg. Hd., 5/18-18 x 5/8
17 1925688 1 CAPSCREW, Hax Rd., 1/4-20 x 2-1/2
18 1675387 1 DRIVE SHAFT [See page 56 for Service Parig)
18 1679461 1 DECAL, Danger
20 17Q1Q86 1 SHIELD, P.T.O.
™ 17012860 i LINK, Connecling, Chain
an 1701081 1 BOX, Reductan
23 1919381 4 WASHER
49

Downloaded from www.Manualslib.com manuals search engine


http://www.manualslib.com/

48" Snowthrower, Drive Group

A TTEE

To Front

See page 56 for
senice pars.

MOTE: Use standerd herdweare
Terque spac. chart unless
othemwise noted.

50

Downloaded from www.Manualslib.com manuals search engine


http://www.manualslib.com/

Mig. No. 1691360 (After Serial Ne. 00308)

46" Snowthrower, Drive Group

Ret. Part
M. Mo. Oty Description
1 936238 2 CAPSCREW, Hex Hd., 174-20 % 7-1/2
2 1916564 2 LOCKWASHER, 1/4
3 19166832 2 NUT, Hex, 1/4-20
4 1917356 10 LOCKWASHER, 5/16
5 1917372 10 WUT, Hex, 5M16-18
5 1960282 4 BOLT, Catriage, 5HE-18 x 34
7 1920561 & BOLT, Carrfage, 5M16-18 x 5/8
8 1701080 1 BOX ASSY., Beductian (Ingl, Ref, Mos.
4545 Q.6 7,89, 10, 148 22)
=) 171083 ) BEARING, Flange
10 1701045 2 BEARING, 1" L.O. wilLockdng Screw
1 157652 2 KEY, Parallgl, Plain, 1/4 x 154 x 1-144
12 1701084 1 SPROCKET
13 1701085 1 CHAIN
14 1701082 1 SHAFT, Assy., Drive, wiSprocket
15 1523358 2 NUT, Hex Lock, 14420
16 1930540 1 SETSCREW, B Hd., 5M16-18 x 5/8
17 1920688 1 CAPSCREW, Mex Hd., 1/4-20 x 2-1/2
13 1675387 1 DRIVE SHAFT (See page 56 for Servica Paris)
19 1679481 1 DECAL, Danger
20 1704180 1 SHIELD, F.T.C.
21 1701260 1 LINK, Connecting, Chain
22 1701081 1] ECX, Redugtion
23 19158381 4 WASHER
51

Downloaded from www.Manualslib.com manuals search engine


http://www.manualslib.com/

46" Srrowthrower, Hitch Group

A-471300

Adjust spring 5o
approx. 1.57 af eyeball
thread is axposed.

NOTE: Usn standard hardware
torgue spec, chart unless
othamwise natod.

52

Downloaded from www.Manualslib.com manuals search engine


http://www.manualslib.com/

Mg, Na. 16913580 {Priar to Serial No. 03305)

46" Snowlfrrower, Hitch Group

Ref. Part
No. to. Qty. Descripticn
1 16793480 1 LIFT ROD ASSY.
2 1960038 2 PIN, Clevis
3 1675525 a LIMK
4 1960033 4 CLIE, Hair Pin
L 1919387 2 WASHER, Plain, 41/64 x 1-1/4
G ge77a3 2 RING, Relsinlng, 58
7 1676350 1 SHAFT, Inner
& 1322664 2 CAPSCRHREW, Hex Hd., &/8-11x 2
4] 1675502 1 HITGH ASSY.
10 1576523 2 EYEBOLT
11 175547 2 SPACER
12 PA3FET 2 WASHER, Plain, 41/64 x1-3/4
13 1923353 2 NUT, Hex, Centerlock, 5/8-11
14 1701104 1 BRACKET, Attaching, L.H.. Lower
15 1701041 1 BRACKET, Attaching, L.H.. Uppar
16 18916965 4 LOCKWASHER, 3/8
17 1816950 4 NUT, 3/8-16
18 1818213 4 NUT, 7/116-14
1% 1918199 4 LOCKWASHER, 7116
20 1675524 2 SPRING, Comprassion
21 1960071 a WASHER, 3/8 x i-3/ x 1/4
2 1M B350 a MNUT, Hex, 3/8-16
23 1817424 a2 MUT, Hex, Jam, 37516
24 1920677 4 CAPSCREW, ¥/116-14x 1-1/4
25 1920415 2 CAPSCHEYY, 3/3-16 2 1-1f4
26 16764958 2 57UD
27 1913160 2 NUT, Hex, 3/4-10
28 1919338 2 LOCKWASHER, 3/4 Sk.
29 1676389 1 HITGH ASSY., Blower
L 1416951 2 MUT, 1/2-13
al 191 6066 2 LOCKWASHER, 172
32 1923114 2 CAPSCREW, Hex Hd_, 1/2-13x 1
33 18921210 2 CAPSCHEW, Hex Hd_, 3/8-16 x1
3 1701105 1 BRACKET, Atlaching, A.H., Uppear
a5 1701106 1 ERACKET, Attaching, R.H., Lower
a6 1703683 2 FIMN ASSY. (Flat Head)

NOT SHOWN: Hydraulic Qit Flow Restrictar Kit, Part No. 1685300,

53

Downloaded from www.Manualslib.com manuals search engine


http://www.manualslib.com/

46" Snowthrower, Hitch Group

A-t1308

Later Modaol Hiteh Aszy.

Early Model Hilch Assy.

NOTE: Usa standard hardwara
torque spac, chal unless
cthemwise noted.

54

Downloaded from www.Manualslib.com manuals search engine


http://www.manualslib.com/

Mg, No. 1681360 (Affer Serial No. 00308)

45" Snowthrower, Hitch Group

Ref. Fart
Mo. No. Qty. Pescription
1 1675320 1 LIFT ROD ASSY.
2 19600386 2 PIN, Clavis
3 1675525 2 LIMK
) 1260033 4 CLIP, Hair Pin
L] " 1919387 2 WASHER, Plain, 41/64 % 1-1/4
G T o2YFa3 2 RING, Retaining, 58
7 * 16854684 1 SHAFT, Inner
= 708005 1 SHAFT, Inner
a 1922864 2 CAPSCREW, Hex Hd,, 5/8-11 x 2
Lt 1675502 i HITCH ASSY.
10 1675523 2 EYEBOLT
1 178647 2 SPACER
12 QA37EY 2 WASHER, Plain, 4164 x 1-3/4
13 18923353 2 NUT, Hex, Cenlarock, 5/8-11
14 1703622 1 BRACKET, Attaching, L.H., Lower
15 1703623 1 BRACKET, Attaching, L.H., Upper
16 1216265 4 LOCKWASHER, 3/8
17 1916350 4 MNUT, 3B8-16
18 1918243 4 MNUT, 7/16-14
i9 18918199 4 LOCKWASHER, 7116
20 1675524 2 SPRING, Compression
21 1960071 2 WASHER, 3/8 x 1-34 x 1/4
22 TE162460 2 NUT, Hex, 3/8-16
23 17421 2 MUT, Hex, Jam, 3/8-16
a4 1920677 4 CAPSCHEW, 7A18-14 x 1-1/4
25 1820415 2 CAPSCHEW, 3/8-16x 1-1/4
26 1676959 2 STUD
27 1912160 2 NUT, Hex, 24-10
28 1419332 2 LOCKYWASHER, 3/4 Sld.
29 1703635 1 HITCH ASSY., Blower
30 1916251 2 MUT, 15213
| 1165966 2 LOCKWASHER, 1/2
a2 1923114 2 CAPSCREW, Hex Hd., 1/2-13 %1
23 1821210 2 CAPSCREW, Hex Hd., 3/8-15 x 1
34 1702694 1 BRACHKET, Attachlng, R.H., Upper
35 1703635 1 BRACKET, Attaching, R.H., Lowet
J6 173626 1 BRACKET, Stop, A.H.
a7 1735637 1 BRACKET, Stop, LH.
a8 1783683 2 PIM ASSY. {Flat Haad)
39 oanstaor 2 SET-COLLAR
40 " o19eaT2 2 SET- SCREW, Sq. Hd. cup point, 5/16-18% 1/2

* Early Models [see art page)
** Later Models (see art page]

55

Downloaded from www.Manualslib.com manuals search engine


http://www.manualslib.com/

424 & 46" Snowlhrower, Drive Shaft

A-'1394

18

Right Angla Gear Box - Durst

A-"13285

Vent Plug
shippad lagse, s Input

) '_i Chatpud

56

Downloaded from www.Manualslib.com manuals search engine


http://www.manualslib.com/

Mifg. No 1690882, 1621360

42" & 48" Snowthrower, Drive Shatt {("WH" stamped on Weasler Shatt)

Meapco Weasler
Ref. Part Part
MNo. Mo. No. Gity. Description
1 16786821 1719346 1 CRIVE SHAFT ASSY., Tractar Half (Inel Rel.
Moz 2, 3, Qly. 2ot 4, 5, Oty 1 of Nos, 6, 7 - 11.)
2 1678461 WA 1 SHIELD DECAL
3 167457 1708354 1 SHIELD, Outar
4 1678459 1708352 4 BEARINGS
b 16878822 1709351 1 YOKE & SHAFT ASSY,
G 1678805 1673003 2 JOURMNAL ARSY.
T 1678801 1709350 1 YOKRE ASSY. (Incl. Ref Mos, 8-11,28 - 31 J
a8 1702432 * 1 SFRING
g 1678802 * | SLIDELOCK
10 1678804 * 2 BALLS
11 1679531 * 1 SHAP RING
12 1678823 1700348 1 DRIVE SHAFT ASSY. - Implament Half {Incl.
Ref. Nas., Qty. 4of 4, Qfy. 1 of 6, & 13- 17.)
13 1679453 17335 1 SHIELD, inner
14 16879460 M.A, 1 NYLON BEARIMG
15 16768824 17089357 1 YOKE & TUBE ARSY,
16 1673825 KA. 1 DAMGER LABEL
i7 16738807 1708353 1 YOKE
i5 16753687 1875307 1 COMPLETE DRIVE ASEY (See pago 44.)

* Not Shown = 1685480, Qty. 1, Spring Lock Repair Kit [Weasler oniy)

Mfg. No. 1690982

Right Angle Gear Box - Durst

Hef. Part
No. Na. Qty. Description
1 173583 1 CAP
2 GEFF0 4 SHAP RING
3 173598 SHIM, Esaring (U)sa as needed.)
4 170836 4 GUF, Bearing
5] 170835 q BEARING, Cone
G 927320 ] SNAP RING
7 8920129 o FLUG, 1/8-27 NFT
g 1678933 1 REDUCER BLISHING, 1/8-3/8
L2 1678926 1 HOUSIMNG
10 1678912 2 SEAL
11 154006 1 KEY, Sq., 1/4 x 1/4 x 23732 Hard
12 16789249 1 SHAFT, Input
13 1678930 1 SHAFT, Oulput
id 1678831 1 KEY, Woedrutf “A (807) Hard
is 230674 1 PLUG, Drain, 3/8-12 NPT
16 1678827 2 BEVEL ZEAR, 17 Teslh
17 1678328 1 STAKE MNUT, 1-18
18 173506 1 GASKET, Cover
19 1678903 T COVER
20 1821332 4 CAPSCREW, 5M6-18 x 5/8
2 1676047 i R. ANGLE GEAR CASE ASSY.
22 1678630 1 VENT PLUGG, 1/8-27 NPT

Downloaded from www.Manualslib.com manuals search engine

57


http://www.manualslib.com/

Aight Anigle Gear Box - Peerfess

Model 1100-073

A-2056

13

Downloaded from www.Manualslib.com manuals search engine


http://www.manualslib.com/

Mig. No. 1680882

Right Angfe Gear Box - Peerless

Redt. Part
Ne. N, Oty. Descriplion
1 0076 HOUSING, Right Angte Drive
2 FBE104A CAF, Refainer
3 FRE106 CAF, Retainer
4 Fre2 SHAFT, Input
5 FrE22D SHAFT, Cutput
& FIRE24 GEAR, Bevel (26 Testh)
ri FIe223 GEAR, Bevel (25 Teelh)
8 FEO131 SHIM (1-1/2" QD x 1-1/84* 1D » .002 Thick) (Use as
requirad.)
9 780128 SHIM {2.000° OD x 1.531" ID x 002 Thick) {Use as
required.)
10 7E0132 BEARING & GUP ASSY. (This assembly may have a

shim washar included. The shim washer is not
resuired at this location.)

i1 TEO132 BEARING & CUP ASSY. (This is a Tactory sired
assembly and may or may not include Ref. Nao. 8 shim
washer. If Rel. No. 8 shim washer is supplied, il must
be used on this location. Al old shim washers must be
discarded.)

12 o034 BEARING & CUP ASSY. (This is a {actory sized
assembly and may or may net include Ref. Mo, 2 shim
washer, If Roef. Mo, 8 shim washer is included, i must
be used in this location. Al old shim washers must be

discarded,)
i4 788063 “O" RING
15 788064 SEAL, Gil
16 783065 SEaL, Oif
17 780136 SHIM, Cap Retainer
158 2037 SCREW, Hex Hd., Sems, 5A15-18 x1
i9 7amar RIMNG, Load
22 782113 RIMG, Retaining
23 7e211G JAM NUT, 3/M4-16
24 78214 KEY, Weoodruff
25 792115 WASHER, Flat
26 792116 FLUG, Pipe, 1/4-18
28 79239 PLUSG, Pipe
29 792118 YALVE, Rellef

Sen an authorized Tecumseh dealer for parts and service. Peerless parls are not available
through Simplicity.

59

Downloaded from www.Manualslib.com manuals search engine


http://www.manualslib.com/

48" Bnowthrower, Gear Assembly

ASNIESR

MOTE: Usza standard

harchware
torque spac. chart unlass
otherwise noled.

G0}

Downloaded from www.Manualslib.com manuals search engine


http://www.manualslib.com/

M. No. 1881360

46" Snowthrowar, Gear Aszembly

Ref. Part
Ho. No. aty. Description
1 * 118118 3 SEAL, O 1 x 1172 x 1/4)
* 172588 3 SEAL, O {1 x 1-5M16 x 1/8)
2 17372 L] HUT, Hex, 5/16-18
a3 197356 G LOCHWASHER, 56
4 * 17006 1 CAF, Input
= 1707750 1 CAP, Input
5 * 1701050 1 BUSHING, 7/8x 1-1/8 x 1
T ATOTTAS 1 BUSHING, 7/8 % 1-104 x 1
i 1701068 1 WASHER, 1-2/8
7 1701057 1 PIN, 144 % 1-3/8
& 1701056 1 WORM GEAR, H.H. Rotation
2| 1701055 1 BEARING
11 1701054 d BUSHING, 1" 1.D, x 1-14" 0.0 x 1"
ii T {70E1 1 COVER, B.H.
1707751 1 COVER, B.H.
12 1701 062 2 WASHER, 1-1/2
13 1701 063 1 GEAR, Brass
14 * 1701064 1 COVER, L.H.
B W S P ) 1 COVER, L.H.
15 1678933 1 FITTING, Bushing, Reduction, 7/8 x 1/8 NPT
16 1678690 1 BREATHER, 1/8 NPT
i7 * 1701065 1 SHAFT, Input
** 1707763 1 SHAFT, Input
i3 1921977 2 CAPSCREW, Hex Hd,, 5M8-18 x 1-14
19 017673 1 PLUG, 1/8, NPT
20 1921719 4 CAPSCREW, Hex Hd., 5M16-18 x 2-1/4
21 TG78a31 1 KEY, Waoodnidi, 1/4 x 7/8
22 T 066 1 SHAFT, Output

To replace entire Gear ase Assy., order PfN 17077448,

* Uzed on Mig. Ne. 16971360 befare Serlal No. B03045.
* Uszed on Mfg. No. 1697360 after Serlal No. DO3404.

61

Downloaded from www.Manualslib.com manuals search engine


http://www.manualslib.com/

Elactric Spouwt Rotatar

A 1584

_2

Lised with 42" =single
stage snowthrower,

# se with 467 2-stago
smowthrowear,

MOTE: Lsa slandard hardware
torqua spac. chart unlazs
olheryise ngted,

62

Downloaded from www.Manualslib.com manuals search engine


http://www.manualslib.com/

Mg, No. 1691566

Electric Spout Aofalor
Ref. Part
MNo. No. Qty. Description

1 1679168 1 HARMNESS, Witihg, Spoul Swilch
z 1679167 1 HARMNESS, Wiring, Spoul Malor
3 172436 1 CLIP, Cabla
4 1221210 3 CAPSCREW, Hoex Hd., 3/8-16x 1
& 1824940 2 WASHER, Plain, 13/32
G 176104 1 BRACKET, Maotor
ri 174078 1 HUB
B 1930547 3 SCREW, Hex Ski, Hd, Taptite, 1/4-2 x 2/8
g 1926228 2 PIN, Spring 5/32 Dia. x 1 Lg.

10 * 10927458 1 SCREW, Hex Washer Hd. Taplite, 1/4-2 x 3/8

11 * 178102 1 ROD, Spout Control

12 * 108491 1 BEARING, Self Aligning

13 * 165034 2 SPACER

14 “* 1¥00BST 1 PIM, Spout Control Rod

15 1923341 3 CAPSCREW, Hex Hd., 1/4-2 = 3/4

i6 1916964 3 LOCKWASHER, Spring, 144

17 1921319 3 WASHER, Plain, 8/32

18 1916965 3 LOCKWASHER, Spring, 3/8

19 19146850 3 MUT, Hex, 3718-16

20 1664115 1 MOTOR, Spout Contral

21 122186 1 CLAMP

22 174072 1 BEARING, Flange

23 174428 1 SWITCH, Spout Control

24 1650853 1 NUT

a5 16504960 1 LOCKWASHER, [nt. Th.

26 16504958 1 RING, Locking

27 1670156 1 DECAL, Spout Botatoer

* Used on 42" single stage snowthrower {see page 62).
* Used on 46° Z-5tage snowthrawer {gea page 52).

Downloaded from www.Manualslib.com manuals search engine

63


http://www.manualslib.com/

Vacuumn Colfector, Blower Housing & Hiteh Ext.

A 1057

’_.}-'r;;:'c';z_.‘.
Fagte)
B 5

N\

N
g

NOTE: Lsa standard hardware
1% torque spec. chart unlass
otharwiza notad,

J'i
FX
)

64

Downloaded from www.Manualslib.com manuals search engine


http://www.manualslib.com/

Mfg. No. 1690330

Vacuum Coffector, Blower Housing & Hilch Ext.

Ref. Part
No. Na. Qty. Description
1 1516682 g WUT, Hex, 1/4-2Q Sid.
# 1516964 g WASHER, Leck, 1/4 Std.
3 1677144 ! SUPFORT, RH., Cutlet Tube
4 1923344 G CAPSCREW, Hex Hd,, 1/4-20 x 24
5 16771446 1 SUPPORT, LH., Outlst Tulke
3] 123067 3 CLAMP, Hose, 8" Dia.
7 1675511 1 ELBOYY, Blower Houslng
& 1928866 K | SCREW, Mach. Rd. Hd., 1/4-20x 3
a 1673490 1 HOSE, Exhaust, 6" Dia. %44 Long
10 16774445 1 HITCH EXTEMSION ASSY.
11 19237 1 CAPSCREW, Hox Hd., 3/2-16 UNG x 2
12 18214972 1 CAPSCREW, Hex Hd., 3/8-16 UNG x 2-1/2
13 1918965 2 WASHER, Lock, 38 Sid.
14 1916350 2 MUT, Hex, 3/8-16 LINC
15 1685350 1 HOUSING, Fan
16 1677387 1 HOSE, Inlet, 7* Diax 44" Long
17 177084 1 DECAL, Cautfon

SAFETY DECAL

4 CAUTION

FOR YOUR SAFETY

DO NOT OPERATE THIS VACUUM COLLECTOR WITHANY PART
OF THE COLLECTOR DETACHED. BE SURE TO DISENGAGE
TRACTOR MOWER WHEN LISING THE ROVING NOZZLE.

Downloaded from www.Manualslib.com manuals search engine

Ref. Mo, 17


http://www.manualslib.com/

Vacuurm Colfector, Frame & Drive Group

a1y
U, e : -
2 E-:_ 12 13

K ] ol

| -
Poni &
W P ey o
Matam |
5[' -\1._‘} !:\.\EE:,‘-' "'l';u" | i._‘_
\.;-\,_1:1-;;_..# G, My
\""\‘u_h = h""}-. .Jt'-"l
‘"‘fe,;_% Ly ¢
e
\T{la.\': n L
Early Medal ﬁ"n
Hitch Bracket o

Sea page 68 for

Mounts through inside
hack ol fan housing.

NOTE: Usn =standard hardwara
terque spe;. chart unlass
othemwise noted.

66

Do\lvnloaded from www.Manualslib.com manuals search engine

A-4*138H

Torque to
12-15 fi. |bs.



http://www.manualslib.com/

Mfg. No. 1680580

Viacuum Coffector, Frame & Drive Group

Red. Part
Mo. No. Cty. Description
1 1679504 1 DRIVE SHAFT ASSY., wiShiald (See page 68 fur
: sevlee parns.)
2 16923358 1 NUT, Hex, Lock, 1/4-20
3 1821963 i CAPSCREW, Hex Hd., 1/4-20x 2
4 1821965 1 CAPSCHEW, Hex Hd., 2/8-16x 34, Gr. &
5 860231 4 WASHER, Thrust, 344 x 1-3/8 x 1116
6 1677364 1 SUPPOHRT ASSY. {Incl. Aef. Nos. 7, B & 9)
K 154258 2 BEARING, Needle
i’ 16811789 2 SEAL
2] 821133 2 FITTING, Grease
10 1921210 1 CAPSCHEW, Hex Hd._, 3/8-16 x1
11 1677412 a BERACE, Bell Covet
12 1915965 [+ LOCKWASHER, Spring, /8
13 1916850 3 MUT, Hex, 3/8-16
14 1677127 1 SHAFT, Vacuum Collector
i5 220672 2 KEY, Hi-Pro, 316 x &/8
16 260177 1d WASHER
17 1676120 1 PIVOT ASSY., [dlor
18 927744 1 EXTERNAL SMNAF RING, 1-3/8
19 106683 2 PULLEY
20 18928721 3 SETSCREW, Sq. Hd., S1618x 172
21 1677266 1 BELT GUARD ASEY.
22 1827428 3 SCREW, Taptite, 1/4-20 x 2/8
23 1823701 i CAPSCHEW, Hex Hd., 3/8-16x 2 Gr. &
24 1917378 2 WASHER, Plain, 3/8 5td.
25 1557712 1 PULLEY, Idtar
28 1323698 3 WUT, Hex, Centarlock, Jam, 5/16-18
o7 1745808 1 SPRIMNG, Tension, Idier
o8 1930851 1 MUT, Hex, Centerlack, 3/8-16
249 1927557 11 MUT, Hex, Flangs, Whizlock, 5/16-18
a0 1677328 1 STOF, Belt
3 1917542 1 WaSHER, Plain, 516 St
3z 1921210 3 CAPSCREW, Hox Hd., 38-16 x 1
33 1877158 1 FRAME ABSY.
34 Y306TO g KEY, Hi-Pro, 316 x 3/4
a5 123087 1 FLANGE, SHAFT & BEARING ASSY.
36 123015 1 FAMN ASSY.
ar 1677468 1 BELT, Drive
38 1657456 4 BAR, Housing
39 1679731 1 BRACKET, Assy. Hileh
40 1916851 2 MUT, Hex, 1/2-13
41 19169685 2 WASHER, Springlock, 1/2
42 1321176 b CAPSCREW, Hex Hd_, 1/2-13 x 1-1/4
43 19213322 1 CAPSCREW, Hex Hd,, 5A8-18=x1, Gr. 5
LEA *1B22T55 2 WASHER, Plaln, 3/8-1 x 1/8
45 1918213 ] MUT, Hex, 7M18-14
45 1918198 i WASHER, Springlock, 716
A7 102067 F 4 CAPSCHREW, Hex Hd., 7A16-14 x 1-1/3
43 a827101s5 2 CLEVIZ, Pin, 3/8 x 1-1/4
49 18151496 2 QUICK PIN, 3/32 x 1-7/8
50 * 174870 2 SFACER

* "Early Madel" hitches only, see art an page G6.

67

Downloaded from www.Manualslib.com manuals search engine


http://www.manualslib.com/

Vacuum Collector, Orive Group

A-**1300

&8

Downloaded from www.Manualslib.com manuals search engine


http://www.manualslib.com/

Mfg. No. 1650890

Vacuum Collector, Drive Groupr

Ref. Part
Mo. No. Gity. Description
1 1678865 1 YOKE & SHAFT ASSY. {Incl. Bef. Nos_ 2, Qly. 1 0f 3,
B 4)
2 1678864 1 YOKE
3 1673805 2 JOURMNAL ASSY.
4 1678863 1 YOKE & SHAFT
5 1675044 1 SLIP YOKE ASSY., wiShigld {Incl. Qty. 1 of Ref. No.
34 Ref Hos6-14.)
G 16759461 1 DECAL, Shield
7 1678867 1 SHIELD
a8 1678827 3 BEARINGS
2 16759661 1 SLIP YOKE ASSY.
10 1678803 1 SPRING
1 1678802 1 SLIDE LOGK
12 1678804 2 BALLS
13 1679531 1 SHAP RING
14 1B78ER01 1 YOKE ASSY. (Incl. Ref, Nos. 10- 13)
15 1679594 1 COMPLETE DRIVE SHAFT ASSY.

69

Downloaded from www.Manualslib.com manuals search engine


http://www.manualslib.com/

42" Adaptor Group — Vacuum Collactor

A-1400

17

Y

-
.

S

MNOTE: Use standard hardwarg
torque gpac. chart unless
otharwlse nated.

48* Adaptor Group Vacuum Collector

A-1dp1t

el

Existing
harchware.

NOTE; Use standard hardwarn
torqua spec. chart unlass
otherwise noted.

70

Downloaded from www.Manualslib.com manuals search engine


http://www.manualslib.com/

Mig. No. 1881170

42% Adaptar Group - Vacuim Collsclor

Ref. Part
No. Nao. Gty. Description
1 1M7I7E 1 WUT, Hex, 5M16-18 UNC, 2B
2 1917356 1 LOCKWASHER, 518, Helical Spring
3 1817642 1 WASHER, Plain, 3/8 = 718
4 1678706 1 LATCH, Spring
5 18960251 1 HUT, Hex, Cendarock, Jam, 3/8-16 UNC
B 1 ADAPTOR ASSY,
¥ 1817378 1 WASHER, Plain, 7716 x 1
& 1931335 1 BOLT, Rd. Hd., 516-18 UNC x 1
a 1931349 1 BOLT, Rd. Hd,, 3/8-16 UNC x 718
10 1679548 1 ADAPTOR, Hold Down
11 828706 g AIVET, Oval Hd., 376 x 516
12 191g350 i MUT, Hex, 3/8-18 UNC
13 1916985 1 LOCKWASHER, 2/8 Helizal Spting
14 141683284 i WASHER, Plain, 38 % 1-1/M4 % 1/3
15 1662752 1 SEPACER
16 1931350 1 BOLT, Bd. Hd., 3815 UMC x 1
1 1700260 1 DEFLECTOR BRACE ASSY.
18 1860027 1 WASHER, Plain, 1/2 % 7/8

*Order complete Adaptor Assembly, Mig. No. 1691170,

Mg, No. 16881171

48" Adaptor - Vacuwm Collector

Red. Fart
Mo, Ho. Qfy. Description
1 1a17are 1 MUT, Hex, 51818 UNC, 2B
2 1917356 1 LOCKWASHER, 518 Helleal Spring
3 1 7EA2 1 WASHER, Plain, 3/8 x 7/8
4 1678786 1 LATCH, Spring
5 1980251 1 HUT, Hex, Centerlock, Jam, 3816 UNG
‘G 1 ADAPTOR ASSY.
i 117378 1 WASHER, Plaln, 7116 x 1
8 1831335 1 B{LT, Bd. Hd., 5/16-18 UNG x 1
9 1931348 1 BOLT, Bd. Hd,, 3/8-16 LINC x W&
10 1674548 1 ADAPTOR, Held Down
11 28706 & RIMET, Creal Hd., 3116 x 5116
12 1918384 1 WASHER, Flain, 38 x 1-1/4 x 1/8
13 1663752 1 SPACER
td 1923220 1 BOLT, Rd. Hd_, 3f8-16 UMNC x 1-1/4
15 170060 1 DEFLECTOR BBACE ASSY.
16 1850027 1 YWASHER,, Plain, 1/2 x 7/8

*Order complete Adaptor Assembly, Mfg. No. 1881171

71

Downloaded from www.Manualslib.com manuals search engine


http://www.manualslib.com/

Cart Covar & Side Extension Groug

AT

Downloaded from www.Manualslib.com manuals search engine

112

"

MOTE: Usa standard hardware

torgue spec, chart unlces
ctherwisa noted.

72


http://www.manualslib.com/

Mfg. No. 16820401

Cart Cover & Side Extension Group

Red. Part
HNo. M. oty Descripticn
1 1926866 1 SCREW, Bd. Hd., 1/4-20x 3
2 1916064 1 LOCKWASHER, 1/4
3 1916622 1 WUT, Hex, 1/4-20
4 123067 1 GLAMP, Hose, 6" DHa.
] 1665782 1 CONWECTOR, Hose &7
3] 1321858 ) CAPSCHEW, Hex Hd_, 1M4-20 x 5/8
T 1665781 1 DEFLECTCR
g 1923358 ) LCCKNUT, Hex, 1/4-20
a 1665780 1 CONNECTOR, Metal, 6°
10 1917377 4 WASHER
i1 918952 a WINGNUT, 1/4-20
i2 1665775 2 ROD, 17"
13 1665772 1 BECHWMET
14 TGEE77T 1 PAMEL, Front
15 1665775 1 PAMEL, Rear
165 1665775 2 FANEL, Side
T3

Downloaded from www.Manualslib.com manuals search engine


http://www.manualslib.com/

427 & 48 Turbo Colleclion System - Blower Group

A543

Mig- holas
o 427,

8 8 =

fald Kl
£ oA

Aszemble pulley
flush wilh end

"':--. = / of fan shatt.

2‘]-.—_.1_uh ricale
3—= 3 34
19 P 28 NOTE: Use standard hardwars

torque spac. chan unless
ofhierwise noled.

Downloaded from www.Manualslib.com manuals search engine


http://www.manualslib.com/

Mfg. No. 1681257, 1681258

42" & 48" Turbo Coflection System - Blower

Ref. Part
No MNo. Qty. Pescription
1 1678897 1 MOLUNTING PLATE
2 18210549 18 CAPSCREW,. Hex Hd., 1/4-20 x 5/8
3 1824009 1 CAPSCREW, Hox, 1/4-20 x 7/8
4 1700936 1 STGP, Defleckar
5 1823341 1 CAPSCREW, Hex, 1/4-20 % 3/4
= 1927567 4 HUT, Flange, Lotk 5/16-18
¥ 1567341 2 BEARING, Relainer
8 1705897 2 BEARING
a 1700259 1 DECAL, Waming
10 1700922 1 HOUSING, Blower {Inel. Ref. No. £)
ek 167904900 i HOOK, Slonegtrard
12 143064 7 WUT, Hex Flange Whizlack, 1/4-20
13 f33988 2 PUSH NUT, 5A6
14 1678811 1 PLATE, Flange
15 1831333 2 CARRIAGE BOLT, 51618 x 314
16 1678601 1 FAN ASSY,
17 gB312 1 KEY, Woodruff
15 1960263 T CARRIAGE BOLT, 3/8-16 x 1-1/4
19 1928731 2 MUT, Hex Jam Lack, 38-16
20 1679301 1 PLATE, Shraud
21 1678524 1 STOP, Belt
22 1819325 1 WASHER, FPlain, 1132
23 1980104 1 CAPSCREW, Thin Hd., 5/16-18 x 3/4
24 1920787 1 CAPSCHEW, Hex Hd., 51618 x /2
25 18286 1 SETSCREW, Socket Hd., 51818 = 5718
25 1678612 1 PULLEY, Drivan
27 1666114 1 SPACER
28 1921968 1 CAPSCREW, Hex Hd., 38-16 x 1-1/2
28 1679554 1 SPRIMNG, Tension
a0 174561 1 FULLEY, Idler, Adjuslable
a1 1701827 1 IDLER ARM ASSY.
32 1921214¢ 1 CAPSCHEW, /8-16 x 1
33 1028731 1 LOCKNUT, Hex, Jam, 3/8-18
24 1835945 2 SCREW, Truss Hd. 1/4-20 x 3/4
356 1666284 1 SPACER
' 36 1708030 1 PULLEY, Idler, Fixzad
a7 1924361 1 WaSHER, Plain, 1/2
38 1700635 1 COVER, Tap
34 1924040 5 WASHER, 13/32
SAFETY DECAL
"ROTATING BLADES
(SHUT OFF hEI]I]WEH
et ANY TRACTOR
——'-i (BEFDRE SERVICING
OR CLEANING BLOWER
AND MOWER.

Ref. No. & SAFETY DECAL

75

Downloaded from www.Manualslib.com manuals search engine


http://www.manualslib.com/

427 & 48" Turbo Coffeclion Systam - Blower Group

Mig. holes
on 42"

L]

't,..:

Y

=

et ——————

L)

it
L

A-"1543

Assemble pullay
tlght against
bushing (Raf, Mo, 243

27 =1 ubricate

41

78 MOTE: Use standand hardware
torque spec. charnt unlass
othanvlse noled,

Downloaded from www.Manualslib.com manuals search engine


http://www.manualslib.com/

Mig. No 1691806, 1681607

424 & 48" Turbo Coftection Systam - Blower Group

Raf. Part
No. No. Qry. Description
1 1679887 1 MOUNTING PLATE
2 19218550 15 CAPSCREW, Hex Hd., 1/4-20 x 578
3 1960346 1 CAPSCREW, Hex, 1/4-20 x 2-1/4
4 1700036 1 BTOP, Deflector
4 1924000 1 CAPSCREWY, Hex, 1/4-20x 7/8
5] 18927557 4 MUT, Flange, Lock, 5/16-18
7 166734 2 BEARIMG, Retainer
B 1705857 2 BEARING
| 17002559 1 DECAL, Warning
10 1702640 1 HOUSING, Blower {Inel. Ref. No, &)
i1 1679000 1 HOOK, Stonequard
12 183064 17 NUT, Hex Flange Whizlock, 174-20
13 9339588 4 PLUSH NUT, Mylon, 1/4-20
14 1678811 1 PLATE, Flange
15 18931333 3 CARRIAGE BOLT, 51618 x 34
15 1702433 1 FAN ASSY. (5 Blade)
17 a18312 1 KEY, Waednuff
18 1860263 1 CARRIAGE BOLT, 3f-16 x 1-1/4
19 1928731 3 MUT, Hex Jam Lock, 3/8-16
20 1702554 1 PLATE, Shroud
21 170387 1 STOF, Belt
22 19109326 1 WASHER, Plain, 11/32
23 18960104 2 CAPSCREW, Thin Hd., 516-18 x 3/4
2d 1702563 1 BLISHIMG
2h 1928631 1 SETSCHEW, Sacket Hd., B G-18 x 38
26 1702685 1 PULLEY, DHven
27 1666114 1 SPACER
28 1921983 1 CAPSCHEW, Hex Hd_, A/8-16 = 1/2
29 1679554 1 BPRING, Tension
an 174561 1 PLULLEY, Idter, Adjustable
a1 1701827 1 IDLER ARM ASSY,
32 1221210 1 CAPSCREW, 3816 x 1
a3 157424 1 WASHER, Speclal
34 1935945 2 SCREW, Truss Hd,, 1/4-20 = 374
35 1666294 1 SFACER
26 1708030 1 PLLLEY, tdler, Fixed
a7 1676435 1 WASHER, Plain, 1/2
a8 1702553 1 COVER, Top
24 1917356 1 WASHER, Spring
40 1817372 1 NUT. Hex, 516
41 1924840 5 WASHER, 13/32

SAFETY DECAL

DANGER

ROTATING BLADES
SHUT OFF MOWESR

AND TRACTOR
BEFORE SERVICING
OR CLEANING BLOWER
AND MOWER.

Ref, No. 8

7

Downloaded from www.Manualslib.com manuals search engine


http://www.manualslib.com/

Turbo Collsclor (42" & 48" Mowers} - Blowsr Group

eI

Mig. holes
on 427,

Aszembla pultey
Mushe with end
of fan shafL

MOTE: Lsa standard hardwars
torque spec. chart unless
otharwise noled.

78

Downloaded from www.Manualslib.com manuals search engine


http://www.manualslib.com/

Mig. No. 1692002, 1682003

Turbo Colfector (42" & 48" Mowers) - Blower Group

Red. Fart
MNo. MNo. Oty. Description
1 1679897 1 MOUNTING PLATE
2 1421959 13 SCREW, Hex Hd., 1/4-20x &8
K 1960346 1 CAPSCHEW, Hex, 1/4-20 x 2-1/4
4 1700936 1 STOP, Deflettor
5 18924008 1 CAPSCREW, Hex, 1/4-20 % 7/8
L& 1827557 G MWUT, Flange, Lock, SHE18
i 1660982 4 BEARING, Relainet
a 108202 ) BEARING
a9 1254 1 DECAL, Warning
10 1706654 1 HOUSING, Blower {Incl. Ref. Mo. 8)
11 16708 1 HOOK, Stoneguard
12 1830641 17 NUT, Hex Flange Whiz, 1/4-20
13 933988 G PUSH NLUT, Mylon, 1/4-20
14 1676435 1 WASHER, Plain, 1/2
15 1831333 ¥ CARRIAGE BOLT, 571618 x 3/
16 1706631 1 FAM ASSY. {5 Blade}
17 460403 1 KEY, Woodrnuft
18 1060268 1 CABRIAGE BOLT, 3/8-16 x1-1/4
19 1928731 3 NUT, Hex Jam Lock, 3/8-16
20 1706652 1 PLATE, Shroud
21 1703497 1 STOFR, Belt
22 1919326 1 WASHER, Flain, 11/32
23 1702053 1 COVER, Top
24 1924940 4 WASHER, 1342
25 18928631 1 SETSCREW, Sq. Hd., 516-18 x 218
26 FPOEESS i PULLEY, Driven
27 1666114 1 SPACER
28 1821469 1 CAPSCHREW, Hex Hd., 3/8-16 % 1/2
pii:] 1679554 1 SPRING, Tensicn
a0 174561 1 FULLEY, Idler, Adjustable
21 17827 i IDLER ARM ASSY,
32 1921210 1 CAPSCREW, 38-16x 1
a3 167424 1 WASHER, Special
a4 18917356 1 LOCKWASHER, &/16
a5 1917372 1 NUT, Hex, 516
a6 1708030 1 PULLEY, ldler, Fixed
kY 1923341 2 CAPSCREW, Hex Hd., 1/4-20 x 3/4

SAFETY DECAL

A DANGER

: ROTATING BLADES

"SHUT OFF MOWER
AND TRACTOR
BEFORE SERVIGING
OR CLEANING BLOWER
AND MOWER.

Ref. Ho. 9

79

Downloaded from www.Manualslib.com manuals search engine


http://www.manualslib.com/

60" Tutbo Collection System - Blower Group

L )

\\ Assermble puttey in

end of slol shown.

Ansemble pulley
flush with end

12;- o h-_.-gl} -:_..-
20 %
29 g—”“_——— Lubrlcate

of fan shaft.
B-—=w =1
19—&
—28
& MOTE: Use standard hardware
forque spec. chart unfess
atherwize nolad,
80

Downloaded from www.Manualslib.com manuals search engine


http://www.manualslib.com/

Mfg. No. 1691259

a0" Turbo Collection Syslem - Blower Group

Ref. Part
MNe. M. by, Description
1 1679912 1 MOUNTING PLATE, 62"
Z 1321959 15 CAPSCREW, Hex Hd., 1/4-20 x 5/3
3 1824004 1 CAPSCREW, Hex, 1/4-20 % 7/8
4 1700926 1 STCPR, Dellectar
Eal 1923341 1 CAPSCREW, Hex, 1/4-20x 314
= 1927557 4 MUT, Flange Lack, 5/16-18
¥ 186731 2 BEARING, Retainer
8 1TOGHET 2 BEARING
o 1700258 1 DECAL, Waming
10 1700221 1 TURBC HOUSING {Ingl. Rel. No. 3}
11 1679200 1 HOOK, Stoneguarnd
12 1930641 17 HUT, Hex Flange Whizlock 1/4-20
3 033988 2 PUSHNUT, 516 Stud
14 1678811 1 FLATE, Flange
15 1931333 2 CARRIAGE BOLT, 5116-18 x 3/4
16 1678601 1 FAM AS3Y,
17 1218312 1 KEY, Woodrnuff
18 1960268 1 CARRMAGE BOLT, 3/8-16 x 1-1/4
19 1928731 2 NUT, Hex Jam Lock, 38-16
20 1700845 1 PLATE, Shroed
21 1678924 1 STOF, Bell
22 1919326 1 WASHER, Plain, 1132
23 18960104 1 CAPSCREW, Hex, Thin Hd., 516-18 x 3/4
24 1920787 1 CAPSCBEW, 51618 142
25 1928631 1 SET SCREW, Socket Hd., 9/16-18 5 38
26 1678612 1 FULLEY, Driven
27 1666114 1 SPACER
et 1324190649 1 CAPSCREW, Hex, 3816 x 1-12
29 1679554 1 SPRIMNG, Tension
a0 174561 1 PULLEY, [dier
31 1701827 1 IDLER ARM ASSY.
32 1811210 i CAPSCREYY, 3/8-16 % 1
23 18928731 1 LOCKMUT, Hex, Jam, 3/8-16
ad 19356345 2 SCHREW, Truss Hd., 1/4-20 x 5/4
a4 16EE204 1 SPACER
a6 1708030 1 PLLLEY, ldler.
a7 16924361 i WASHER, Flain, 1/2
a8 1700658 1 COVER, Top
39 14924840 L WASHER, Plain, 13/32
40 12271313 4 WASHER, Plain, 2/32

SAFETY DECAL

A DANGER

| ROTATING BLADES

i" ‘BEFORE SERVICING
'O CLEANING BLOWER
AND MOWER.

Ref. Ho. 9

a1

Downloaded from www.Manualslib.com manuals search engine


http://www.manualslib.com/

607 Turbo Coffection System - Blower Group

{54

10

L
£ enlly £3
Yo
LA Y

‘\ Assemble pulley

[Fef. Mo. 28} tight
against bushing
(Rl No. 24).

2?-— Lubricate

42

BE—
P
a—2

NOTE: Use standard hardware
tomue spec. chart unlass

ctharwise noted.

a2

Downloaded from www.Manualslib.com manuals search engine


http://www.manualslib.com/

Mig. No. 1681805

g0 Turbo Coffection Sysiem - Blower Group

Redt. Part
M. Na. Oty. Dascriptlon
1 1879912 1 MOUNTING PLATE, 607
2 1921959 15 CAPSCREW, Hew Hd_, 1/4-20 x 5/8
3 1960346 1 CAPSCREWY, Hex, 1/4-20x 2-1/4
4 1700236 1 STOP, Deflector
5 1924000 1 CAPSCREW, Hex, 1/4-20x 7/8
6 1927557 4 NUT, Flange Lock, 516-18
7 1667341 2 BEARING, Relainer
8 1705807 2 BEARING
g 1700259 1 DECAL, Waming
10 1702639 1 TURBO HQUSING (Incl. Fief, No. 9)
gk 1679800 1 HOOK, Slanequand
12 1930641 17 MUT, Hex Lock Nylan, 14420
13 933488 2 PUSHMNUT, 516 Stud
14 1678811 1 PLATE, Flange
14 1931333 2 CARRIAGE BOLT, 5/16-18 x 3/4
16 1702433 1 FAN ASSY. (5 Blade)
17 918312 1 KEY, Waadnilf
18 1980258 1 CARRIAGE BOLT, 3/8-16x 1-1/4
11 1828731 3 MHUT, Hex Jam Logk, 3/3-16
24 1702554 1 PLATE, Shroud
21 170397 1 STOP, Belt
22 1919326 1 WASHER, Plain, 11532
23 1960104 2 CAPSCREW, Hex, Thin Hd,, SM&-18 x 3/4
24 1702563 1 BUSHING
25 1928691 1 SET SCREW, Socket Hd., B1E6-18 x 38
25 1702685 i PULLEY, Driven
a7 1666114 1 SPACER
a7 1321989 1 CAPSCREW, Hex, 3/8-156 x 1-1/2
29 1679554 1] SPRING, Tension
20 174561 1] PULLEY, Idlec
N 17827 ] IDLER ARM ASSY,
a2z 1821210 ] CAPSCREW. 3/8-18 x1
23 167424 1 WaASHER, Spectal
24 1935845 4 SCREW, Truss Hd, 17420 x 34
35 1666294 1 SPACER
3G 1708030 1 FULLEY, Idlar
37 16758435 1 WASHER, Plzin, 1/2
38 1702583 1 COVER, Top
32 1921318 2 WASHER, Plalh, 9532
40 1917356 1 WASHER, Spring
41 917372 1 WUT, Hex, 516
42 1924940 5 WASHER, 13/32

SAFETY DECAL

A DANGER

|ROTATING BLADES
'SHUT OFF MOWER

- 'AND TRACTOR

1 | BEFORE SERVICING
0B CLEANING BLOWER
[AND MOWER.

Ref. No. 9

83

Downloaded from www.Manualslib.com manuals search engine


http://www.manualslib.com/

Turbe Coffectar (60" Mower) - Biower Group

wzay2

MNOTE: Use standard hardwarng
torque spec. chart unlass

otherwise noted.

84

Downloaded from www.Manualslib.com manuals search engine


http://www.manualslib.com/

Mfg. No. 1692004

B¢ Turbo Coffection Sysiem - Blower Graup

Qty.

Description

Raf. Part
Ha. MNo.
1 16789912
2 1827859
K] 19603486
4 1700938
A 1924009
3] 1927557
7 1665982
& 108202
LY 1700259
10 1706718
1 1679800
12 1830641
13 333088
14 1676435
i5 1831333
8 1706631
i7 O504403
i8 1961268
19 18268731
20 17066852
21 170357
22 1313328
23 1HI2E8S
24 1924940
25 192688491
26 1706624
27 1666114
28 1821969
29 16789554
30 174561
K] 1701827
a2 1921210
33 157484
34 1017355
358 1917372
35 1708020
a7 1923341

Downloaded from www.Manualslib.com manuals search engine

n

~

e R T e e N =1 I N i WS Upy R S ALY RN I, JP s s N |, T VRN, | [ At N S

MOUMNTING PLATE, 60°

SCREW, Hax Hd., 1/4-20 x 5/8
CAPSCREW, Hex, 1/4-20 x 2-1/4
5TOPR, Dellector

CAPSCREW, Hex, 1/4-20 x 7/a
NUT, Fanyge, Lack, 516-18
BEARING, Relainer

BEARING

DECAL, Waming

TURBO HOUSING, fincl. Ref. No. 9}
HOOK, Stoneguard

NUT, Hex Flange Whiz, 1/3-20
PLUSH NUT, Nylon, 1/4-20
WASHER, Flaln, 1/2
CARABIAGE BOLT, SM16-18 x 3/4
FAMN ASSY. (5 Blade)

KEY, Woodrufl
CARRIAGE BOLT, 3816 x 1-1/4
MUT, Hex Jam Lock, 3/8-16
PLATE, Shroud

STOF, Belt
WASHER, Flain, 11/32

COVER, Top

WASHER, 13/32

SETSCREWY, 5q. Hd., 5M16-18 % 33
PLLLEY, Chiven

SPACER

CAPSCREW, Hex Hd., 3/8-16 x 1/2
SPRING, Tension

FULLEY, tdler, Adjustable

IDLER ARM ASSY.

CAPESCREW, 3/8-16 x 1

WaEHER, Special
LOCKWASHER, 5116

NUT, Hex, 5M16

PULLEY, Idler,

CAPSCREW, Hox Hd., 1/4-20x 2/4

SAFETY DECAL

4\ DANGER

SHUT DFF MOWER
AND TRAGTOR
BEFORE SERVICING
‘0R CLEANING BLOWER
jAND MOWER.

ROTATING BLADES

Ref. No. 9

8b


http://www.manualslib.com/

42" Turbe Coffeckion System - Cover & Suppor Group

Fres
)

ATTI544

MOTE: For installation & operational
purposes, belt (Rel. Mo, 27) must be
Installed 1o the oulbgard stde of
capserew {56 Fef. No. 3, page 76)
as shown.

Downloaded from www.Manualslib.com manuals search engine

a6

NOTE: Use standard hardwara
torque spec. chart unless
ctharwizo nobad.


http://www.manualslib.com/

Mig. No. 1681257, 16881807, 1882002

42" Turkro Colleation System - Cover & Support Groug

Ret. Part
No, No. Qty. bBescription
1 1702157 1 WING NUT
2 1928628 2 MUT, Hex Jam Lock, 5/16-18
3 1917356 a LOCKWASHER, 516
4 15709898 1 CLAMP, Uppet
5 16EHE97 2 SPACER
= 1700797 1 PIVOT ASSY ., Deflector
? 1921877 1 CAPSCHEW, Hex, 5MB-18 x 1-1/4 (1691257 only)
1922127 1 CAPSCHREW, Hex, 5/16-18 x 1-3f4 (1691607 &
1692002 only)
8 1700850 1 SCREW, Flat Hd,, Hex Soc., 516-18 1-3/4
g 1679853 1 CLAMP, Lower
10 1921977 1 CAPSCREW, Hex Hil, 51618 x 1-1/4
1 1925205 1 CAFPSCREW, Hex Hd,, 51618 x 5/8
12 1700852 1 SPRING, Torslah
13 1828109 2 CAPSCREW, Hex Hd., 7/16-14 x 2-1/4 (1691257 &
1691607 only}
1926110 2 CAPSCREW, Hex Hd., 7/116-14 x 2-3/4 {1692002
only)
14 17o0E02 1 PIVOT, Bracket, R.H.
15 1918199 2 LOCKWASHER, 7116
i6 1918213 2 MUT, Hex, Full, 7H 614
i7 1823325 2 CAPSCREW, Hex, 5M1B6-18 x 7/8
18 1700801 1 FIVOT, Bracket, LH.
19 1700846 1 ROD, Hinge
20 1679913 1 V-BELT
21 1679904 1 PULLEY ASSY. (Arbor)
2z 1927120 i CAPSCREW, Hex Hd., 7/16-14 x 2-1/4
23 1700012 1 COVEH, L.H., Mower
24 1217372 2 MWUT, Hex, Full, 5/16-18

Downloaded from www.Manualslib.com manuals search engine

87


http://www.manualslib.com/

48" Turbo Colleclon System - Cover & Suppor Grotp

A154d

MGTE: For installation & operationa

purposes, belt {Rel, Mo 20) must b f_-?
installed to the outhoard sida af ¥
capscrew (see Ref, No. 2, page 76)

as show.

NOTE: Use standard hardwara
torque spac. chart unless
otherwise notod.

a8

Downloaded from www.Manualslib.com manuals search engine


http://www.manualslib.com/

Mfg. No. 1681258, 1891506, 1622003

48" Turbo Colfaclion System - Cover & Support Group

Ref. Part
No. Mo, Qty. Dascrpticn
1 1700664 1 PLASTIC KNGR
2 1700728 1 COVER ASSY.
] SRHFOV 2 RIVET
4 8339868 1 PUSH WUT, 5186
5 1700649 1 HINGE
G 1628919 2 MUT, Hex Washer, #10-32
7 1923362 i MUT, Hex Full Lock, S/f16-18
a 1679163 i WING MUT ASSY.
LY TaTIV2 1 MUT, Hex Full, &ri6-18
10 1817356 4 LOCHKWASHER, 516
11 T7OQG3E 1 CLAMP, Upper
12 Q35255 1 PAEL HUT, 5/16-18
13 1700797 1 PINOT ASSY., Defllactor
14 16214877 1 CAPSCREW, Hex, 5fi6-10x 1-1/4
15 1700849 1 SCREW, Flat Hd., Hex Sor., 5M&8-18
16 1679888 1 CLAMP, Lower
17 1260318 1 CAPSCREW, Hoex Hd., 5/116-18 x 2-1/2
18 1925205 i CAPSCHREW, Hex Hd., 57116-18 x 5/8
19 1700851 1 SFRIMG, Torsion
20 1226104 2 CAPSCREW, Hex He,, 7614 x 2-1/4 (1621208 &
1691606 only)
1626110 2 CAPSCREW, Hex Hd., ¥f16-14 x 2-3/4 (1692003
tily)
21 170080 1 PIVOT, Brackst, LH.
22 13181848 2 LOCKWASHER, 7116
23 1913213 2 NUT, Hex, Full, 716-14
24 1923325 2 CAPSCREW, Hex, 5/116-18x 7/8
25 1700802 1 PIVOT, Bracket, H.H.
26 1700800 i ROD, Hinge
27 1679914 1 V-BELT
28 1679903 1 PULLEY ASSY. (Arbor)
289 927120 1 CAPECREW, Hex Hd., 7/16G-14 x 2-1/4
30 gz22121 2 SCREW, Rd. Hd., Mach_, #10-32 x 3/8
31 1700013 1 COVER, L.H., Mower

Downloaded from www.Manualslib.com manuals search engine

B9


http://www.manualslib.com/

80" Turbo Coffection System - Cover & Support Group

A-'HB4E

4

NOTE: Far inslallation & operational
purpnses, balt (Raf. Mo 14) must ba
installzd Yo the inboard side of
capscrew [soe Hef. No_3, page 80)
as shown,

36

24

33 é MOTE: Use standard hardwaro
torque speg, ¢har unfess
atherwise noted.

90

Downloaded from www.Manualslib.com manuals search engine


http://www.manualslib.com/

Mfa. No. 1691258, 1681805,1882004

80" Turbo Collection Systart - Caver & Supporf Group

RAef. Part
No. No. Oty. Description
1 1700647 1 COVER, LH. Mower
2 171669 1 PLASTIC KNCB
3 1700668 1 COVER ASSY., {Incl. Ret, Mos. 4 & 5)
4 1700645 1 HIMGE
5 928707 2 RIVET, 316 x 516
i 1228919 2 NUT, Hex, Wazher $10-32
7 o33085 1 FUSH MUT, 516 Slud
& 835255 1 PALMNUT, 5M18-18
9 1700654 1 BRACKET, Belt Cover
10 1916622 2 NUT, Hex, Full, 1/4-20
11 1916964 2 LOCEWASHER, 1/4
12 22121 2 SCREW, Rd. Hd., Mach., #10-32 x 3/8
13 1921958 2 CAPSCHEW, Hex, 1/4-20 % 1/2
14 1679815 1 V-BELT
14 1922918 1 SCREW, Cap, Hex, 3816 x 3114
16 1657424 1 WASHER, Special
1Y 1705807 2 EEARING
15 1700651 1 SPACER, Pulley
10 1700650 1 PULLEY
20 1700652 1 EPACER
21 1916965 3 LOCKWASHER, 3/8
22 1916950 3 MUT, Hax, Full, 3/8-16
23 1700852 1 SPRING, Tersion
24 14718447 2 PIMN, Cottar, 3032 1 344
25 1700832 1 HINGE ASSY., Rear
26 1821210 2 CAPSCREW, Hex, 3/8-16x1
2r 1926104 2 CAPSCREW, Hex, 7/16-14 x 2-1/4
28 1700801 1 PIVOT, Bracket, L.H.
20 1918195 2 LOCKWASHER, 716
30 1918213 2 WUT, Hex, Full, 716-14
H 18917372 4 WUT, Hex, Full, 51 6-18
3z 18917356 4 LOCKWASHER, 5/16
33 1923325 2 CAPSCHREW, Hex, SA6-18 x 78
3 1700802 1 PIVOT, Bracket, R.H.
35 1700225 1 HINGE ASSY., Front
35 1700853 1 ROD, Pivot
a7 1960318 1 CAPSCHEW, Hax, 516-18 x 2-1/2
a8 1925205 1 CAPSCHEW, Hex, 516-18 x /8
349 16798598 1 CLAMP, Lower
410 1672899 1 CLAMP, Lipper
41 1679143 1 NUT ASSY.
42 1823362 1 WUT, Hex, Full, Lock, 8M6-18

a1

Downloaded from www.Manualslib.com manuals search engine


http://www.manualslib.com/

Twrbo Hose & Hifeh Group

ABEd

MNOTE: Usa standard hardware
torque spec. charl unleas
atharwise noted.

92

Downloaded from www.Manualslib.com manuals search engine


http://www.manualslib.com/

Mig. No. 1651609, 1691670

Turbo Hose & Hiteft Group

Hef. Fart
Na. No. Qty. Description
1 1703147 1 CONMECTOR, Cart {7.0" Dia)
2 1702762 1 TUBE
3 1672895 L HOSE
4 1665372 1 3TRAP
) 1930531 12 SCREW, Truss Hd., #10-32 x 142
& 1823212 24 WASHER, Flain, #10
7 19289718 12 NUT, Hex, & Washar Assy., #70-32
B 1702517 1 SUPPORT, Tube
o 1930544 1 HLUT, Hox, Flange, 1/2-12
10 1926182 1 WASHER
11 17027 1 TUBE ASBSY. {Mig. Mo. 1681610} (w/decal*)
1702782 1 TUBE ASSY._ {Mfg. No. 1621609) fw/decal”)
12 1702516 1 ELBOW
13 1925205 1 CAPSCHREW, Hex, 51618 x 5/8
14 1702765 2 HOOK
15 1917642 2 WASHER, Plain, 316
16 1935048 1 NUT, Flange, Leck, 516
if 172744 1 STRAF
18 1921024 1 CAPSCREW, Hex Hd., 1/2-13x 2
14 1702613 1 SUPPORT ABSY.
20 1702575 1 DRAWBAR ASSY.
21 1702578 1 SURPORT ASSY., Drawbar
22 1595037 1 PIN, Round Hd.
23 1960116 2 PIM, Yoka
24 1960033 3 CLIP, Sming
25 1923027 1 CAPSCREW, Hex Hd_, 7A16-14 x 1-3/4
26 1920677 5 CAPSCREW, Hex Hd., 7M116-14 x 1-1/4
F 1924440 4 WAEHER, Flat
23 1930650 3 NUT, Flange
20 1921176 2 CAPSCHEW, Hax Hd., 1/2-13 x 1-1/4
a0 1416966 2 WASHER, Lock, 1/2
K| 1916951 2 MUT, Hex, 1/2-13
3z 1679731 1 BRACKET ASSY., Hitch
33 1918213 3 MUT, Hex, 716-14
34 1418199 3 WASHER, 715

*Ref, No. 11 Includes Part No. 1675766, Qty. 1, of Claaning Instruction Dacal.

93

Downloaded from www.Manualslib.com manuals search engine


http://www.manualslib.com/

Wite Body Cart Collector - Carl (Group

A 1547

BACK VIEW
OF UNIT

NOTE: Use standard hardware
forque spec, chan unless
athomwisa noted.

a4

Downloaded from www.Manualslib.com manuals search engine


http://www.manualslib.com/

Mig. No. 1681558, 1691526

Wide Body Carf Colleclor - Cart Group

Ref. Part
Na. Ho. Oty. Description
1 1700760 1 COVER
2 1700763 1 ROD, Straight
3 176012 2 CLIP, Safety, Hairpin
4 17ODEEE 1 SLEEVE, Plaslle, Connecling
L] 1708097 1 CLAMP, Slesve
6 1700756 1 TUBE, Suppoit
Fi 17D07ER 2 HANDLE, Lift
& 1916064 4 LOCKWASHER, 174
a 1M 6622 4 WUT, Hex, 1/3-20
10 1923362 4 NUT, Lock, 2/16-18
11 18917642 i WASHER, Flat, 5/186 {1631367 & 1631358}
1919326 i WASHER, Flat, 5M18 {i6315265 only)
12 1700765 1 HAMDLE, Lalch
13 177549 2 WASHER, Spring, 516
14 1917372 1 MUT, Hex, Full, 5/16-18
14 1920161 1 MUT, Jam, 51618
16 1700267 2 SPACER, Plastic, 5/16
17 1921677 4 CAFSCEEW, Hex Hd., 51618 x 1-1/2
18 1700762 1 RO, Frame
14 1921977 1 CAPSCHEW, Hex Hd., 5M16-18 x 1-1/4
20 1700781 1 R0, Support
21 1921210 i BOLT, Hex, 3/8-16 % 1
22 102004 2 PIM, 172 x 1-1/4
23 1700763 1 FRAME
24 1417378 3] WASHER, Flat, 38 5. AE.
25 1930651 a NUT, Haex Lock, 3/87-16
26 1676E92 2 WHEEL, Swivel, 410/350-4
27 1922134 2 MUT, Hex Lock, 1/2-13
28 1921176 2 CAPSCREW, Hex Hd., 1/2-123 % 1-1/4
249 17007 &7 1 "M BRACKET
1) 1917372 ] NLT, Hex, £/16-18
3 1817366 ] LOCKWASHER, 5/16
32 1918249 3 BOLT, Sleted, Truss Hd,
33 1921058 4 CAPECHEW, Hex Hd., 1/4-20 x 142
J4 170757 1 BOX
a5 1700266 1 STRAP, Rubber, 5"
36 1821958 1 CAPSCHEW, 1/3-20 % 12
Y 1920397 1 HUT, Nylan insart, 1/4-20

a5

Downloaded from www.Manualslib.com manuals search engine


http://www.manualslib.com/

Wite Body Cart Coftsclor - Tube & Hifch Group

A-"T1548

NOTE: Usa slandard hardware
forque spec. chart unlass
otharwise notad.

95

Downloaded from www.Manualslib.com manuals search engine


http://www.manualslib.com/

Mig. No. 1691358, 1691526

Wide Body Carf Collector - Tube & Hitch Group

Ref. Fart
No. to. Qty. Descriptlon
1 1675766 1 DECAL, Cleaning Inst.
2 170073 1 TUBE ASSY. {In¢l, Ref. Ma. 1)
3 1830627 4 WUT, Hex, Full, Lok, #10-32
4 1823212 3 WASHER, Flalh, #10
&5 1930531 4 SCREW, Phillips, Truss Hd., #10-32 2 1/2
& 1679855 1 HOSE
Fi 1679856 1 CLAMP, 6°
2 1921176 2 CAPSCHEW, Hex, 1/2-13x 1-1/4
9 1921212 4 CAPSCREW, Hex Hd., 7116-14 x 1-1/2
10 1918199 4 LOCKWASHER, 7/16
11 1918213 4 MUT, Hex, Full, 7HE
12 1916951 2 MUT, Hex, Full, 1/2-13
13 1916966 2 LOCKWASHER, 1/2
14 1675645 1 BERACKET, Hitch {Frame)
15 1915726 2 MUT, Hex, Full, 58
16 1917373 2 LOCKWASHER, 5/8
i 1700674 2 BRACKET, Hitch (Cart}
18 1923151 2 CAPSCHREW, Hex Hd., 5/8-11 % 1-1/4

a7

Downloaded from www.Manualslib.com manuals search engine


http://www.manualslib.com/

Dump Car

A4S

93

Ddwnloaded from www.Manualslib.com manuals search engine


http://www.manualslib.com/

Mfg. No. 1600238, 1651886

Durnp Carf
Raf, Part
Ho. M. Oty. Descripticn
1 102005 1 PLATE, Box Guide
P 102024 1 PIVOT, Box Assy.
3 102027 1 AX[E ASSEMBLY
4 102035 1 FRAME ASSEMBLY
L 102037 1 TONGUE ASSEMBELY
g 102040 1 PLATE, Box Caleh
7 1020581 1 CLEVIS ASSEMBLY
] 102075 1 SPRING, Torsioh
a 170320 2 WHEEL & TIRE ASSY.
10 102052 2 TIRE
11 153036 2 TUBE, 400 x &
12 156316 4 BEARING
13 170318 a WHEEL
14 2191076 2 BUSHING
15 102004 2 PIM, Fivot
18 105249 i PIN
17 o210 2 CAPSCHEW, Hex, 5816 x 1
18 1916860 & MUT, Hex, Fulf, 3/8-15
19 98065 6 LOCKWASHER, 313
20 1917378 3 WASHER, 3/8
21 1921478 2 CAPECREW, 5f16-18x 2
az 1220475 2 CAPSCREW, Hex, 3/8-16 x 1-1/4
23 1918186 3 FIN, Cuick
24 19168433 2 WASHER, Plain, 3/4
25 1918459 2 PIM, Cotter, 3116 x 1-1/2
26 1922130 ] CAPSCREW, Hax, 3/8-16 x 2-1/4
a7 1823362 2 MUT, Hex, Full, 516-18
25 14930651 1 WUT, Hex, Full, 3/8-16
29 14930596 1 CAPSCEREW, Hox, 3/8-16 % 2-3/4
30 1668462 1 EMD GATE ASSY.
a3l 165478 1 BODY, Trailer
ag

Downloaded from www.Manualslib.com manuals search engine


http://www.manualslib.com/

38* THler - Ghain & Cover Group

A3
— Chain Layoul —
1
2
Rermove all end play
whan gssembling
upper shait.
5 Position uppar shalt tube for
y § proper chain alignment belorc
i ightening clamps.
7 2 @ fighteni |
~

COVEr 353y,

Lubricate with
grease [blend 4E).

Lubricate

Qwiside

N 25
COVET Agsy. 21 %

COVEr assy. 27

Place 32 oz. of grease 7@\ 2 b A
iblend 4B} in bollom o ﬁ e

chein case, 22 14 /@ B o

g ; 20 B

Torque to

B0-60 ft. Ibs.
Adjust rollers {g=———— 7] b - -
remove slack I.B_lg H
from chains. / v F s >
Torgue tn A @ SFemen, ™ -~
3645 1. 13, T g . - i;;jg;&si ~
; £ F i
1 ; . “*%
S &R0
T \
Posilion sprockel for See Clutch &
proper ¢haln aligrmenl Orive Group,

before tightening sctzcraws.

100

Downloaded from www.Manualslib.com manuals search engine


http://www.manualslib.com/

Mig. No. 1690888, 1691735

38" Tiller - Chain & Cover Group

Ref. Part
No. No. Qty. Desecription
1 172496 i CHAIN, Roller (upper - 31-1/4%) { 1680989 only)
1703624 i CHAIN, Roller {uppar - #50, 27-1/2") [1591735 only)
2 172497 i CHAIM, Raller {lower - 30"
3 1678856 1 SHAFT & SPROCKET ASSY.
4 205123 1 KEY
= BoG112 2 WASHER
= 172747 2 BEARING, Neadle
? 17372 1 MUT, Hex, Full, 5/16-18
8 1917356 1 LOCKWASHER, 5/16
g 1821221 i CAPSCREW, Hex, 5116-18 x 1-1/2
10 giz2808 2 FITTING, Greaso
1 1678855 1 HOUSING ASSY. (Incl. Ref. No. 6§ & Ref. No. 12)
12 1662372 1 SEAL, Shaft Azsy,
15 1922548 2 CAFSCHEW, Hex Hd., 3816 x 4
14 1924356 4 WASHER, Special, 1332 x 1-142
15 172454 i SPACER
16 170369 2 SPACER. Chain Roller
17 172777 1 SPROCKET ASSY. {Single Gear Flate)
18 1930536 2 SETSCREW, Sq. Hd., 3/8-16 x 3/4
18 172669 2 KEY
20 170177 2 ROLLER, Chaln
21 172453 1 SPACER
22 1830851 2 LOCKNUT, Hex, 3/8-16
23 19295248 1 LAPSCREW, Hex Hd., /220 x 1
24 1918986 2 LOCKWASHER, 1/2
25 g2g1014 2 WASHER
26 172774 1 SPROCKET ASSY. {2 Gear Plates)
27 105195 2 BEARING
28 1724566 1 SPACER
29 1918431 1 WASHER, 1/2
30 105132 1 BOLT, Side R.H.
N 172482 i GASKET
32 1657551 1 COVER ASSY. (1630982 only}
1703843 1 COVER ASSY. (1681735 only}
32 19248586 1 SCREW, Hex Taptile, 5M16-18 x 1/2
34 1923362 12 LOCKMLUIT, Hex, 5f16-18
33 15925205 12 CAPSCREW, Hex Hd., 5/16-18 x &8
36 oei 8 4 WASHER
a7 157424 1 WASHER, Special, 38 x 1
a8 172452 1 SPACER
1M

Downloaded from www.Manualslib.com manuals search engine


http://www.manualslib.com/

38 Tiffer - Civich & Drive Group

sygay

See page 114 for Durst
servdge parts and page 112
lor Peeross sanvigs pars,

{Mara is an housing of
Cutpul d 4 gear box.)
Shiall
\
SGeag Ghamn & Cowvdr e |
Group for shaft howsing ‘“‘.\ ‘
seal & washer. ko 5

Soapage 110 fur
service parts.

MOTE: Use slandacd hacdware
Leprgue Spee, chark unless
piferd ise noied,

Service Paris for Rel. No. 1

w Avseenbie nuts so springs are to sclid neighl.

® Haeck ruts all 152 10 153 lurn.

* Check torgue required to shp lhe assembly by
using terque wrench on shaft and hotding hub
{Bel Mo, 16) in a vise.

= Tighlen or loosen nuls equally to obtain 60

1= ay Ik ibs torgque,

102

Downloaded from www.Manualslib.com manuals search engine


http://www.manualslib.com/

Mfg. No. 1690989 1681735

38" Tiller - Cluteh & Drive Group

Fef, Part
No. Ho. Qty. Description
1 1679678 i TORQUE LIMITER ASSY. (Incl. Ref. Mas. 12-18)
2 1674333 3 SETSCREW, SM6-18 x 374
3 SE2738 2 KEY, Hi-Fro, 1/4 x 7/8
4 16786910 1 PLUG, Veant, 1/8-27 NPT
5 1674581 1 DRIVE ASSY., Right Angle {See page 110 for Durst
Service Pars & page 112 for Peerless Serviee Parts.}
G 1524040 4 WASHER, Flat, 3/8 Std.
7 1918965 4 WASHER, Lock, 348
& 1921985 4 CAPSCREW, Hex Hd,, 3/8-16 x 344
a 1025688 1 CAPSCREW, Hex Hd,, 1/4-20x 3
10 18423358 2 MUT, Hexlock, 1/4-20
11 16875387 1 DRIWESHAFT ASSY. {See page 110 for Senvica
Parls.} (1680989 only)
1703838 1 DRIVESHAFT ASSY. (Seo page 110 for Serviee
Parts.) {1681735 only)
i2 1923141 L) CARPSCREW, Hew Hd_, SM16-18 % 2-3/4
13 1678851 1 BUSHING
14 173327 1 PLATE, Chrch
15 173329 2 DISC, Chutch
16 1678679 1 HUE ASSY. (lncl. Rel. MNo. 13)
17 1679680 1 HUB, Clutch
148 173575 5 SPRING
149 1923352 G NUT, Hex, Centerlock, 5/16-18

103

Downloaded from www.Manualslib.com manuals search engine


http://www.manualslib.com/

38" Tiller - Frams, Daflector & Tine Group

AS1025

Torque o
30-43 fi. 1bs.

R

/

4 -]
Sca Nole “A",
Torque to
4150 K. ks
5 (6 places).
18
Targue ta
0 ™~ 13 ft. Ihs. & 10%
~. [2 places),
S
Musl ke assemblad with \ § -l
head of capscrew on . - «
ting side as shown. -~
e -
n® t°
1 NOTE: Position Lind shall
prigr to securing bearing
tack gollars.
MNOTE A; For Roberts badring . o
{width 13416 flange) use Raf. Bearing eccentric lncking
Nu. 6. For Fainir bearing fwigth ~ C2118 Must be rolated in
15/32 Nange) usc Acf. Mo, 13, dicaction of shaft rotation

to lack (2 plages).

NOTE: Lisa standard hardwars
1orque spec., chart unlass
ctharwlise noted,

104

Downloaded from www.Manualslib.com manuals search engine


http://www.manualslib.com/

Mfg. No. 1690288

38" Titer - Frama, Deflacior & Tine Graup

Ref. Part
No. Na. Qby. Description
1 1657389 T ROD, Deflector
2 1918448 T PIN, Cotler, 332 x 1
3 1657354 1 DEFLECTOR
4 1928835 2 SCREW, Thd. Form., Taptite, 3f8-16 x 1-1/4
5 1685357 1 HOLUSING ASSY.
6 1922608 & CAPSCREW, Hex Hd., 3/8-16 x 1-3/4 (Lsed with
Fobarts baaring only)

Fi 1916965 & LOCKWASHER, 3/8
g 16285306 2 FLANGE, Bearing Kit {Incl. Baf. No. 9)
2] 1703932 2 GUARD ASSY., Trash

14 1925204 48 CAPSCREW, Hex Hd., 3/8-16x 1

11 172512 12 TIME, L.H.

12 1930845 48 LOCKNUT, Hex, 3/8-16

13 172511 12 TINE, R.H.

T4 1657400 1 SHAFT ASBY., Tine

14 172458 1 SEAL

16 172507 1 RETAIMER, Sseal

17 1679700 2 DECAL, Danger

11 1922605 6 CAPSCREW, Hex Hd., 3/8-16 x 1-1/4 {Used wilh

Fainlr bearing.)

SAFETY DECAL

* 3TAY CLEAR OF TILLER WHEN
TRACTOR 15 AUNNING. CONTACT

WITH MOYING OR ROTATING PARTS
WILL CAUSE PERSOMNAL INJURY.

*+ SHUT OFF TRACTOR, REMOVE KEY,
AND LOWER TILLER BEFORE LEAVING
TRACTOR SEAT, SERVICING,
INSTALLING, OR DISCONNECTING
TILLER.

Ref. No. 17

105

Downloaded from www.Manualslib.com manuals search engine


http://www.manualslib.com/

38" Tiller - Frame, Deflector & Tine Group

A-*1525

Torgue to
30-40 ft. lba.

Torgue 1o

— =50 H, |bs.
16 places),

b

Targue tg
13 F. |b=. & 10%
2 places).
~ 2p }
Must be assembled with "‘\-H
head of capsorew on
line gide ag shown. -
-
Py

-~
~ MNOGTE: Posltion tine shaft
prior to securing hearing

) ) Ik collars.
Bearing ccoanlric logking

collar must be rotatad n
diraction ol shaft rotation
to lock (2 places),

MOTE: Usa standard hardwara
torque spec. chart unless
olhervise noted,

106

Downloaded from www.Manualslib.com manuals search engine


http://www.manualslib.com/

Mfg. No. 1691735

38" Tiller - Frame, Deflsctor & Tine Group

Ref. Part
Mo, Nn. by, Description
1 16572859 1 ROD, Deflector
o 1918448 1 PN, Coller, 3832 % 1
2 1657384 1 DEFLECTOR
4 18928635 2 SCREW, Thd. Form., Taptile, 3/8-18 x 1-1/4
Ly 17036256 1 HOUSING ASSY.
B 1922605 6 CAPSCHEW, Hex Hd, 3/8-16 x 1-1/4
Fi 1916965 6 LOCKWASHER, 32
= 1703042 2 FLANGE, Bearing
8 1703932 P GUARD ASSY,, Trash
i 1925204 48 CAPSCREW, Hex Hd., 3/8-16x 1
11 172532 12 TIME, LH.
12 1930545 48 LOCKMNUT, Hex, 3/8-16
13 172a 12 TIME, R.H.
14 1657400 1 SHAFT ASSY., Tine
15 172458 1 SEAL
16 172s0¥ 1 RETAIMNER, Seal
17 1679700 2 DECAL, Danger
16 TE16350 4 MNUT, 3/8-15
ig 1703690 1 SURPPORT, Gear Box
20 1921214 4 CAPESCEBEW, 3/8-16 x 34
21 1916865 4 LOCKWASHER, 38
22 1924540 1 WASHER, 13/32

SAFETY DECAL

=

" A DANGER |

s
* STAY CLEAR OF TILLER WHEHN
TRACTOR 15 RUNNING. CONTACT
WiTH MOVING QR ROTATING PARTS
WILL CALISE PERSOMNAL INJURY.

+ SHUT OFF TRACTOR, REMOVE KEY,
AND LOWER TILLER BEFORE LEAVING
TRACTOR ZEAT, SERVICING,
INSTALLING, OR DISCOMNNECTING

TILLER.

—
Ref. No, 17

107

Downloaded from www.Manualslib.com manuals search engine


http://www.manualslib.com/

38" Tilfar - Hitch & Lift Group

A-"1526

MOTE: Usa standard hardware
torque spec. chan unlass
othenvize nolad,

-
jlr - . o \fh - '\-‘.-1

Mound Rel. Mo 11
ingirla this weldroonl
12 placas).

Soe Mg Ma.
1681053
tRear Lafty

Lacknuls must be snug,
but shoe must ba free
Loy priwdad,

-\@/20

!

Torque 1o 63-44
it 1bs. {2 places).

Swuy Mg, Moo 1681003 _ -
[Rezar Lill] o 4¢§1l:

108

Downloaded from www.Manualslib.com manuals search engine


http://www.manualslib.com/

Mig. No. 1680588, 1691735

38" Tilter - Hiteh & Lt Groug

Ref. Patt
Mo. M. Gty. Descrption
1 1921871 i CAPSCREW, Hex Hd., 3/8-16 x 1-3/4
2 1916965 4 WASHER, Lock Spring
3 1679428 1 SHIELD, Gear Box, Top
4 1679427 1 SHIELD, Gear Box, Back
5 1701787 4 SPACER
& 931942 4 WUT, Push Pal, i-3/&
7 1678547 1 PIN, Fivol
8 1919314 2 PIN, Colter
2 1821210 2 CAPSCREW, Heax Hd., 2816 x 1
10 1918196 2 PiN, Quick, 1-7/8
gk 172879 2 BRACKET, Adiusting
12 925087 2 PIM, Yoke, 35
13 1930651 2 LOCKNUT, Hex, 3/8-16
14 172875 2 SKID ASSY.
15 1923353 2 LOCKNUT, Hex, 5/8-11
16 1960285 2 CAPSCREW, Hex Hd., 5/8-11 x 3
i7 1920328 2 CAPSCREW, Hex Hd., 17213 x 1-1/2
18 1926182 2 WASHER, Flain, 142 x 1-1/4
19 105386 2 SPACER
20 1830644 2 NUT, Lack Range, 1/2-13
21 1678842 1 HITCH ASSY., 38" Tiller
22 1960033 2 CLIP, Spring
23 1960116 2 FIM, Yoke
24 118063 1 PIN
25 1678844 1 LIFT BAR ASSY, {1690959)
1703598 1 LIFT BAR ASSY, {1691735)
25 1960074 1 CLIP, Hair Pin, 332 x 1-5/8

109

Downloaded from www.Manualslib.com manuals search engine


http://www.manualslib.com/

358" Tifler - Drive Shaft

A-T11394

38" Tifler - Durst Gear Box

11 o As"1524
e
@5\5@% "

input shaf.

Duput shaft,

119

Downloaded from www.Manualslib.com manuals search engine


http://www.manualslib.com/

Mig. No. 1650983, 1691735

387 Tier - Drive Shatt

Ret. Part
Ma. MNa. Q. Description
1 * 18788 1 DRIVE SHAFT ASS5Y. - TRACTOR HALF {1690383)
* 1703243 1 DRIVE SHAFT ASSY. - TRACTOR HALF (1691735}
2 1679461 2 SHIELD DECAL, Outer Shicld
3 1685302 1 SHIELD, Quter (1630585
1703944 1 SHIELD, Quter (1621738}
q 1679450 4 BEARING
a 1678822 1 ¥OKE & SHAFT ASSY. (1690984)
1703942 1 YOKE & SHAFT ASSY, (1631735)
G TGFEE0G 2 JOURMAL AESY.
7 Te78801] 1 YOKE ASEY. (Incl. Rell Mos_ 8- 11}
a 1702432 1 SPRING
Lt 1678802 1 SLIDELOCK
10 1678804 2 BALL
11 1679531 1 SMNAP RING
12 * 1678823 1 DRIVE SHAFT ASSY. - IMPLEMENT HALF {1850284)
* 1703840 1 DRIVE SHAFT ASSY. - IMPLEMENT HALF (1691735)
13 1685393 1 SHIELD, Inner (1630255}
1703844 i SHIELD, Inner {1691735)
14 1673460 1 NYLOM BEEARIMNG
16 1678824 1 YOKE & TUBE ASSY, {1690983)
17039349 1 YOKE & TUBE ASSY. (1691735)
16 16788249 1 ChanNGER LABEL
17 1678207 1 YOKE
18 1675367 1 ASEY | Complete (1690089)
1703938 1 ASSY., Complete {1691735)
*Incl. Ref. Nos. 2,3, Oty. 2of 4, Oty. 1 of 6, 7 - 11.
**Incl. Ref, Nos, Quy. 2 of 4, Ciy. 1 of 5,13 - 17.
Mig. No. 1680589, 1601735
38" Tiler - Dursl Gear Box
Ref. Part
Na. No. Cty. Drescription
1 173583 1 CAF
2 G2TT00 4 SNAF FING
3 170836 2 BEARING, Cup
4 170835 2 BEARING, Gone
5 SaTIE0 a SNAP RING, Cutput
G 1678933 1 REDUCTION BUSHING, 1/8 - 3/8
¥ 1668971 2 PLUG, 1/8-27 N.P.T.F.
g 1678650 1 PLUG, Vent, 1/8 x 27 N.P.T.
4 167A6AT 1 GEAR W/SHAFT, Pinion - 16T
10 1G7IG6 2 BEARIMG, Cone
11 167265 2 EBEARING, Cup
12 1679692 1 “OF° RING
13 167A690 1 SEAL, Input
14 1G70GEE 1 MUT, Stake, Inpat, 1-1/8-18
13 1679689 1 SHAFT, Culput
16 1678931 1 KEY, Woodnuff
17 1679631 1 SEAL, Cutput
18 173586 1 HOUSING
14 830674 1 PLUG, Drain, 2/8-18 NLP.T.F.
20 1670686 1 GEAR, Bavel - 32T
21 1735496 1 GASKET, Covar
22 16784903 1 COVER
23 1925205 ) CAPECREW, Hex Hd., 516-18 x 5/8
24 167OEE 1 CRIVE ASSY., Right Angle

Downloaded from www.Manualslib.com manuals search engine

mnm


http://www.manualslib.com/

Pesrlass Gear Box

Model T100-016

Oukput
Shalt

14 @
\

112

Downloaded from www.Manualslib.com manuals search engine


http://www.manualslib.com/

Mg, No. 1650888, 1691735

Pegarless Gear Box

Ref. Part
MNa. Ma. Qty. Description
1 FO076 1 HOUSING, Right Angle Drive
2 FaG125 1 AP, Retainar
3 FB6105 1 CAP, Relainer
4 TT6268 1 SHAFT, Inpit
5 TrEeaz 1 SHAFT, Oulpul
=1 77233 1 GEAR, Bevel (14 teeth)
T Fre232 1 GEAR, Bevel {28 teeih)
i Pt B | 1 SHIM {1-1/2° Q.0 x 1-1/84" 1.D. x .002 thick) {(U=ze as
requirad)
9 780147 1 SHIM {1-373" 0.0, x 1.2657 1.0, x 002 thick {Use as
required)
10 a2 1 BEARING & CUP ASSY. [This assemkly may have a
: shim washer included. The shim washar is not
required at s losatian)
11 Ta0132 1 BEARIMNG & CUP ASEY. (This is a faclory sized
assembly and may or may not inclitde Ref. Mo, 8
Shim Washer. If Ref. No. 8 Shim Washer is supplied,
it must be used in this focation. All old shim washears
rust be discarded.)
12 FAO148 1 BEARING & CUP ASSY. (This is a factory sized
assembly and may or may not include Rof, No, @
Shim Washer. If Ref. Mo. 9 Shim Washer iz ingluded,
It must be uzed in this localion. Al old shim washers
must be discarded.
13 Fa0Im 1 RACE, Thrusl
14 Fas0e3 2 “OF Ring
15 Fa8064 1 SeaL, Qil
16 700065 1 SEAL, Cil
17 70135 1 SHIM, Cap Relainer
15 792037 B SCREW, Hex Hd, Sems, 81618 x1
19 70137 1 ‘RIMG, Load
20 Ta2111 1 PLUG
22 FE2113 3 RIMNG, Retainlng
23 TE2126 1 JAM NUT, 1/2-20, Hex
2d TH2114 1 KEY, Woodrufi
25 792127 1 WASHER, Flat
26 792116 2 FLLNGE, Fipe, 17418
28 792038 1 PLUG, Pipe, 1/8"
249 792118 1 VaLYE, Religf

NOTE: S5ew an attthorized Tecumseh dealer for parls and service. Paerlazs parts are not

available thraugh SImplicity.

Downloaded from www.Manualslib.com manuals search engine

113


http://www.manualslib.com/

46" Dozer Blads (Blade Group)

A-1"1408

NOTE: Use standerd hardware
torque spec. chart unless
otherwise noled,

114

Downloaded from www.Manualslib.com manuals search engine


http://www.manualslib.com/

M. No. 1621000, 1621365

46" Dozer Blads (Blade Group)

Rt Part
Mo. Ho. Cty. Description
1 107036 1 BLADIE ASSY,
2 107106 2 SHOE ASEY.
3 1917378 4 WASHER, 3/8 Sud.
4 1916965 11 LOCKWASHER, 348 5td.
5 1921965 4 CAPSCREW, Hex Hd., 3f8-16 = 3/4
& 1876350 ¥ HUT, Hex, 3/8-16
7 1837350 ¥ BGLT, Carrage, 3/8-16x 1
8 107105 1 PLATE, Waar
115

Downloaded from www.Manualslib.com manuals search engine


http://www.manualslib.com/

46" Dozer Blade (Hiteh Group)

AT 140

.. Genbor Inner Shaft {Ref. Mg, 23)
4 InHiteh (Rad. No. 15) and tighten
et collars (Ref. Mo, 58).

Later Model Hitch Assy.

Adjust spring so approximately
2 vl threads of eyeboll
ara exposed.

NOTE: Use standard hardhwars
tomgue spec. chart unlass
otharwise notad.

116

Downloaded from www.Manualslib.com manuals search engine


http://www.manualslib.com/

M. No. 1637000

46" Dozer Biade (Hitch Group)

Ref. Part
No. No. Qty. Desctiption
1 172162 1 EYEBOLT
2 1923358 1 MNUT, Hex Lock, 1/4-20
3 167612 1 SUPPORT, Conlrol Bod
4 1928352 1 MUT, Hex, Fiange Whizlock, 3/8-16
i) 1228737 1 BOLT, Carriage, 3/8-16 x 1-1/4
6 1673063 1 SLEEVE, Connector
7 1676360 1 HAMDLE, Pivol
8 1918452 1 PIM, Cotter, 178 x 1, PIL
g 1675380 1 LIFT RO ASSY.
10 1960033 4 CLIP, Spring
11 1960038 4 PiN, Clevis
12 1675525 2 LINK
13 * 19189387 2 WASHER, Plain, 41/64 x 1-1/4 x 1AG
14 R T 2 E-RING, Retaining, 58
15 1675502 1 HITCH AEEY.
16 1922564 2 CAPSCHREW, Hex Hd., /8-11 x 2
17 1673055 2 EYEBOLT
18 1765647 2 SPACER
19 833757 2 WASHER, Plain, 41/64 » 1-3M4 x 1/8
20 1817373 2 LOCKWASHER, 5/8 Std.
21 1923353 2 MUT, Hex, 5/8-11
22 1700664 1 HITCH ASSY, Dozer
23 * 1578350 1 SHAFT, Inner, Hitch
“* AT0R959 1 SHAFT, Inner, Hitch
24 199332 2 LOCKWASHER, 374 5id.
25 1913160 2 NUT, Hex, 3f4-10
Pl 1676459 2 STUD, 34-10 LINC - 2A
27 1675524 2 SPRING, Compression
28 17427 2 NUT, Jam, Hex, 3/8-1&
29 1960071 2 WASHER, 1332 x 1-1/d x 1/4
30 18162350 2 MUT, Hex, 3/M8-16

See pages 118 - 119 for Ref. Nos. 31 -54.

* Used an Early Models (see arl page).
** Used an Later Modals (see art page.).

Downloaded from www.Manualslib.com manuals search engine

117


http://www.manualslib.com/

46" Dozer Biade (Hifch Group)

AT

.. Canter Inner Shait {Rek Mo, 23)
4 in Hitch {Raf. Mo. 15} and fightan
set collars (Ref. Mo, 58).

Latar Modal Hitch Assy.

Adjust spring 50 approximalely
2 full 1hreads of eyebalt
are oxposed.

MOTE: Use slandard hardwarg
lomue spec. chart unless
othamwise notad.

118

Downloaded from www.Manualslib.com manuals search engine


http://www.manualslib.com/

Mfg. No. 16581000

46" Dozer Blade {Hitch Groug)

Hef. Part

Mo. M. Qty. Description
ai 107135 1 SFRIMNG
32 174066 1 PIM, Pivat
33 1949314 2 PIM, Caolter, 316 x 1-1/4
e 1700685 1 FRAME ASSY., Pivol
35 1920328 2 CAPSCREW, Hex Hd., 1/2-13 x 1-1/2
36 1050591 2 SPACER
37 1922134 2 MUT, Hex, Lock, 1/2-13
38 101126 2 SPRING, Tension
39 107121 2 EYEBQLT
40 1917372 3] NUT, Hex, 51618
41 15918452 2 PIN, Cotlor, 144 21
42 1917356 a LOCKWASHER, 516 Sid,
43 1676988 1 ARM, Pivot
44 107120 1 STUD
45 106131 1 FORK ASSY.
46 1923362 1 MUT, Hex, Lock, 51618
47 1960074 1 CLIP, Spring
48 18921221 T CAPSCHREW, Hex Hd., 511618 x1-1/2
49 1666697 1 SPACER
50 1821333 1 CAPSCREW, Hex Hd,, 5116518 x 1
51 1917642 1 WASHER, 5/18 5id.
&2 1918447 4 PIM, Cobter, 3732 x 34
&3 107116 1 PLATE ASSY ., Pival
54 107114 1 RODO, Fivol
55 107136 1 R0, Latch
56 174073 1 LATCH
&7 921464 z PiM, Spring, 7/32 x 1
58 T B0 o) SET COLLAR
54 * 1928721 o) SET SCREW, Sq. Hd, cup point, 54,1618 x 1/2

See pages 116 - 117 for Ref. Nos. 1 - 20

* Used on Early Madels {see art page).
* Used on Later Medels {see ant page.).

114

Downloaded from www.Manualslib.com manuals search engine


http://www.manualslib.com/

46" Dozar Blade (Hitch Group)

A1585

Early Maclel Hitch Assy.

Center Inner Shaft (Ret. No. 10
in Hitch (Raf. No, d) and fighten
sat aollars (Ref, No. 32).

Latar Modeal Hlich Assy.

Adjust spring 50 approximately
2 fuli lhreads of eyeboll
ara axposad.

NOTE: Use standard hardwere

lxque spec. char unlass
atharwiza noted.

120

Downloaded from www.Manualslib.com manuals search engine


http://www.manualslib.com/

Mig. No. 1691365

46" Dozer Blade (Hitch Group)

Ref. Part
MNo. HNo. Ciy, Description
1 1960038 3 PIM, Clavis
2 1675390 1 ROD ASSY., Lift
3 1960033 4 CLIP, Spring
4 1679502 1 HITCH ASSY.
5 1675525 2 LEREK
G * 19193587 2 WASHER, Plain, 41864 x 1-17/4 x 1416
¥ * QEYYas 2 E-RING, Retaining
8 1922664 2 CAPSCHREW, Hex Hd,, 5/8-11x 2" 1q.
o 1700664 1 HITGH ASSY, Dozer
10 * 1676350 1 SHAFT, Inner
“* 1708959 1 SHAFT, Inmer
11 1819332 2 LOCKWASHER, 34"
12 1913160 a HUT, Hox, 3/4-10
13 1675524 2 SPIMG, Comprassion
i4 1917421 2 NUT, Hex Jam, 3/8-16
15 1960071 2 WASHER, 13/32 x 1-1/4 x 1/4
16 1516950 2 NUT, Hex, 3/8-16
17 1676955 2 STUD, 3/4-10
18 1700665 1 FRAME ASSY, Pivot
19 1920325 2 CAPSCHREW, Hex Hd, 1/2-13 21 Ly,
20 105051 2 SFPACER
21 1922134 2 MUT, Hex, Lock, 1/2-13
a2 131126 2 SPRING, Tensinn
23 107124 2 EYEBOLT
a4 1917372 4 MNUT, Hex, 5A6-18
25 1918314 2 FIN, Colter, 316 x 1-1/4 Lg.
26 174066 1 PIM, Pivot
27 1679055 2 EYEROLT
25 175647 2 SPACER
29 933757 2 WASHER, Plain, 41/64 x 1-3/4 x 1/8
30 1917373 o LOCKWASHER, 5/8
1| 1823353 2 MNUT, Hex, 5f3-11
32 ** 8031007 2 SET COLLAR
33 ** 1928721 2 SETECREW, Square Hd. Cup Foinl, 51618 x 172

* Used on Early Models [see art page).
* Ised on Later Models (see art page.).

121

Downloaded from www.Manualslib.com manuals search engine


http://www.manualslib.com/

Hydraulic Group

A-**15E6

1 Spoof Valve

FRONT NOTE: When used in 2 spool valve
place in lower lront port.

WOTE: Use standard kardvars
toque spac. chad unless
octherwize noted.

122

Downloaded from www.Manualslib.com manuals search engine


http://www.manualslib.com/

Mg, No. 16271365

Hydraulic Group

Rat. Part

No. Ho. Qty. Description
1 173355 e NOSE PIECE ASSY.
2 1700707 z HOSE ASSY ., Hyd.
3 919766 2 FIITING, Male
4 1700354 1 FIN, Gylinder
5 1918452 3 PIM, Cotter, 1/8x 1 Lg.
G 1677214 1 CYLINEER ASSY,
7 1960277 1 PIM, Yake
& 980309 1 ELBOAW, Strest, 00
8 1685300 1 WaASHER, Restrictor

Downloaded from www.Manualslib.com manuals search engine

123


http://www.manualslib.com/

One Point Hiteht Group

a-1404

MNOTE: Use standard hardware
torque spec. chart untess
ctherwiza noded.

124

Downloaded from www.Manualslib.com manuals search engine


http://www.manualslib.com/

Mig. No. 1680996

One Poipt Hiteh Group
Ret. Par
Ma. Ho. Qty. Dascription
1 10601146 3 PIM, Yokeo
2 154304 1 YOKE, End Ad,
3 1960033 5 CLIP, Spring
4 1919262 1 MUT, Hex, Jam, 1/2-20
i 1604343 1 ROD, Lifi
G 1803321 1 PIM, Hitch
Fi 1603816 1 PLATE, Stabilizer
8 1675373 1 GLEVIS ASSY.
g 18924361 1 WASHER, 17432 x 1-1/4 x 1116
10 1827430 2 CAPSCREW, Hex Hd., 5/8-11 » 2-1/4
11 18915726 2 MUT, Hex, 5/8-11

Downloaded from www.Manualslib.com manuals search engine

125


http://www.manualslib.com/

Three Point Hitch

A-t15EY

WOTE: Use standard hardware
lrque spac. char unless
athorwise noted,

126

Downloaded from www.Manualslib.com manuals search engine


http://www.manualslib.com/

Mg, No. 1621458

Three Poirt Hitch

Ref. Fart
Ho. No. Oty. Description
1 1919387 1 WASHER, Flain, 41/84 x 1-1/4 x 116
2 1703840 1 ROD ASSY., Lilt
3 1922134 1 NUT, Hex, Lock, 1/.2-13
4 1674529 i PIM ASSY., Cylinder
5 1960329 2 CAPSCREW, Hex Hd,, 5/8-11 x 4
& 1830538 4 SETSCHEW, 5q. Hd., 3/8-16 x 3/4
¥ 1670487 2 BALL SOCKET ASSY.
g 1679477 2 LIFT LINK ASSY.
L2 1916966 4 LOCKWASHER, 1/2
10 19165851 4 WUT, Hex, 1/2-13
1 172761 2 FITTING, Lukb.
12 1917372 2 KUT, Hex, 5/16-18
13 1917356 2 LOCKWASHER, 516
14 1921977 2 CAPSCREW, Hex Hd., 516-18x 1-1/4
1= 92461 2 PIM, Cotler, 144 x 1-1/2
16 1670697 a8 PIN & RIMG ASSY., 174" Dia,
17 171695 2 PIM. Pivot
18 1700413 1 STUD ASSY,, Adjust. R.H.
19 1860297 1 MNUT. Hex, Jam, 3/4-10
20 170HH7S 1 TUBE ASSY., Upper Link
21 1700418 1 STUD AESSY., Adjust. L.H.
22 1701289 i LIFT BHAFT ASSY.
23 G030 4 KEY, 5q. 516 x 1-1/2
24 1679466 2 BRACKET, Lift Link
25 1821525 4 CAPSCREW, Hex Hd., 1/2-13 % 1-3/4
26 q327 26 2 RING, Retainlng, Ext., 1-1/4 Dia,
27 1701305 1 BEARING ASSY., LH.
28 1930631 2 MUT, Hex, Lack, Jam, 5/8-11
28 1701300 2 CLEVYIS ASEY.
30 1679470 2 LIMNK ASSY., Lower
3 19680277 2 PIN, Clavis, &8 x 2-1/4
az 1918452 2 PIM, Gotter, 18 x 1
a3 1926662 2 MUT, He, Genterlock, 3/4-10
24 1960174 4 WASHER, 1 x 3/4 x 5/64
35 1820677 6 CAPSCREW, Hex Hd., 711614 X 1-1/4
36 1921112 3 CAPSCREW, Hex Md., 7116-14 x 1-1/2
37 1700312 2 CHAIN, Sway, 22-5/8
38 1917378 1 WASHER, Flain, 7116
32 1935041 1 MUT, Hex, Whizlock, 716-14
40 171297 1 LINK ASSY., Upper
41 1679731 1 BRACKET ASSY., Hitch
42 1918189 ¥ LOCKWASHER, 7118
43 1918213 7 MUT, Hex Hd., 71814
44 1921176 2 CAPSCREW, Hex Hd,, 1/2-13 x 2
45 1701285 1 BRACKET, Upper Stop
45 1701304 1 BEARING ASSY., R.H.

127

Downloaded from www.Manualslib.com manuals search engine


http://www.manualslib.com/

Fear Lift Group

A-41405

MOTE 1! Items in box are nat used
on the 20 HP SunStar, Mig. Ma.
1631710, {The resl of the parts
| shown here are applicable to this
q particular leagtar,]

Ceontrol Aod On 18 H.P, Sun3tar Tractors install
Ref. Mo, 25 as shown bolwasn tractor
speed control rod and cam plata.

MOTE: Use standard hardware
torque spec. chart unloss
ctharwise noled.

128

Downloaded from www.Manualslib.com manuals search engine


http://www.manualslib.com/

Mig. No. 1691003, 1601765

Rear Lift Group
Ref. Part
Na. ta. Cty. Description
1 1670728 2 BEARING
2 1915450 2 WUT, Hex, 3/8-16
K| 1916965 2 LOCKWASHER, 3/8
4 1678441 1 ARM, Lift (Bolt on}
) 16741047 1 TRUNMNION
é 1922134 1 WUT, Hex, Lock, 1/2-13
¥ 1960230 1 WASHER, Plain, 1 x 1-3/8x 118
8 16788485 1 SHAFT ASSY., Lt
9 1921310 2 CAPSCREW, Hex Hd., 3/8-16 %1
10 1921977 2 CAPSCREW, Hex Hd., 516-18 x 1-1/4
ol 1923362 2 NUT, Hex, Centerdock, 5/16-18
bl s 1923471 5 CAPECREW, Hex Hd., 7/16-14 x 1-1/4 {Qly_ 4 an
1891785)
13 1923451 1 CAPSCREW, Hex Hd_, 7A116-14 2 1-1/2
14 167706 1 PLATE, End
“15 19181448 2 LOCKWASHER, 7116
*16 1935041 & NUT, Hex, Flange Whizlock, 7/16-14
17 1916851 2 MUT, Hex, 1/2-13
18 1216966 2 LOCKWASHER, 1/2
19 1920328 2 CAPSCREW, Hex Hd., 1/2-12x 1-142
20 1679731 1 BRACKET ASSY,, Hitch
21 1674529 1 CYLINDER PIM ASSY,
22 TMO3ET 1 WASHER, Plaln, 41/64 x 1-1/4 x 1/16
23 1960033 1 GLIP, Halr Fin, 1/8 x 2-9/6
24 1703840 1 ROD ASSY., LIt
25 157424 i WASHER, Special (Use on 18 HP Only)

*NOTE: liems 12 {Q%y. 1), 13, 14, 15 & 15 (Qty. 2) are not used on SunStar tractor 1689770,

Downloaded from www.Manualslib.com manuals search engine

129


http://www.manualslib.com/

Rear P.T.0. Group

A 140G

Early Model Shaits

kY
_—1

Apply Locktite & torque
lo 30 - 36 fL Ibs.

N, A

i

Targque 10 X)
f,l‘t. Ibbs, each mnl,

Apply Locklite
after degreasing
thraads.

-
-
Ir’ - Apply Logktite
T, - aftar dagreasing

: 15 ? - threads.

o2

L @3 - To be assembled with ply a0

L- i3 P sides facing cach other. 29 :
Tarque to 20 / .

fL Ibs. egch nul.

NOTE: Use standard hardwara
Wrgue spec., chartt unless
atherwise notad.

130

Downloaded from www.Manualslib.com manuals search engine


http://www.manualslib.com/

Mg, No. 1691002

Rear P.T.0. Group

Raf. Part
No. Mo. Qty, Description
1 913968 1 FITTING, Grease
2 1678710 T SHAFT ASEY.
3 1250070 T WASHER, Plaln, 1-1/432 x 1-3/4 x 3/16 (Eary modals
orly.)
4 1676794 1 ELECTRIC CLUTCH (Incl. Ref. Nog. 5,8, 7 & 8)
1) 16791(H 1 FIELD ASSY.
G 16854848 ] ROTOR, ARMATURE & BRAKE ASSY.
7 1679104 1 ACGESSORY KIT (3 Spring & 2 Nuts)
8 1679155 1 DECAL, Rear P.T.O.
9 1676957 1 WASHER, 13/32 x 1-1/2 x 1/4
10 1916351 2 MUT, Hex, 1/2-13
11 1821210 1 CAPSCREW, Hex Hd., 3/6-16x 1, Gr. 5
12 18920551 2 CAPSCREW, Whizlock, Flange, 5/16-18 x 34, Gr. &
13 19232352 10 MNUT, Hex, Centerdock, 5H8-18
i4 18917642 17 WASHER, Fiafr, 56
15 1685404 1 TORQUE STRAP KIT
iG 1875993 1 BUSHING
17 1702011 1 HUB ASSY.
18 1676829 2 FLEX COLPLING
18 1566160 8 SPACER
20 1933458 2 WASHER, Plain, 11732 2 1-1/4 x 1/8
21 1921975 2 CAPSCREW, Hex Hd , 5H6-18 x 2
22 1677002 1 BHAFT ABSY., P.T.0.
23 1931221 2 CAPSCHREW, Hex Hd,, 5M18-18 x 1-1/2
24 1917372 8 MUT, Hex, 5/6-18
25 1917356 & LOCKWASHER, Spring, 5/16-18
26 1677009 2 SUPPORT, Hear P.T.0.
=27 172278 2 FLANGE, Bearing
28 172934 2 BEARING, Cartridge wiLock Collar
29 172279 2 FLANGE, Bearing
30 1931335 B BOLT, Camiage, 516-18 x1
31 923181 2 CAPSCREW, Hex Hl., 1/2-13x 4-1/2, Gr. &
32 1920328 2 CAPSCREW, Hex Hd., 1/2-13 x 112
33 1916966 2 LOCKWASHER, Spring, 1/2
34 194184311 2 WASHER, Plain, 916 x 1-3/8
a5 1935041 4 NUT, Hex, Flange Whiz, 7H16-14
35 1923325 2 CAPSCREW, Hex Hd., SM&8-18 x 778, Gr. 5
ar 1923451 2 CAPSCHEW, 7/16-14 x 1-1/2, Gt. B
a8 1823471 2 CAPSCHEW, Hex Hd., 71614 x 1-1/4, Gr. &
29 1677004 1 BRACHKET ASSY.
40 B33988 3 NUT, Push Pal, 516
41 1677207 1 GUARD ASSY,
131

Downloaded from www.Manualslib.com manuals search engine


http://www.manualslib.com/

Rear P.T.C. (2000 RPM)

A-tH1407

Torque to 30-3G
it. Ibs, Apply Locktite,

Ref. Mo. 10 to be assembled
wilh ply sides facing togalhar.

sz Loctite. Degroase
threads pnios to application.

Use Loctila. Dogrease
\hreads prior ko application.

-

-

7

Torque (o 20
ft. s, each nut.

I "anque [
2ot ks 20

See pages 170-171

|
|
|
|
|
[
L
[
|
f
f
|
1
L for Peare=zs parts list

NOTE: Lise standard hargwars
17 torque spee, chart unless
otherwise noted.

Downloaded from www.Manualslib.com manuals search engine


http://www.manualslib.com/

Mfg. Mo, 168810710 (Early Models)

Rear P.T.Q. (2000 RPM)

Ref. Part
Mo, Mo. Qty. Description
1 1676794 1 CLUTCH, Electie {Incl. Ref. Nos. 31-343
2 1676997 i WWASHER
3 1921210 1 CAPSCREW, Hex Hd,, 38-16x 1, Gr. &
& 1930531 o CAFPSCHEW, Whizlock, SHE-18x 34, Gr. &
5 1685404 1 TORQUE STRAP KIT
G 1917642 16 WASHER, Plain, 5A6
¥ 19233562 10 MUT, Hex, Cenlerlock, 516-18
5 1921878 2 CAPSCHREW, Hex Hd,, 51&-18x 2
a 1832468 2 WASHER, Plain, 516 x 1-1/2 x 9/64
10 1676829 2 COUPLING, Flax
i1 156150 g SPACER
i2 1678837 2 SUPPOAT, A.T.0. Guard
13 170000 1 GLUARD ASSY., P.T.O.
14 189214978 2 CAPSCREW, Hex Hd., 5M16-18x 2, Gr. &
15 1928158 2 CAPSCREW, Hex Hd., 1/2-13 x4, Gr. B
i6 1924856 8 CAPSCREW, Washer Hd,, Taplite, 51618 x 142
17 191 GGG 3 LOCKWASHER, 1/2
18 1917642 2 WASHER,, Flain, 5116
19 1675481 2 SPACER
20 16792258 1 GUARD, Disc,
21 1 GEAR BOX, 2000 RPM (Peeress)
22 1927469 | CAPSCREW, Hex Hd., 1/2-13 % 2-1/4, Gr. B
23 1703982 1 ADAPTER ASSY.
24 1917356 1 LOCKWASHER, 5/16
25 1960202 1 CARSCREW, Hex Hd, 5/16-24 x 2-1/4
26 1676995 1 BUSHING
27 18921221 2 CAPSCEREW, Hex Hd., 51618 x1-172, Gr. 5
28 1678710 1 SHAFT ASSY.
29 3958 1 FITTING, Greass w/Hall
30 1576999 1 BLIE ASSY.
oY | 1679101 1 FIELD ASSY.
a2 16749104 1 ACCESSORY KIT {3 Springs & 3 Mutg)
33 18A5489 1 ROTOR, ARMATURE & BRAKE ASSY.
34 1679155 1 DECAL, Rear P.T.C.

Far Peerless parts breakdovm, see page 170. Crder Gear Box and component paris from

Peearless.

Downloaded from www.Manualslib.com manuals search engine

133


http://www.manualslib.com/

Rear P.T.0. (2000 AP}

A-"T1ERS

Torqua to 30-35
fi. s, Apply Locktite.

Ref. Ma. 10 to be assemblad

with ply sides facing together. Lise Loctlie, Degraass
threads prorio

applicaton,

Llsa Loglite. Degreass
threads prior to
application.

Torgus to 2¢ -
ft. |bs. each nut. - 12 -~

See pagos 170-171
for Paarass parts list

NGTE: Use standard hardware

torque spac, shart unless
otherwize noted.

134

Downloaded from www.Manualslib.com manuals search engine


http://www.manualslib.com/

Mfg. No. 1891010 (Later Models)

Rear P.T.Q. (2000 REM}

Ref. Fart
N, Mo. Cty. Beseription
1 16767494 1 CLUTCH, Electrie (Inel. Ref. Mos, 31-34)
o 1708264 1 WAEHER
3 1921210 1 CAPSCREW, Hex Hd., 3/8-16x 1, Gr. 5
4 1921334 4 CAPSCREW, Whizlock, 5/116-18 x1
5 1709187 1 PLATE ASSY., Rear P.T.O.
6 1919326 36 WASHER, Plain, 1132 1D, X 354 O.0. X 116
7 18923362 & MUT, Hex, Centerlock, 5/16-18
8 1921978 2 CAPSCREW, Hex Hd., 5/16-18x 2
9 1933458 2 WASHER, Plain, 516 x 1-1/2 x 9/64
10 1676820 2 COUPLING, Flex
11 156150 i SPACEHR
12 16749997 2 SUFPCRT, P.T.0. Guard
13 1700010 1 GUARD ASSY., P.T.O.
14 1921878 2 CAPSCREW, Hex Hd., 5M6-18x 2 Gr. 5
15 1925158 2 CAPSCREW, Hex Hd., 1/2-13 x4, Gr. 8
16 1924858 3 CAPSCREW, Washer Hd., Taptile, S/168-i8x 1/2
17 1915968 3 LOCKWASHER, 1/2
18 1919381 4 WASHER, Plain, 11432 x1
19 1675481 2 SPACER
20 1679048 1 GUARD, Bisc.
*21 1 GEAR BOX, 2000 RPM {Peerless)
22 19274649 1 CAPSCREW, Hex Socket Hd., 1/2-13 x 2-1/4, Gr. §
23 1709042 1 ADAPTER AEEY.
24 1917356 L] LOCKWASHER, 516
25 1860252 1 CAPSCHEW, Hex Socket Hd, 5M18-24 x 2-1/4
26 167G9038 1 BUSHING
27 1921284 2 CAPSCHREW, Hex Hd., 5/18-18x 1-1/2 Gr. &
on 1679710 1 SHAFT ASSY.
e 1704314 1 FITTING, Greass w/Ball
a0 1676599 1 HUE ASSY.
N 1674101 1 FIELD ASSY.
32 1679104 1 ACCESSORY KIT (2 Springs & 3 Nuls)
22 1685485 1 ROTCGH & ARMATURE ASSY.
24 1260074 1 CLIP, Hair Fin
3& 16791565 1 DECAL, Rear P.T.O.
3G 1917372 4 MNUT, Hax Hd., 5/16-18
a7 19243681 3 WASHER, Flain, 1732

* Far Peeriese parts breakdown, see page 170. Order Gear Box end componsnt pars from
Peerless.

135

Downloaded from www.Manualslib.com manuals search engine


http://www.manualslib.com/

Rear P.T.0. {2000 RFM)

A-**1588

Appiy Locktite & Tarmue
1o 30-3G it bs.

Ref. Mo. 10 to be agsamied

with ply slides facing logsther. Use Loclile. Begrease

threads pror to
application.

Lse Loclite. Bagrease
threads prior to
pppiication.

Tomue to 20
ft. Ibs. each nut.

for Peetess parts lis!.

MOTE: Use standard hardwano
tomuae spac. chart unfess
ctherwise noted,

136

Downloaded from www.Manualslib.com manuals search engine


http://www.manualslib.com/

Mfg. No. 1692228

Rear P.T.O. (2000 RPM}

Ref. Part
No. No. Qty. Description
1 17091899 1 CLUTCH, Electrie {Incl. Ref. Nos. 34-36)
2 1708264 1 WASHER
3 1824210 1 CAPSCREW, Hex Hd,, /8-16x 1, Gr. 5
4 1821333 4 CAPSCREW, Whizlock, 518-18 x 1
] 1709159 1 PLATE ASSY ., Rear P.T.O.
& 1919325 29 WASHER, Flafn, 11832 1.D.X 3/4 0.0, X 1116
7 1823362 g MUT, Hex, Centedock, S516-18
3] 1921978 2 CAPSCREW, Hex Hd ., 5M1G-18x 2
g 1933466 2 WASHER, Flain, 5186 x 1-1/2 x 9/f4
10 16763258 2 COUPLING, Flax
1 156750 a8 SPACER
12 1679957 2 SUPPORT, P.T.C. Guard
13 1700010 1 GUARD ASSY., P.T.O.
14 1921973 2 CAPSCREW, Hex Hd,, 5116-18% 2, Gr. 5
15 1825158 2 CAPSCREW, Hex Hd,, 1/2-13x 4, Gr. 8
18 18924855 8 CAPSCREW, Washer Hd., Taptite, 5/16-18 x /2
17 1915966 | LOCKWASHER, 1/2
18 1919381 4 WASHER, Plain, 1132 X1
18 1675481 2 SPACER
20 1672958 1 GLARD, Disc,
1 1 GEAR BOX, 2000 RPM {Peetless)
22 1927469 1 CAPSCREW, Hox Socket Hd., /213 x 2-1/4, Gr. B
23 1709942 1 ADAPTER ASSY,
24 1917356 ] LOCKWASHER, 516
25 1960292 1 CAPSCREW, Hex Hd, SA6-24 x 2-1/4
26 1676388 1 BUSHING
27 1221231 2 CAPSCREW, Hex Hd., SME&-18x 1-1/2, Gr. 5
28 1679710 1 SHAFT ASSY.
28 1704314 1 FITTIMG, Grease wiBall
3 16752088 1 HLUE ASSY.
al 196{HI7 4 2 CLIF, Hair Fin
32 1679155 1 DECAL, Rear P.T.C,
33 1917372 4 MUT, Hex HA., SA6-18
J4 1709284 1 FIELD ASSY.
35 17002482 1 ROTOR, ARMATURE & BRAKE ASSY,
3G 1702293 1 ACCESSORY KIT

For Peerless parts breakdown, see page 170. Order Gear Box and component parts from
Peerless,

137

Downloaded from www.Manualslib.com manuals search engine


http://www.manualslib.com/

Rear P.T.0. (3400 APM)

A AL
4 1
- -
Position Clutch so forwerd end -~ %ﬂgﬁ" Locklite & Torque
of shaft is flush with rear edge | 0-38 R Ibs,
of grogve in Transmission Shalt. I
[
I
|
|
|
|
I
A
-
Torque 1o 20
‘_f,-fl- Ibs. sach nut,
-1
I
|
|
|
Apply Locktite t
aler degreasing _,,Jl
threads. .

-

-
r - )
| o Apply Locktite
i 16 aftar degreasing
i % thiaads,
!
L..e @3 - To be assembled wilh ply 0

13 P 51008 facing sach other. 79 %

138

Downloaded from www.Manualslib.com manuals search engine


http://www.manualslib.com/

Mfg. No. 1692230

Rear P.T.0. (3400 RPL}

Ref. Part
Ma. No, Gy, Description
1 1704314 1 FITTING, Grease
2 1679710 1 SHAFT ASSY.
3 1919381 4 WASHER, Plain, 11/32 x 1 x 1/8
4 17091495 1 ELECTRIC CLUTCH {Incl. Ref. Mos. 39-41)
o 1960074 2 CLIP, Hair Pin
=1 1677004 1 BRACKET ASSY.
¥ 233985 | WUT, Push Fal, B1&
8 16877207 1 GUARD ASSY.
a 1676997 1 WASHER, 12/32 x 1-1/2 x1/4
10 18916851 2 NUT, Hax, 1/2-13
11 1921210 1 CAPSCHEW, Hex Hd., 3M8-16x 1, Gr. &
12 1921353 4 CAPSCHREW, Hex Hd., 5/116-18x 1
13 19s3352 8 MUT, Hex, Cantarlock, 5/16-18
14 1919326 28 WASHER, Plain, 11/32 ID x 34 QD x 1116
15 1704159 1 FLATE ASSY., Rear P.T.Q.
16 1676028 1 BUSHING
17 1702011 i HUB ASSY.
18 1676829 2 FLEX COUPLING
19 156150 & SPACER
20 1933468 2 WASHER, Plain, 11/32 x 1-1/4 x 1/8
21 1921978 o CAPSCREW, Hox Hd., 516-18 x 2
A 1677002 1 SHAFT ASSY., P.T.O.
o3 1921221 o CAPSCREW, Hex Hd,, BM16-18 x 1-1/2
24 1917372 12 NUT, Hex, 5f&-18
25 1917356 12 LOCKWASHER, Spring, 5A16-18
26 1677009 2 SUFPFPCRT, Rear P.T.CQ.
27 172278 Z FLANGE, Bearing
28 173934 2 BEARING, Cartrfdge wilLock Collar
29 172279 2 FLANGE, Bearing
LN 1931335 G BOLT, Camiage, 5/16-18 x 1
31 1923161 2 CAPSCHREW, Hex Hd,, 1/2-13x 4-1/2 Gr. &
a2 18920328 2 CAPECEBEW, Hex Hd., 1/2-13 x 1-1/2
33 1916966 4 LOCKWASHER, Spring, 1/2
>3 1924361 2 WASHER, Plain, 1752
35 1935041 4 NUT, Hex, Flange Whiz, 7/16-14
356 1923325 2 CAPSCHREWY, Hex Hd., 511618 x 78, Gr. &
3r 1423451 2 CAPSCHEW, FA6-14 x1-1/2, Gr. B
35 1953471 2 CAPSCHEW, Hex Hd., 71614 x 1-1/4, Gr. 8
39 1709294 1 FIELD ASSY.
40 1709292 1 ROTOR, ARMATURE & BRAKE ASSY.
41 1709293 1 ACCESSORY KIT

Downloaded from www.Manualslib.com manuals search engine

139


http://www.manualslib.com/

Rear F.T.Q. Electrical Groug

AerT1907

-1
I
|
|
|
|
I
I
I
I
|
i
|
|
|

-~

MOTE: Lse standard hardwarg
toegue spec. chart unless
ctherwlsa noted,

140

Downloaded from www.Manualslib.com manuals search engine


http://www.manualslib.com/

Mfg. No. 1691002, 1681010, 1682229, 1692230

Faar P.T.0). Efectrical Group

Ret. Part
No. Ha. Oty. Destription
1 16875800 1 SWITCH ASEY., P.T.O. {Inzl. RBef, Ho. 7)
2 1577494 1 ELECTRICAL HARMNESS, Rear P.T.0., Front
2 172434 2 CLIP
4 1677493 1 ELECTRICAL HARMESS, Rear P.T.0., Bear
5 1676130 1 LAMP, Indicator
G 1677484 1 WIRE AS3Y., Diode
7 1677663 1 MUT, Hex, 1/2-27

141

Downloaded from www.Manualslib.com manuals search engine


http://www.manualslib.com/

Front P.T.CL {540 APM)

AT 1509

Remove plug & install
VEnt prigr ko usa.

——— e ——— e -

MOTE: Use stlandard hardwara
torque spec. chart unless
othemwise noted.

142

Downloaded from www.Manualslib.com manuals search engine


http://www.manualslib.com/

Mig. NO. 169713571

Front P.T.Q. (540 RPA)

Ref, Patt
No. No. Qty. Descripiion
i 170218 1 SHIELD ASSY., P.T.C.
Z2 1702180 1 SHAFT, Culput
el 1702175 2 HUB ASSY., w/Bearings & Seal (incl. Bef. Nos. 4,5 &
6)
4 173739 4 BEARIMG, Meedle
5 118013 1 OIL SEAL
i1 63T 2 FITTING, Grease
K 1931335 2 CARRIAGE BOLT, 516 x1
g 172588 4 WASHER, Thrust
9 196282 9 CARRIAGEBOLT, 518 x 34
19 192417148 4 CAPSCREW, Hex Hd., 5HB-18 x 2-1/2
11 g212g 1 PLUG
12 1702177 Z COVER, Gear Box {Hall)
13 g277aa 1 RIMNG, Refainer
14 1702178 1 GEAR, Rinian, 18 Teeth
15 910438 18 MUT, Hex Lock, 5/16-18
16 1EQE310 4 SPACER
17 1919326 4 WASHER
18 1917372 4 MUT, Hex, 5M16-18
19 1920161 4 WUT, Hex, Jam, 5/16-18
20 17012348 1 CARRBIER ASSY.
21 1922684 4 CAPSCHREW, Hex Hd., &/8-11x 2
22 a433r7svy a WASHER, &/8
23 1817373 4 LOCKWASHER, o/&
24 1815726 d NUT, Hex, 5f8-11
2h 1702175 1 COLLAR, Bearlng
26 1702174 1 SHAFT, Input
2?7 05123 1 KEY, Woodruff
28 5126 1 KEY, Woodruff
29 173026 1 LOUPLING
30 1678680 1 PLUG, Yont
31 1700753 1 HOUSING ASSY., Reduction w/Shisld {Incl. Ret. Mos.
1-4, 11-15, 25-27, & 30-34)
32 1860338 1 RING, Retaining
23 1702178 1 GEAR, Driven, 72 Teeth
34 157652 1 KEY, Parallel|
as 1816850 4 MUT, Hex, 5/16-18
26 1320415 4 CAPSCREW, Hex Hd., 516-16 % 1-144
arF 192872 1 SETSCREW, 5f16-18 % 1/2
38 1676561 1 COUPLER ASSY.
ag 197424 8 WASHER, Special
4 1916965 4 LOCKWASHER, 5M16
41 17745 1 SHAFT ASSY,, S40 P.T.O.
42 1700750 1 DECAL, \Warning

Downloaded from www.Manualslib.com manuals search engine

Safety Decal

A WARNING

AVOID INJURY FROM PTD
* Keep all shielda In Haco

» Keep nands, feat and
clxihing away

& Dperate anly wiih 540 APM
attechmenis

Ref. Ho. 42

143


http://www.manualslib.com/

Loader Mounting Kit & Parking Sland

- Torqua to B-75
- fL. Ibs. (7 places).

ME, =
,ﬁx SR
:III:'I ! p .'I ,'u:l ”:If fﬁh::"\-\. H* i LI'I. :
R R N T -
. ;Iil :' |III I_| .-:I ! I |lll::l || II|I 'ﬁﬁ?r?\w .
by I-' |I|I Ir_.l 1 1 y oy
ij‘ii ,:|I 0 ||;l III .I:[ ,'lll 1" ':I | ::‘ ,III J:Il:I |'|'I !
o “L Ilj'll . I
HH"'\-\. S -II! 1
S, N \%Uill .| : N =
&ﬁxwﬁd :,fj-'/'-i‘-‘ i,
) oy %,-
/e pd
2
8 @f :
? /
|

Torgue bo 80-124
It. Ibs. {2 places}.

MOTE: Use standard hardwars
lomue spec. chart unless
olherwise noled,

Downloaded from www.Manualslib.com manuals search engine

Laler Modals have a
walded thresded pin.

144

Parking Stang

Torque to e
1 1eshbs. -
I8l placej_.f__-—*;___..--"f] B !
e . N


http://www.manualslib.com/

Mig. No. 1691309

Loader Mounting Kit & Parking Stand

Retf. Part

No. Nuo. City. Description
1 1922134 7 NUT, Centerlock, 1/2-13
2 1960170 1 WASHER, Flat, 1/2 x 1, 12 (3a.
3 1920328 7 CAPSCREW, 1/2-13 x 1-1/2
4 1700522 1 BRACKET, Mid Mounling
5 1422664 4 CAPSCREW, 5/8-11 x 2
B 1700521 1 BRACKET, Front Mounding
7 1960035 2 WASHER, Flat, &/'8
& 1923353 L) LOCKNUT
g *1700607 2 STAND, Patking ([ catder)

*NOTE: Hef. Ne. 9 (Gty. 2) can be ordered as wholegoods No. 1691312,

Downloaded from www.Manualslib.com manuals search engine

145


http://www.manualslib.com/

L aader Main Frame

Seo page 156 for
parts braakdowmn,

MOTE: Usp standard hardwara
torgue spec. chart unless
otharwisa notad.

Downloaded from www.Manualslib.com manuals search engine


http://www.manualslib.com/

Mig. No. 1681309

{nader Main Frame
Rud. Part
Na, Ho. Qry. Dezcripticn
1 1700524 4 PIM ASSY., 3/4 x 2-1/2 (Cyl. Baze)
2 1700523 1 FRAME, Lifl Boom
3 MB186 2 FITTIMNG, Grease, 1/4-28
4 1700535 2 CYLINDER, Lift {Code HG) {See page 156 lor parts
breakdown.}
5 9128048 & GREASE FITTING, 1/4-28
5 1700535 1 FRAME, Leit Side
Fil 1700534 L) FiN ASSY . 34 x 3-14 (Frame, L.H.)
a 15923353 P LOCKMNUT, 5/8-11
2 FE03IN 2 LOGKMUT, Elasis, 5/8-11
11y 1860035 2 WASHER, Flat, 5/3
i1 1700540 2 HINGE
12 18960289 2 CAPSCHEW, S/8-11 x 3°
13 1700559 1 DECAL, Danger
14 1700558 1 DECAL, Caution
15 Q60300 2 CARAIAGE BOLT, 5/8-11 x 3-3/4, Gr. 5
15 960303 4 CAPSCREW, Serrated Hd., 1/2-13x 34
17 Q60302 2 PN, Clavis, 58 x 3-1/4
18 1880033 2 FIN, Hair Cotter, 3/32 x 2-1116
19 17005641 2 HOOK, Side Frame Mounting
20 1960074 2 FPINM, Hair Cotler, 3732 x 1-7/8
pod | 1700542 1 BUMPER, Front
s 960304 2 PN, Clevis, 38x 4
23 1700557 1 DECAL, Cauion
24 1700538 1 FRAME, Right Side
25 1700533 2 Pl ASSY., 34 x 3-1/4 {Bucket)
26 9R0323 12 BOLY, Shoulder 38 x 1
27 1700526 2 CYLIMDER, Buckef, (Code HF) (See page 156 for
parls breakdown.)
28 1700532 1 PIN ASEY.  3fd x 3-1/4
29 H18454 1 COTTER PIN, 582 x 1152
a0 1700531 1 ROD, Indicator
a1 1700525 1 TUBE, Indicator Guide
32 1330651 13 LECKMIUT, 37816

NOT SHOWHN: Bydraulic Qil Flow Restrictor Kit, Part Ne. 1685300,

147

Downloaded from www.Manualslib.com manuals search engine


http://www.manualslib.com/

Bucket Group

Baflasf Box Grotp

MOTE: Use standard hardware
forque spac. chan unlass
atherwise noted. ]

Downloaded from www.Manualslib.com manuals search engine


http://www.manualslib.com/

Mfg. No. 1691310 (38", 1691317 (48"}

Bucket Group
Ref. Part
Mo, Ha. Oty Dascription
1 1 BUCKET ASEY ., 33"
1 BUCKET AESY., 48"
2 1700545 2 EQGE, Jide Cutting {weld on part)
3 1700547 1 EDGE, 38", Bottom Cutting {weld on part)
1700543 1 EDGE, 428", Bottom Cutting {weld on part)
4 1700545 1 DECAL, Caution
*Qrder complete Bucket from Wholegoods,
1641310 1 38" Buchet
1691311 1 43" Bucket
Mig. Mo, 1681309, 1631335
Balast Box Group
Ref. Fart
N, He. Qty. Description
T 1700550 1 BOX, Ballast
3 T9M176 2 CAPSCREW, Hex Hd,, 1/2-13 x 1-1/4
*3 1679731 1 BRACKET AS5Y., Hitch
4 19206577 & CAPSCREW, Hex Hd., 716-14 x 1-1/4
‘5 1916851 2 MWUT, Hex, 1/2-13
‘G 1916266 2 LOCKWASHER, 1/2
7 1980043 2 FIN, Hair Cotter, 532 x 1118
& 1960116 2 FIN, Cleviz, 1/2 x 1-15/16
b4 1924058 & LOCKKNUT, 7H16-14

*Mot used on Mig. Mo, 1691338

Downloaded from www.Manualslib.com manuals search engine

149


http://www.manualslib.com/

Hydraufic Group, Frame

NOTE: Usa standard hardwara
torque speec. chart unless
ctherwiso noted.

150

Downloaded from www.Manualslib.com manuals search engine


http://www.manualslib.com/

Mig. No. 1691302

Hydraufic Group, Frame

Ref, Patt

Nao. M. Qty. Description
1 1700511 1 TLIBE, il Line, TGR
2 TFHIE12 1 TUBE, il Ling, TCE
3 1700513 1 TUBE, o Ling, LCB
4 1704011 1 TIE, Self-Lacking
5 1700518 2 HOSE, 144 x 10-1/2"
& 1700519 2 HOSE, 1/4 x 15"
T 922523 a8 FITTING, Elbow Adaplor, 916 - 9116 x 30
8 17005817 2 HOESE, 1/4 x 156"
1) 1700516 2 HOSE, 174 x 30"

151

Downloaded from www.Manualslib.com manuals search engine


http://www.manualslib.com/

Hydraulic Group, Vahve

39

See page 154 for
breakdown of Baf. No. 32

BUCKET CYLINDER ROD

BUCKET CYLIMDER BASE

R
ﬁ--WLIFT CYLINDER BASE
_4_”11!— — LIET C¥LINDER ROD

AZRY.

Mol Serviced Separataly.

A 17005244 Seal Repair Kit for
Gear Fomp, Ref. No. 12,

Giaskel /‘;, ) p ~

MOTE: Use standard hargdware
oque spec. chart unless
otherwizo notad.

152

Downloaded from www.Manualslib.com manuals search engine


http://www.manualslib.com/

iy, No. 1691303

Hydraufic Group, Valve

Rud. Part
No. M. Oty. Description
1 1700503 1 CAPR, Breather
2 1700510 1 FITTING, Streat Elbow, 1/2 x 90°
3 an5261 1 PLLIG, Pips, 1f2
4 025442 2 STRAP, Adjustable Tie, 316 ¥ 14-3115
) 17004849 1 HOSE, 378 x 72°
& 170406 1 HOSE, 1/2 » 487
7 1700492 1 FITTING, Adaptor Unish, 7/8 - 1/2
& 1930651 2 LOCKNUT, 3/8-16
g 1700488 1 FITTING, Elbow Adapler, 3/8 - 3/a x 90°
10 1700487 2 FITTING, Elbow Adapior, 344 - 378 x 2O°
11 1700486 1 SPROCKET, wikKeyway Hub, #40B12
"2 1700493 1 GEAR PUKP
i3 19306845 1 SETECREW, Skt Hd., 1/2-20 x 144
14 1700485 1 CHAIN, Roller, #40-2 x 12
15 1700434 1 SPROCKET, wfSpline Hub, F40812
16 1700454 1 BRACKET, Pump Mounling
17 1960074 2 PN, Halr Catler, 3/32 x 1-7/8
18 TH20415 2 CAPSCREW, 2/18-16 x 1-1/4
12 1673452 i PLUG, Pipa, 3/8
20 1700601 1 GASKET (¥-Strainar}
21 1700600 1 SCREEN, Replacement (Y-Strainer)
22 1700480 1 Y-STRAINER
23 1700491 1 FITTING, Adaplar, /2 - 1/2
24 1700487 1 FITTING, Elbow Adaptor, 172 - 142 x 90°
25 17603 1 ELEMEMT, Filter, 10 Micron
26 1704500 1 FILTER ASSY., w/ Eloment
o7 1701499 1 FITTING, Adaptor, 38 - 3/8
28 170498 1 FITTING, Elbow Adaptor, 1/2 - 38 x 20°
29 1016622 2 WUT, Hax, 1/4-20
aon 1016064 2 LOCKWASHER, 1/4
a1 170050 1 HOEE, 38 x 14*
32 1700502 1 VALVE ASSY. (See page 154 for parts breakdown.)
33 1960261 2 FIM, T/4 % 3/4
34 1700504 e V-HDOK
a5 1818445 4 PIN, Cottar
36 1700805 2 HAMDLE, Yale
a7 18211589 2 CAPSCBEW, 1/2-20x 2-1/4
38 g22622 4 FITTING, Adaptor, S/16-9116
39 TFA0E07 2 HOSE, 14 x22-1/2
40 1700508 2 HOSE, 174 x 20"
41 1700503 1 FITTING, Adaptor Union, 2/4 x 378 x 45°
42 905121 1 KEY, Waodmb, £5, 1/8 x 5/8
REPAIR KIT
! 1700544 1 SEAL REFPAIR KIT

153

Downloaded from www.Manualslib.com manuals search engine


http://www.manualslib.com/

Comrol Valve Group

Matl Serviced
Separatcly

Mel Serviced Separately

-~
o Poppet Valwe

Frlot Yalve

WOTE: Use standard hardware
torqua speg. charl unless
othetwize noted.

154

Downloaded from www.Manualslib.com manuals search engine


http://www.manualslib.com/

Mg, Mo, 1697308

Control Valve Grolip

Ref. Part
No. No.

Qty.

Dascription

Parts Breakdown for Control Valve, Part Number 1700502

1700602
1700838
1700637

L

Repair Kits
1700841
1700642
17004895
70N AT
* 1700836
1704148
1700545

mBOome

n

— P

By — — 1 1 x

PLU, 8116
PLATE, 2-Way Restrictor wf 1/16 Hole
PLATE, 1-Way Restrictor wf 7/64 Hole

DETENT SFRING CENTERIMG KIT
SPRING CENTERING KIT

SEAL REPAIR KIT

SEAL REPAIR KIT

POPPET RELIEF VALVE KIT
PILOT RELIEF VALVE KIT

LOAR CHECK PLUG KIT

* Used on Control Yalve from serial no. 51001 to serial no. 51051,
“* Uszed on Control Valve after serial no. 51051,

Downloaded from www.Manualslib.com manuals search engine

155


http://www.manualslib.com/

Cylindar Assy. - Bucket

Cyiinder Assy. - Lift

MNOTE: Use standand hardware
terque spac. chart unlass
oThervise notad.

156

Downloaded from www.Manualslib.com manuals search engine


http://www.manualslib.com/

M. 71691502

Cyiindsr Assy. - Bucket

Ref. Part

Ho. Mo, Quy. Description
1 1700527 1 SHAFT, Cylinder
2 1700528 1 HEAD, Cylindar
a 17005320 1 TLIBE, Cylinder
4 260305 1 LOCKMNUT, Jam, 3/4-1Q
5 17005249 1 FISTON, Cylinder
L3 1700535 COMPLETE CYL. ABSY. (BUICKET)

REFAIR KIT
A 1700846 1 SEAL RERAIR KIT
Mg, Mo, 1681308
Cviinder Assy. - Lift

Red. Part

Mo. No. Gty. Description
1 1700536 1 SHAFT, Cylinder
2 1700528 1 HEALD, Cylinder
3 1700557 1 TUBE, Cylinder
4 50305 1 LOCKNUT, Jam, 3/4-10
5 1700529 1 PESTON, Cylinder
4 1700535 COMPLETE CYL ASST. LIFT

REFAIR Xt

A 1700464 1 SEAL REFAIR KIT

157

Downloaded from www.Manualslib.com manuals search engine


http://www.manualslib.com/

Single Lever Confrol (Loader)

A-T1E3]

Early Mcdels Only

MOTE; Use slandand kardware
torque spae. chart unlsss
otherwise noted.

Downloaded from www.Manualslib.com manuals search engine

A
\,\\\““ e r‘.,.o’
“'\.:.‘? f-‘{-\_. l‘“i.t""’

Laar i
™

158


http://www.manualslib.com/

Mig. No. 1691313

Single Lever Controf {Loadder)

Ref. Part
No. Mo. Qty. Description

1 1960261 2 PIN, Spool, 1/4 x 3/4

2 1418445 2 PIN, Cotter, 17116 x 142

3 1700555 1 LIMK, Spocl

4 1700556 i STUD, Pivat Plala

1) 1700551 1 PLATE, Lever Meounting

G 1700528 1 WASHER, Curved Spring

¥ 1702312 1 PLATE, Laver Fivgt

8 1700597 1 SCREW, Shoulder

) 1700553 1 LEVER, Valve

10 1700554 1 KNOB, Lover Aeplacement

11 17005598 1 CLIP, Retainar

159

Downloaded from www.Manualslib.com manuals search engine


http://www.manualslib.com/

Pegal Group

DUAL BRAKE PEDALS

oy e, *
B, e A
&ﬁ@z}h’_z @. fa 7%
t k {55( ﬁ@&
K . Nap
~ e
T 4 M‘xh

MOQDIFIED BAAKE FOR

%% USE WITH LOADER
Fi f::“‘\?:“"-:\ - /

-~ \ =
T
T
.,

NOTE: Usa slandard hardware

torque spec. chart unless

ctherwisa notad.

160

Downloaded from www.Manualslib.com manuals search engine


http://www.manualslib.com/

Mig. No. 1691309

Pedal Group (Used with 20 HP)

Raf. Part
Ho. Mo, Ciy. Dezcriplion
1 16734859 1 PAD, Pedal
2 1673488 1 SUPPQRT, Padal
a 1674732 i ROD, Ground Spead Control

NOTE: When the loader i5 used on a tractor with dual brake pedals, it must be modified to
a single brake pedal as shown in illustraticon.

161

Downloaded from www.Manualslib.com manuals search engine


http://www.manualslib.com/

Hear Light Kif

A-'1EM

MOTE; Lise standard hardware
torgue spec. chan unless
ctharwigs noted,

162

Downloaded from www.Manualslib.com manuals search engine


http://www.manualslib.com/

M. Mo, 1681186

Rear Light Kit
Ref. Part
Mo. No. oty. Descripticn
i 122175 1 LAMP ASSY.
2 122164 1 LAMP, Seal Beam
] 1679887 1 RING
4 1674160 1 WIRE, Rear Light Grouncd
5 172434 2 CLIP, Wire
i B34683 1 CLIP, Wire
7 1605751 1 COMMECTOR
B 122187 1 WIRE
g 122157 1 CONMECTOR
10 122158 1 CLIP, Wira
11 19164851 1 MLUT, Hex, 1/2-13, Ung 28, Steel
12 1M BSGE 1 LOCKWASHER, Spring, 1/2, Pld.
13 1024361 2 WASHER, Plain, 716
14 122053 1 SPACER
163

Downloaded from www.Manualslib.com manuals search engine


http://www.manualslib.com/

Hydraific Implement Liff Kif

1 A-1502

S
Rty
F[Btalﬂjng angs )

MOITE: Use standard hardware
torqua speg, ¢hart unlzss
athenwise nated.

Downloaded from www.Manualslib.com manuals search engine


http://www.manualslib.com/

M. Mo, 1627185

Hydraulic Impfarment Lift #it

Ref. Part
No. No. Oty. Deszcription
i 171165 1 KNOE, Contrgl Handlz
2 1860106 1 SCREW, Plastita, 1/ x 1
3 16755969 1 CONTROL LEVER ASSY,
4 17573 1 BUSHING
L 1676401 1 TUEBE ASSY.
& 1676400 1 TUEBE ASSY.
7 1700033 2 UNIOM, Tee, 27
B 1700125 2 CAP
8 1700480 1 TUBE ASSY.
1 1674734 1 TLEBE ASSY.
i1 1822007 2 MNUT, Hex Jam, 516-14
12 1809509 2 LOCKWASHER, Int. Teoth
13 1677267 2 CLIP, Tube
14 173358 2 BODY ASSY., Female
15 1677105 1 BRAZKET, Quick Disconneet, LH.
15 1877104 i BRAZKET, Quick Disconnect, B.H.
17 1BB017 2 RING, Retaining
13 18921210 1 CAPSCREW, Hex Hd., 28-16x 1
19 173360 2 PLUG, Plastic
20 1916865 1 LOCKWASHER, 3/8
21 19168560 1 MUT, Hex, 38-16
22 166044 1 CLAMP, Hoze
23 1701406 1 FITTING, 9 Swivel
24 16757ES 2 FITTING, 90
25 1708186 1 VALVE AS3Y., 2 Spoal (Incl. Ref. Nos. 20-41)
26 2277848 2 RIMNGE, Retaining
2r 1672083 1 LINK, Contral
28 1921963 1 CAPESCREW, Hex Hd_, 1/4-20x 2
iz 1673834 2 CAP
30 1673837 2 BING, Retaining
31 1673833 2 SPACER, Spoal
a2 1673835 2 SPRING
a2 1673836 2 ¥WasHER
24 174187 2 BLISHING
25 . 16870142 4 “Or AING
26 174130 2 PLUNGER
37 174134 2 SPRING
28 174133 2 “¥" RING
24 174131 2 PLUG ASSY.
40 1679138 2 WIFER, Seal
41 16867825 2 O Hing
42 921403 1 FITTIMNG, Hyd. Short 1/2" tube x 3/4-16 {For use with

Eary Model Tractors with 2/16-18 Valve Port}

*Standard Seal Repair Kil - 1679732

165

Downloaded from www.Manualslib.com manuals search engine


http://www.manualslib.com/

Front Weight Carrier

A-*"159%

NOTE, Use standard hardware
lorque spec. chart unless
othanwlse ngtad,

Rear Waight Carrier Hitch Group

A-'115E]

NOTE: Usa standard hardware
1@ryue spec. chart unlass
atherwise notad,

166

Downloaded from www.Manualslib.com manuals search engine


http://www.manualslib.com/

Mig. No. 1691377

Frant Weight Carrier

Ref. Part
Na. MNa. Oty. Dascription
1 1700007 1 CARRIER ASSY.
2 1960038 2 PIN, Clavis
3 176012 4 CLIR, Pin, Safety
4 17000 1 ROD, Weight Held Cown
Mfg. No. 1681318
Haar Weight Garrier Hilch Group
Ref. Part
No. Mo. Qty. Cescription
1 1700008 1 HITGH ASSY.
2 19206877 8 CAPSCREW, Hex Hd., 7116 x 14 x 1-1/4
3 1679731 1 BRACKET ASSY.
4 1916966 2 WASHER, Lock
L= 1916951 2 MUT, Hex, 1/2-13
= 1924176 2 CAPSCHREW, Hex Hd, /213 x 144
i 1918199 2] WASHER, Lock, 76
a 1918213 i’ NUT, Hex, 1/2-13
9 82F1M 5 2 FIl, Cleviz
10 1918196 2 PIM, Quick
187

Downloaded from www.Manualslib.com manuals search engine


http://www.manualslib.com/

Front Tire {Hi-Cap Steering) Group

Rear Wheel & Tire Group

168

Downloaded from www.Manualslib.com manuals search engine


http://www.manualslib.com/

Mg, Mo, 1691358, 1651920, 18315830

Front Tirg (MHi-Cap Steering) Groug

Ref. Part
No. No. City. Descriptian
hMig. No. 1 1700844 2 WHEEL & TIRE ASSY, 16 x6.50-8, 4 Ply
165135% 2 1700842 2 TIRE, 16 x §.50-8, 4 Ply
3 1669851 2 RIM ASSY. (Incl. Rel. Ha. 5)
4 172353 2 VALVE STEM & CAP
7] 1704867 4 BEARING, 1° Bara
Ref. Part
Na. Ne. Gty. Dascription
Mifg. No. 1 1709398 2 WHEEL & TIRE ASSY, 16 x6.50-8, 4 Ply (1681929)
1891920 1709934 2 WHEEL & TIRE ASSY, 16 x8.50-8, 4 Ply [1681920)
16391930 2 1700842 2 TIRE, 16 x 6.50-8, 4 Ply
2 17056851 2 BIM ASSY. (Incl. Ret. Mo. 5) (1681929)
1705852 P BRI ASSY. (Incl. Ref, Mo, 5) (1691930
4 172363 2 VALVE STEM & CAP
& 170836 4 BEARIMNG, Cup
Mfg. No. 1691408, 1881410
Rear Whee! & Tire Group
Ref. Part
Nao. No. Gty. Description
1 170684 2 WHEEL & TIHE ASSY., R.H. 26 x 12.00-12 (1591410)
Ag
1700685 2 WHEEL & TIRE ASSY., L.H., 26-12.00-12 (1631410)
Ag
1708962 2 WHEEL & TIRE ASSY. (169140%) Turf
2 1701344 2 WHEEL
3 172353 2 VALVE STEM & CAP
4 1701345 2 TIRE, Tubslss, Ag., 16-12.00-12 (1631410}
1701346 a TIRE, Tubaless, Turf, 26 x 12.00-12 (1691408}
5 17013849 a2 TUBE, 26 x 12 % i2

169

Downloaded from www.Manualslib.com manuals search engine


http://www.manualslib.com/

Peeriess Gaarbox Mods! 2800-003

170

Downloaded from www.Manualslib.com manuals search engine


http://www.manualslib.com/

Mig. No 1691070, 1692228

Peeriess Gearbox Modsf 2800-003

g

Description

Ref. Part
MNo. Ne.
1 770074
2 780074
3 FRON49
4 788031
5 Fa8060
3] 786088
7 FO6026
] 7801258
g Fe01E5
Iy FFE218A
11 778164
i2 FEL-TA1]
13 FEBOSS
14 772088
15 650692
15 792104
17 TH2029
18 TH20189
10 TeE100
20 82107
21 702105
oe 792108

Downloaded from www.Manualslib.com manuals search engine

— ) ek oml b omk [ D mk ek omd omi omt [ e [ — B3 L 0 —& ok

CASE ASSY. (Incl. Rel Moz 2 & 3)
BEARING, Cartridge

BEARING, Cartridge

SEAL Ol

SEAL, Ol

BAFFLE

PIM, Dowel

WASHER, Thrust

BEARING, Ball

PIMICH, Input

GEAR, Idlar

SHAFT, Qutput

GASKET

COVER ASSY. (Inzl. Ref. Mo, 3)
SCREW, Hex Hd., SM&-18 x 1-3/4
SCREW, Hex Hd., 5M8-18x 2
LOCKWASHER, 51168

PLUG, Magnetic Orain
COLLAR

RIMNG, Relaining

BALL, Steel, 35

AING, Refaining

in


http://www.manualslib.com/

47" Snowtfirawer - Gearbox Mounting

A-Rad

Hotes:

1. ARer Installation, use chizal or centar punch
to distort threads on capscrew (Rel, Mo, 14)
to prevent lesknut (Ref, Na, 15) [rom
coming off.

2. Alterinlalling P.T.0O. Shall {Ref, Mo 17},

Check to make sure capscrew (Ref, Mo, 14)

dpes not Inlerfare with gearox {Raf. No.

10} before starting snow thrower.

Soe paga 174 for senvice parts.

MNOTE: Use standard hardware
torque spec. chart unless
athenwlss notad.

172

Downloaded from www.Manualslib.com manuals search engine


http://www.manualslib.com/

Mig. No. 1692243

47" Snowthrower - Gearbox Mouriing

Fed. Part
Na. Ho. Oty. Desgcription
1 1709620 1 BRACKET, Torque
2 1709621 4 CARRNAGE BOLT, 3818 %1
3 1916965 4 LOCKWASHER, 3/8
L) 1916350 4 MUT, Hex, 3/8-i6
5 17098623 2 FLAMGE, Beating 3-hole
B 1709524 1 BEARING, Discard locking collar
7 1917356 3 LOHCHWASHER, 516 regular
a 1917372 3 NLUIT, Hex, 5A6-18
2 1931332 ] CARRIAGE BOLT, 5/16-18 x 5/8
10 1709625 1 GEARBOX ABSEMBLY (see pg. *B" lor servica
parts)
ol 17049638 1 MNUT, Slohed Hex, 3/4 -16, LH,
12 1918456 1 PIN, Calter, 532 x 1-3/4
i3 154096 1 KEY, 1/4 x 1/4 x 29732
14 1860508 1 CAPSCREW, Hex Hd,, 1/4-20 x 1-7/8
15 1823358 1 NUT, Centerlock, 1/4-20
16 1677029 i SCREW, Set, 516 -18 x 3/8
17 1675387 1 DRIVESHAFT, PTO (Se¢ po. “B* for service parts)
18 1709640 1 ERACKET, Wire
173

Downloaded from www.Manualslib.com manuals search engine


http://www.manualslib.com/

47" Snowthrower - Gearbox

47" Snowlhirowar - Driveshalt

A1394

NOTE: Use standard hardware
torue spec. chart unless
ctherwise notad.

174

Downloaded from www.Manualslib.com manuals search engine


http://www.manualslib.com/

Mtg. Mo, 1682243

47" Snowfhrower - Gearbox

Ref. Part
No MNe. Oty BDescription
1 137356 T LOCKWASHEH, 516 regular
2 1317372 7 NUT, Hex, 516
3 1821977 7 CAPECREW, Hex Hd., 516 18 x 1-1/4
4 817554 2 PIM, Dawel, 144 diax 1/2 |g.
Ly 17089626 Z BEARIMNG, 1-1/2 x 1-7/8 « 3/4
i 1708627 2 BEARING, Thrust rage 030 thigk
Fi 1708628 1 GEAR, Culput
a 1709629 2 BEARING, 7/Bx BG-1/8 x 3/4
2] 1709830 2 BEARING, Thrust race 060 thick
10 1708621 1 GEAR, ldlar
1 1708632 1 GEAR, Input
12 1709622 1 GEARBOX, Snowblower-front
13 1709634 1 GEAREBOX, Snowblower-rear
i4 1708635 1 YEMT, Relial
16 201825 1 BUSHING, 1/4-male, 1/3-lemale
16 201652 1 PLUG, Pipe, sq. hed 144 MPT
17 1702636 2 SEAL, Ol
18 1708637 1 BEARIMNG, Ball, 1.00 bare w'o cellar
19 1709638 1 BEABING, Ball, 1.00 bore wicollar

Note: Use S.A.E. 30 welght motor oil

Mfy. No. 1692243

47" Snowlfirower - Difveshan

Ref. Part
No. Ho. Q. Description
1 1709348 1 JOINT & SHAFT ASSY., wiquard (Incl Ref. Nos. 2-9;
Cy. 1 2a. of Ref. nos. 5 & 7}
2 1709347 1 JOINT & SHAFT ASSY. (Incl. Ret. Mos. 3-6)
3 1685480 1 SPRING-LOK REFAIR KIT
4 170593540 1 SPRING-LOK YOKE ASSY,
& 1679003 1 CROSS & BEARING KIT
G 1703351 1 YOKE & SHAFT ASSY.
i 1709352 2 REPAIR KIT, WNylan
8 1708353 1 DECAL, Waming
=) 1709354 i GUARD, Quter
10 1708245 1 JOINT & TUBE ASSY., wiguard (Incl. Ref. nos. 5-Oty.
1; 7-CHy. 1; & 11-15)
11 1708343 1 JOINT & TUBE ASSY. (Incl, Hef, Hos, 5-City 1; & 12-
144
12 1700358 1 YOKE
13 1700357 1 YOKE TUBE & SLIF SLEEVE ASSY.
14 1709356 1 DECAL, Warning
15 1708355 1 GLUARD, Inner
175

Downloaded from www.Manualslib.com manuals search engine


http://www.manualslib.com/

47" Snowthrawer - Chite Assembly

A-asi

11

e e e — e ————t

2

NOTE: Use standard harfwang
torque spec. chant unlass
othenwlse noted.

176

Downloaded from www.Manualslib.com manuals search engine


http://www.manualslib.com/

Mig. No. 1692243

47" Snowihrower - Chute Assambly

Ref. Part
Mo. Ho. City. Cescription
1 1702641 1 CHUTE, 47 Snowblowar
2 1702642 3 RETAIMER, Chule
3 1921958 & CAPSCREW, Hex Hd., 1/4-20 x /2
4 1916064 8 L OCKWASHER, 1/4 reqular
& 19148622 g MUT, Hex, 1/4-20
G 1831332 a CARRIAGE BOLT, 5/16-18 x 314
¥ 1924874 4 WASHER, Flat, 7f8 OD x 1132 1D x 116
g 173643 2 KMNOB, Hand
9 1921960 2 CAPSCREW, Hex Hd., 1/4-20 x 1
10 1921319 2 WASHER, Flat, 1/4 SAE
11 1709644 1 GUARD, Chute
i2 1708645 1 GASKET, Chute

Downloaded from www.Manualslib.com manuals search engine

177


http://www.manualslib.com/

47" Snowlhrower - Handerank Assembly

AT2EAD

MOTE: Use standard hardware
lorgue spac. chart unfess
olherwise noted,

178

Downloaded from www.Manualslib.com manuals search engine


http://www.manualslib.com/

Mig. No. 1692243

477 Snowthrowet - Handarank Assembly

R=f, Part
No. No. Qty. Description
T 1709846 1 HOOK
2 1709647 1 WIRE, Coil Assembly
3 1260010 1 WASHER, 25/32 x 1-3/8 x .075
4 1700648 2 BUSHING, Turn collar
5 1710650 2 WASHER, 3/4 flat
& 1709649 1 BRACKET, Wire coil support
7 1718650 1 HAMNDLE, Crank waldment
8 1704657 1 PIN, Detent ring 316 x3
g 1708652 1 BRACKET, Handerank pivet
TG 17006853 1 TUBE, Crank weldment
11 17040654 1 JOIMT, Universal, wholes
12 1709855 1 PIM, Detent ring, 56 x 1-1/8
13 215522 1 PIN, Rell, 5116 % 1-1/2
14 1924940 2 WASHER, 13/32 x 7/8 x 5/84
15 1921983 1 CAFPSCREW, Hex Hd,, 3816 x 1-1/2
16 18219860 i CAFSCREW, Hex Hd., 1/4-20 x 1
17 1976622 2 MUT, Hex, 1/4-20
18 1916964 2 LOCKWASHER, 14
19 1709842 1 RETAINER, Chule

179

Downloaded from www.Manualslib.com manuals search engine


http://www.manualslib.com/

47" Snowthrower - Rear Skid Shoe Assembly

A-T2023

MOTE: Usp standard hardware
lmue spec. chart unless
otherdse nobod.

180

Downloaded from www.Manualslib.com manuals search engine


http://www.manualslib.com/

g, Mo, 1692243

47" Snowlfirower - Rear Skid Shoe Assembly

Ref. Part
No. MNo. Gty. Description
1 1931320 4 CARBIAGE BOLT, 5M16-18x 1-1/4
2 1709656 2 SHOE, Skid Snowblower
3 1709656 4 WASHER, Flat 5116 SAE
4 1817356 4 LOCKWASHER, S/16 regular
5 e 7372 4 NUT, Hex, 51618
i 92133z & SCREW, Hox Hd. 5A16-18x 3/4
¥ 1709658 2 SHOE, Skid Snowllower
g 1700657 L3 WASHER, Flal 56 SAE
a 1923362 G MUT, Hex Lock 5/16-18
10 170365% 2 FPIi, 3hot
11 1703660 2 SPRING, Shet pin
12 ;61N 2 FlM, Boll, 145 dia. x 1-1/2 |
13 1709561 2 WASHER, Shet pin (not Nustrated)

181

Downloaded from www.Manualslib.com manuals search engine


http://www.manualslib.com/

477 Snowthrower - Auger Assembly

A EaEe

NOTE: Usa standard hardwara

torque spec. chart unless
olharyizs nolad.

182

Downloaded from www.Manualslib.com manuals search engine


http://www.manualslib.com/

Mig. No. 1652243

47" Snowfhrowsr - Auger Assembly

Ref. Part
Ma. No. Qty. Description
1 1709662 1 ASSEMBLY, Gearbox and Shaft (See py. 184 for
Service Parts)
o 1709678 1 AUGER, L. H.
3 1709679 1 AUGER, R. H.
4 19211&0 2 CAPSCREW, Hex Hd., 5M16-18 x 2-144
5 1917356 17 LOCKWASHER, 516 regular
3] 1917372 17 NUT, Hex, 5M16-18
7 1709623 2 FLANGSE, Bearing, 3-hola
3] 1709680 2 BEARING, 1" 1D
LY 1708681 1 BLADE, EBlower
10 1709682 i COLLAR, Shear
1 1821960 1 CAPSCREW, Hex Hd., 1/4-20x 1
12 1916964 1 LOCHWASHER, 1/4 regular
13 1916622 1 KUT, Hex, 1/4-20Q
14 1218265 2 WASHER, Flat, 516 SAE
15 1925205 2 CAPSCREW, Hex Hd., 5f16-18 x 5/&
16 173683 1 BRACKET, Suppert auger
iv 1922127 1 CAPSCHEW, Hex Hit., 5/1G6-18
18 1918264 G WASHER, Flat, 1/4" SAE
19 912808 2 FITTING, Grease, 1/4-28 lhread
20 1700884 1 EDGE, Cutting
21 1931335 & CARRIAGE BOLT, 516-18x1

183

Downloaded from www.Manualslib.com manuals search engine


http://www.manualslib.com/

47 Snowlthirower - Gearbox and Shaft Sub-Assembly

A-t2025

NOTE: Use standard hardware
torque spec. chal unless
otharwise noted.

184

Downloaded from www.Manualslib.com manuals search engine


http://www.manualslib.com/

Mg, No. 1682245

47" Snowlthrower - Gearbox and Shaft Sub-Azsembly

Ref. Fart
Na. HNa. Gty. Description

1 17095683 1 CASE, Gearbox [(2-halves)

2 1709664 1 SHAFT, Input

3 1709655 2 SEAL, Gil

& 1709865 2 BEARING, Roller

5 17096867 1 WORM

G Q17557 1 PIi, Dowel, 154 1-1/8

v 1709868 1 PLUG, 2" Dia. x 11432

a8 1709869 1 SHAFT, Culput

a9 1709670 2 BEARING, Rollor
10 1703671 1 GEAR, Worm
1 828712 1 KEY, 1M x 14 x 58
12 1921719 4 CAPSCREW, Hex Hd., 5A16-18 x 2-1/2
14 921977 2 CAPSCHREW, Hex Hd. 5M16-18 x 1-1/4
id 1917356 = LOCKWASHER, S48 Regular

15 19417372 & HUT, Hex, %16-18

16 01652 1 PLUG, Pipe, 3q. Solid Hd. 1/4 NPT
17 1FORGTT 1 BRACKET, Support

18 1F0RGT2 1 RING, Retaining

19 1708673 1 SEAL, Gil, 1.0 D x 2.0 00
20 17089674 1 RING, Relaintng
21 antgz2s 1 BUSHIMG, 1/4 male x 1/8 lemale
22 1709675 2 RACE, Bearing
23 1709676 2 RACE, Bearing, 1-31/32 0D x 38 W
24 1700635 1 VENMT, Ralicf

185

Downloaded from www.Manualslib.com manuals search engine


http://www.manualslib.com/

47" Snowlhrower - Hitch & Lift Group

A-T13954,

WOTE: Usa standard hardware
tarque spec. chart unless
olherwize noted.

186

Downloaded from www.Manualslib.com manuals search engine


http://www.manualslib.com/

Mg, No. 1682244

47" Snowlhrower - Hiteh & Lift Group

o
&

Description

Red. Part
M. No.
1 1703635
2 1676958
3 1919332
4 1813160
7] 1g§75502
G 1708399
7 8031007
a 192B8721
2| 1676523
10 175647
11 1822664
12 333757
13 1923353
14 1675524
15 19164950
16 1960071
i 1917421
18 1675525
19 1860033
20 1960023
g | 1675330
22 1703683

Downloaded from www.Manualslib.com manuals search engine

[ S I T T T L e e e e e A L T

HITCH ASSY., Blowar

STLID
LOCKWASHER, 3/4 S5id.
MUT, Hex, 3/4-10

HITCH ASSY.

SHAFT, Inner

SET COLLAR

SET SCREW, Sg. Hd. &16-18 x 1/2
EYEBOLT

SFACER
CAPSCREW, Hex Hd_, 5/f8-11 22
WASHER, Plain, 41/84 x 1-3/4
MUT, Hex, Cenledock, 5/8-11
SPRING, Carpresslon

MUT, Hex, 3/B-16

WASHER, 3/8x1-34 x 1/4
MUT, Hex, Jam, 3/8-16

LIMK

PIN, Clavis

CLIP, Hair Fin, 1/8 x 2-2M16
LIFT ROD ASSY.

PIN ASSY.

187


http://www.manualslib.com/

47" Snowthrower - Hitch Assembly

A-mr2528

1 “/

WOTE: Usa standard hardwars
rgue spec. chat unless
vtherwise noted,

188

Downloaded from www.Manualslib.com manuals search engine


http://www.manualslib.com/

Mg, No. 1682244

47" Showthrowar - Hitch Assembly

Ret. Part
No. Na. Oty. Dascription
1 1709604 1 PIN, Lock
2 1709591 1 FRAME-A
3 1935041 4 MUT, Hex Flange Whizlock, 7/16-14
4 1828352 2 MUT, Hex Flange Whizlogk, 5/16-16
] 1960043 4 CAPSCREW, Hex Whizlock, 7A16-14 %1
] 1834654 2 CARPSCREW, Hex Whizlock, 3/f8-16 x 1
i 1705802 1 PLATE, Plvat
& 1913160 1 MHUT, Hex, 3/4-10
2] 17089893 1 STUO
i0 1708895 1 EPHING
it gig112 1 PIN, Spring /4 x 2-2/4

Downloaded from www.Manualslib.com manuals search engine

184


http://www.manualslib.com/

47" Snowthrower - Decal Group

A DANGER

‘é‘.I'HEN DPEH#E:._‘NE‘EE'ETH
ACAUT' 0 N WT-J%HEFE }\'ITE?G HTS .A.HEH

REGUIRED.

FAILURE 1 FOLLATM LAFE OPENATING PROCEOURES
NAT REEULT M MURY.

1. FOR AARE DPFATICA FTILLCAY ALL EvFML [N
SAALKTIONY RO LAT[NT PRECAZTIONE IH DFfRL-

TEAT AMLUL
TO ANTHD GERIOING DL Fy- 2. KFFP :.ms_ FEET AND CLOMHAG AWKY FADN
& PLWFR DHIAL M PRATE,
&LF HANDE’;EUF_T_EDF TH A ETOF FURAL IEF0GE LEWINE  DPERATA
ENGINE K BUNNING 3

4. WATFORALL WIMEMLH 10 3TOP BEFORE SUAF
2 O [0 AIUET, LUBMEAR, GLEAM OR UNELQE

THE MACHIE.

5. EEEF THE AALA CF OPERAI(M £LEAR OF ALL PER.
30uY, EIFFDARLY DAL EHLLDAW A0 PETS.
W. KEEP AL1 OUAADE fAD SHIEL [ [N FLALE

3

K00 IMJURY FROU
ROTATING ALMAER

KEEF HANGE, FEET AND
CLIT NG AvAY

4

..;S,e&gw

EHAUAE FIHY SHMAF
SFCURELY IMT2 THE

LOCRFD PQSITIDN

FRIOA T QRERAT|CHN E I mmg-,rﬂm OFYVELINE
WCT CAH CAZEF DEATH
KEEP FQPLE AND ELCTHING
WELL fTEAR

D3 HOT DPERATE WITHOUT

= ALL CAIVELINE  TAACTOR

AND EQUTPWERT SHIELDS

IN PLACE

* DRIYELINES SEQURELY
ATTRCHER AT BOTH Enps

= DANVELIME SHIELET ThAT
TLAN FREELY tM [AIVELIME

1490

Downloaded from www.Manualslib.com manuals search engine


http://www.manualslib.com/

Mfg. No. 1692244

47" Showthrower - Dacal Group

Ref. Fart
Nec [ [=} Gy, Cescription
1 1 DECAL, OPEI, fnot serviged)
2 1708685 1 DECAL, Dangat, Blawer Chute
3 1709686 1 DECAL, Danger, Operaling Procedures
4 1708687 1 DECAL, Danger, Auger Blade
o 1702683 2 DECAL, Danger, Shot Fins
B 1709689 1 DECAL, Danger, Rotating Driveline
¥ 1708630 1 DECAL, Important, Shear Bolt
g 1704774 i DECAL, Cauticn, Rear Wheel Weights
o 1 1.D. PLATE, (Nt Sarviged}

Downloaded from www.Manualslib.com manuals search engine

19t


http://www.manualslib.com/

Downloaded from www.Manualslib.com manuals search engine


http://www.manualslib.com/

TORQUE SPECIFICATIONS FOR
| STANDARD MACHINE HARDWARE

TOLERANCE =20%
- SEZE SAE GRADE #2 SAE GRADE #5 SAE GRADE #8
In./Lbs. In./Lbs. In./Lbs.
Ft./Lbs. Nm. Ft./Lbs. Nm. Ft./Lbs. Nm,
8-32 19 241 30 3.4 41 4.6
8-36 20 2.3 31 3.5 43 4.9
10-24 27 3.1 43 4.9 60 5.8
10-32 Ky 35 49 55 68 7.7
1/4-20 66 7.6 8 10.8 12 16.3
1/4-28 76 BB 10 13.6 14 18,
5/16-18 11 15. 17 231 25 34,
b16-24 12 16.3 19 a5.8 25 34.
3/8-16 20 27.2 30 408 45 61.2
3/8-24 23 31.3 35 47.6 50 68,
71614 a0 40.8 50 EB. 70 95.2
7H6-20 as 47.6 55 748 B8O 108.8
1/2-13 50 B8. 75 102. 110 149.6
1/2-20 55 74.8 90 122.4 120 163.2
aMe-12 &5 88.4 1o 1496 150 204.
-, 9/16-18 75 102. 120 163.2 170 231.2
( h 5/8-11 a0 122.4 150 204, 220 299.2
- 5/8-18 100 136. 180 244.8 240 326.4
3/4-10 160 217.6 260 353.6 386 525.
3/4-16 180 2448 aoo 408. 420 571.2
7/8-9 140 190.4 400 544, 800 816.
7/8-14 155 2108 440 558.4 660 B97.6
1-8 220 2002 580 7EBBA 900 1,224,
1-12 240 326.4 840 870.4 1,000 1,360,
. BOLT HEAD MARKING
NOTE: S.A.E. GRADE:
1. These torqua values are to be used for all hardware
excluding: locknuts, self-tapping screws, thread " D
forming Gorews, Eheet metal screws and socket head
sefscrews.
2. Recormmendad seating torque valuss for neknuls: 5 @
&. For prevailing torque locknuis - use 65% of grade 5
torques,
b. For flanga whizleck nuts {and screws) - usa 185% 8 %
of grade 5 torgues.
3. Unlass otherwise noted on assembly drawings all
torque valuas must mest this specification.

bownloaded from www.Manualslib.com manuals search engine


http://www.manualslib.com/

TR-1173-02
PRINTED IN WA

511993
633 - CCI

Downloaded from www.Manualslib.com manuals search engine


http://www.manualslib.com/

